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NucroBka: uHpopmauua 3a notpebutens
Orfadin 2 mg TBbLpAYN Kancynu
Orfadin 5 mg TBbpAYN Kancynu

Orfadin 10 mg TBbpAK Kancynu
Orfadin 20 mg TBbpAK Kancynu
HUTUCUHOH (nitisinone)

MpoyeTeTe BHUMaTENHO LiANaTa IUCTOBKA, NPeAy Aa 3anoyHeTe
[la npuemare ToBa /1eKapCTBO, Thil KaTo TA CbAbPKA BaXHa 3a
Bac unpopmavnus.

- 3anaseTe Ta3u IMCTOBKa. Moxe fa ce Hanoxw Aa A NpoyeTere 0THOBO.

- AKO MMaTe HAKaKBY AOMbAHUTENHY BbNPOCK, nonuTaiiTe Bawwma nekap,
($apmaLeBT UM MeAMLIMHCKa CecTpa.

- ToBa nexapcTBO e NpeanucaHo InuHo Ha Bac. He ro npeotcTbngaiiTe Ha
Apyri xopa. To Moxe Aa UM HaBPEAM, He3aBUCUMO Ye NPU3HaLTe Ha
TAXHOTO 330019BaHe Ca CbluwTe KaTo Bawwe.

- AKO nonyumTE HAKAKBY HEXeENaHU peakLmy, yBeaomeTe Bawwma
nekap, hapmaLesT unn MeanUMHCKa CecTpa. ToBa BKAIOYBA 1 BCUUKIA
BB3MOXHI HEXXENaHy peakLiu, HeonMcaHit B Ta3u NCTOBKa. BinkTe
T04Ka 4.

KakBo cbabpia Ta3u nucToBKa:

1. Kakgo npezctasnaga Orfadin v 3a kakgo ce u3non3sa
2. KakBo TpAbBa Aa 3HaeTe, npean Aa npuemeTe Orfadin
3. Kak aa npuemate Orfadin

4. Bb3aMOoXHu Hexxenani peakuun
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5. Kak fia coxpanasarte Orfadin
6. ChibpxaHye Ha ONaKoBKaTa v A0MbAHITENHA MHGOPMaUYA

1. KakBo npeacrasnaga Orfadin 1 3a KakBo ce usnonssa

AkTuBHaTa CbCTaBka Ha Orfadin e HuTnckoH. Toga nekapcTBo ce 3non3ga
33 NleveHvie Ha PAAKO 3a60nABaHe, HapeyeHo HaCNeACTBEHA THPO3MHEMUA
TIAN 1 NP Bb3PACTHY, IOHOLIM 1 Zielia (BbB BCUKI Bb3PACTOBY TPaHULK).

Mpy ToBa 3a60N1ABaHE BALLMAT OPraH3bM He € B CbCTOAHMUE fa
Pa3rPaxAa HAbIHO AMUUHOKICENNHATA TUPO3WH (aMUHOKMCENUHUTE Ca
rPaAVBHITE eNeMeHTI Ha HallTe MPOTENHH), NPU KOETo Ce 06pasyBaT
BPe/IHIA BelljecTBa. Te3u BELLIECTBA (e HATPYNBAT BbB BalMA OpraHy3bM.
Orfadin 6nokupa pa3rpax/aaHeTo Ha TUPO3UHa 1 He Ce 06pa3yBaT BpeHM
Bell|eCTBa.

[lokato npuemdre T0Ba NI€KapCTBo, Bue TpﬂﬁBa [ld CNa3Barte CneLanHa
NIeTa, 3aLL{0TO TUPO3MHBT 0CTaBa B OPraHNU3Ma. Tasu cneuvanta aveta

(€ 0CHOBABd Ha HUCKO CbIbpAKaHIe Had TUPO3NH 1 q)EHVIﬂaﬂaHVIH (Llpyra
AMUHOKMCENNHA).

2. KakBo TpA6Ba pa 3HaeTe, npeayn Aa npuemere Orfadin

He npuemaiite Orfadin

- K0 CTe anepruyHIn KbM HUTUCUHOH M KbM HAKOA OT OCTaHanwTe
(bCTaBKM Ha TOBA S1EKAPCTBO (M30pOeHM B TOuKa 6).

He TpA6Ba A KbpMWTe, 0KATO NpUeMaTe TOBa eKAPCTBO, BUKTE TOUKa

,DPeMeHHOCT 1 KbpmeHe'.



MpepynpexaeHusa n npeanasHn Mepku

foopeTe ¢ Bawwma nexap unv dapmatiesT, npeav Aa npuenmete Orfadin,

- Ouure Byt e GbAAT NPernexaaxy oT 0GTanmonor npeau NedeHueTo
Y1 PeZlOBHO M0 BPEMe Ha NIeYeHHeTo C HUTUCHHOH. Ako ouuTe Bi ce
33UepBAT WM UMATe HAKAKB APy NPU3HALIN Ha Bb3eiiCTBIE BbPXY
ouwTe, 06bPHeTe ce He3abasHO KbM Baluma nekap 3a npernes Ha
ouwTe. lIpobnemute c 0uuTe H11xa MOTTIM A Ca MPU3HAK Ha HEMOAXOAALL
KOHTPON Ha XPaHUTENHUA PexuMm (BIKTe Touka 4).

o Bpeme Ha NieverieTo Liie Bu B3emar KpbeHY Npobu, 3a fia Moxe

BawwwmAT nexap 4a NpoBepw Aany ledeHreTo e NOAXOAALLO 1 Aa Ce yBepH,

Ue HAMA Bb3MOXHY HeXenaHu peaku, NpUUMHABALLIA HapyLIHIA Ha

KpbBTa.

BauwmeT uepet apob e ce MpoBepaABa NPe3 pefoBHI UHTEBANH, 3aLLIOTO
3300719BaHETO 33CATa YepHNA AP0,

Bawwmat nexap TpA6Ba Aa Bu npaBu KOHTPONEH Nperfies Ha BCeKM

6 MeceLla. AKO MMaTe HAKAKBY HeXeNaHI NIekapcTBeH! peakwUyy,
npenopbyBa ce TOBa J1a CTaBa NPe3 Mo-KPaTku MHTePBany OT Bpeme.
[Ilpyrv nekapcrea u Orfadin

WHdopmupaiite BaluuA nexap i GapmaleBT, ako NpremaTe, HACKOpo CTe
NPYEMAI 1AM € BB3MOXHO Zia NpUemarte Apyri NekapcTea.

Orfadin Moxe ia noBnuAe edekTa Ha Apyri 1ekapcTea, Kato:

- N1eKAPCTBA 33 NleYeHie Ha enunencia (KaTto GeHNTOUH);

- 11eKapCTBa NPOTUB 00pa3yBaHe Ha TPOMOM (KaTo BapdapuH).

Orfadin c xpaHa

AK B HauanoTo Ha neveHreTo ro Npemare Mo Bpeme Ha XpaHee,
NPEnopbuBa ce 1a NPOALIKMTE A3 o NpUeMaTe N0 Bpeme Ha XpaHeHe
npe3 Lenua Kypc Ha nevetveto.

bpemeHHOCT M KbpMeHe

Be30MacHOCTTa Ha TOBA N1EKApCTBO He € MPOyyeHa Npy GpeMeHHI KeHi 1
KbpMauKit.

Mons 06bpHeTe ce Kb Batliua niekap, ako nnaxupate Aa 3abpemereere.
Ako 3a6pewmeteere, TpA0BA Ja e 06bPHETe BeAHara Kb Baluwa nekap.

He TpAGBa Aa KbpMUTe, J0KATO NpuemarTe TOBa N1EKapCTBO, BIDKTE TOUKA
,He npuemaiire Orfadin "

LWodupaHe u paboTa ¢ MaLmHU

ToBa NekapCTBO NOBAMABA B Maska CTeneH CocobHOCTTa 3a LodupaHe

1 paboTa ¢ MaluH. Bbnpeki ToBa, MU N0ABA Ha HEXeNaHI peakLiuy,
NOBNMABALLM 3peHUETO, He TPAOBA Aa LIOGUPATE U PABOTHTE € MALLIMHIA,
JI0KaTO Ce Bb3CTaHOBY HOPMaNHOTO Bu 3peHme (BX. TouKa 4, Bb3moxHi
HeXenaHu peakumum’”).

3. Kak pa npuemare Orfadin

BuHaru npuemaiite ToBa NeKapCTBO TOUHO KaKkTO Bin e ka3an Bamar nekap.
AK He CTe CUrypHI B Heltjo, nonwTaiite BalimA nekap win GapmavesT.
JleueHmeTo € ToBa nekapcTBO TPAGBA Aa Ce 3aM0uHe 11 HabKABa OT Nekap
CONUT B JleyeHreTo Ha 3a60nABaHETO (BpoeHa THpo3uHemua Tun 1).

ﬂpEI'IOprVITGﬂHaTa [HeBHa fi03a e 1 mg/kg TeNeCHO Terno, NPUNoXeHNn
NEepopanHo. Bawwar JIeKap LLie Kopuripa A03dTa UHANBIAYANHO.



MpenopbunTenHo e 103ata ia e Npunara BeHbX JHeBHO. Bbnpeky ToBa,
NOPaZY OTPaHUYEHHTe AaHHY MU NaUMeHTY ¢ Teneco Terno <20 kg, 8
Ta3 nonyNaLA NaLUMERTY ce NpenopbyBa 06lijaTa JHEBHA 103 Ja Ce
pa3zentt Ha fige NPUNOXEHIA AHEBHO.

AKo 1maTe Npobnem C MbATAHETO Ha KancynuTe, MOXeTe 3 0TBOPHTE
Kancynata i Zia CMecuTe ipaxa ¢ Manko KoAYecTBo Boda uam AneTndHa
TeuHa XpaHa TOYHO NPeAU NpUeMma.

Ao cTe npuenu noBeye ot Heobxogumara po3a Orfadin

AKo CTe npuenI noBeue 0T HeoOXoAMMaTa 403a OT TOBa N1eKapcTgo,
00bpHeTe ce KbM Baluwa nekap Um GapmaLiesT, KOKOTO Moxe N0-CKopo.
Axko cTe nponycHanu aa npuemere Orfadin

He B3emaiiTe ABOIIHA 1033, 32 A KOMMEHCMpaTe NponycHataTa 403a. AKo
(Te NponycHasy Aa npuemeTe eaHa [03a, CBbpeTe ce ¢ Bawuna nekap wam
dapmater.

Axko cTe cnpenu npuema Ha Orfadin

AKo vIMaTe BneyatneHueTo, ue 1ekapcTBOTO He JeIiCTBa KakTo TpAOBa,
norosopete ¢ Baluwa nexap. He npomensiite 4o3ata unn He cupaiite
Neyenueto, 6e3 Aa cte ropopuay ¢ Bawwma nekap.

AKO 1IMaTe HAKaKBY LOMbAHUTENHY BBAPOCK, CBbP3aHi C ynoTpedara Ha
T0BA NleKapCTBo, NonuTaiiTe Bawuna nexkap, hapmaLesT nam MeauLMHCKa
cecpa.

4. Bb3MOXHM HEXenaHu peakuumn

Kato Bcuukm JIeKapCTBa, TOBA JIEKAPCTBO MOXE Aid NPen3BIKa HeXeNaHN
PeakLKy, BbMpeK Ye He BCEKIA 1 NoyYaBa.

Ako 3a0enexuTe HAKAKBY HEXeNaHu peakLuu, CBbp3aHit C 04UTE, BEHArd
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ce 00bpHeTe KbM Balliva nexap 3a u3cneBaHus Ha ouuTe. Jleuerneto ¢
HWUTMCMHOH BOAY A0 NOBULLEHY HUBA HA TUPO3WH B KPbBTA, KOETO MoXe
/13 NPUYMHIA CAMNTOMM, CBBP3aHIA C 0UMTe. HeCTITe HexenaHu peauum,
3aCAralLy oumTe (Moxe fa 3acerat nogeve ot 1 Ha 10 naumeTy),
MPUUMHEHI OT N0-BUCOKIA HUBA HA TUPO3IAH, Ca Bb3NaNeHNe Ha 0KOTO
(KOHIOHKTVBIT), NOMBTHABAHE W Bb3NaneHue Ha porogiLara

(KepaTwT), uyBCTBUTENHOCT KbM CBETAMHA ((oTodobua) 1 bonki B ounTe.
Bb3nanenuero Ha knenaua (bnedaput) e Heyecta Hexenata peakuna
(mose na 3acerre 7o 1 Ha 100 nauneHTy).

Lpyrv YecTv Hexenanu peakLum

- HamaneH 6poit TpomboLmTIA (TpOMOOLIMTONEHNA) 11 GEAIM KPBBHM
KNeTku (neBKONEHus), HeAOCTUN Ha ONpejieneHin Oenu KibBHI KNeTKi
(rpaHynouwToneHwsa).

Lpyrin HEYeCTit HeXenany peaLun
- yBeNuYeH Opoii benn KpbBHY KNETK (MeBKOLNTO3a),

- Cbpbex (npypuTyc), Bb3nanexue Ha koxata (eKchonuaTigeH
JlepMaTuT), 06piUB.

(bo6LaBaHe Ha HexenaHu peakLun

AKo nontyumTe HAKAKBY HeXenaHi NekapcTBeH! peakLini, yeeaomeTe
Baluwa nexap, GapmavieBT wiv MeAMUMHCK cecTpa. ToBa BKIOYBA BCUUKMA
BBH3MOXHY HEOMMCaHM B Ta3u IMCTOBKA HeXenaHU peakumy. Moxete
CbLLO Aa CbOOLLUT HEXeNnaHy peakLii AMpeKTHO upe3 V3mbaHuTenHa
areHUyA Mo NeKapcTBarta.

yn.,Jama fpyes”Ne 8, 1303 Codua.

Ten.: +35 928903417 yebcaiiT: www.bda.bg

Kato cbobuiaBate HexenaHm peakLi, MOXeTe Aia lajieTe (BOA NPUHOC




33 M0/ly4aBaHe Ha NoBeue HOOPMALWA OTHOCHO 6E30MACHOCTTA Ha TOBa
f1eKapCTBO.

5. Kak pa coxpansarte Orfadin
[la ce CbxpaHsABa Ha MACTO, HEAOCTBIHO 3a fielja.

He u3non3Baiite ToBa N1ekapCTBO CNlef] CPOKA Ha FOAHOCT, 0TOENA3aH BbPXY
byTnKaTa 1 kapToHeHaTa onakoska cnes, EXP” u,logen go:". CpoksT Ha
TOAHOCT 0TFOBAPA HA NOCNEAHNA JIeH 0T NOCOUEHI MeCell,

[la ce coxpanasa B xnagnHuk (2°C—8°C).

MpoayKTBT MOXe [1a ce ChXpaHsABa 3a eJHOKPaTeH Nepuog oT 2 Mecelia
(332 mg kancyna) um 3 meceua (3a 5 mg, 10 mg 1 20 mq kancynu) npu
Temnepatypa noa 25°C, cnefl Koeto Toid TpABBa Aa Ce U3XBLPAN.

He 3abpassiiTe Aa oTbenexwre fataTa Ha U3Bax/aHe OT XNafunHMKa
BBPXY OyTUNKaATA.

He u3xBbpniiTe NekapcTBa B KaHANU3aUMATA WU B KOHTEIiHEpa 3
JOMalUHY oTnaabL. MonuTaiiTe Bawwwa dapmauesT kak 4a U3XBbpAATe
NIeKaPCTBa, KOUTO Beue He U3non3Bare. Te3u MepKY Liie CoMOrHaT 3a
0na3BaHe Ha OKONHaTa Cpefia.

6. ('b}.]'bp)KaHVIe Ha OnaKoBKaTa n AONb/IHUTE/THA MH(I)OpMaI.lMﬂ

KakBo cbabpxa Orfadin

AKTMBHOTO BELLIECTBO € HUTUCUHOH.

Orfadin 2 mg: Bcaka Kancyna ChabpKa 2 Mg HUTUCUHOH.
Orfadin 5 mg: Bcaka kancyna ChAbpa 5 mg HUTUCUHOH.
Orfadin 10 mg: Bcaka kancyna Chabpka 10 Mg HUTUCUHOH.
Orfadin 20 mg: Bcaka kancyna cbabpxa 20 mg HUTACUHOH.

[lpyrute cbCTaBKi ca:
KancynHo CoabpKIMO; HILLIECTe, NPeenaTuHI3MpaHo (LiapeBuyHo)
(bCTaB Ha kancynata: enaTH TuTaHoB Auokcug (E 171).

MeyatHo macTuno: enesen okcua (E 172), Wwennak nponunexramKkon,
AMOHHEB XUAPOKCHA,

Kak usrnexpa Orfadin u KakBo cbAbpa onakoBkata
TebpawTe kancynuTe ca 6enn, Henpopaunm, ¢ otnevataqo “NTBC 2 mg’,
“NTBC5 mg’,” NTBC 10 mg"wnn” NTBC 20 mg”8 uepHo. Kancynara
ChAbPXKa 6An A0 nouTw 64N Npax.

KancynuTe ca onakoBaHy B NaCTMACOBY BYTWAIKM CbC 3aLLUTEHN OT
0TBApAHe KanauKku. Beaka ByTunka chabpxa 60 Kancyu.

MpuTexxaten Ha paspelLeHueTo 3a ynotpeda
Swedish Orphan Biovitrum International AB
SE-11276 Stockholm

[lIBewuna

lpoussoauTten

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

UWsewwa

[lata Ha nocneHo npepa3rnexpaHe Ha nuctoBkata 03/2019

MonpobHa UHOOPMALA 33 TOBA NIEKapCTBO € NPeAOCTaBeHa Ha Yebcaiita
Ha EBponeiickaTa areHUuA no nekapcTaata hitp://www.ema.europa.eu.
MocoueHn ca CblL0 NMHKOBE KbM ApYTY yeOcaiiToBe, KbaeTo Moxe Ja ce

Hamepu MH¢OpMaLlV\ﬂ 3d peskn 3a001ABaHIA U NleyeHus. s



Pribalova informace: informace pro uZivatele
Orfadin 2 mg tvrdé tobolky
Orfadin 5 mg tvrdé tobolky
Orfadin 10 mg tvrdé tobolky
Orfadin 20 mg tvrdé tobolky
nitisinonum

Prectéte si pozorné celou pifibalovou informaci dfive, nez zacnete

tento pripravek uzivat, protoZe obsahuje pro Vas dilezité udaje.

- Ponechte si piibalovou informaci pro pfipad, Ze si ji budete potfebovat
precist znovu.

- Méte-li jakékoli dalsf otdzky, zeptejte se svého Iékafe, Iékdrnika nebo
zdravotni sestry.

- Tento pfipravek byl pfedepsén vyhradné Vdm. Neddvejte jej 74dné dalsi
osobé. Mohl by ji ubliZit, a to i tehdy, md-Ii stejné zndmky onemocnénf
jako Vy.

- Pokud se u Vs vyskytne kterykoli z nezddoucich icinkd, sdélte to svému
ékafi, |ékarnfkovi nebo zdravotnf sestfe. Stejné postupujte v pfipadé
jakychkoli neZddoucich tcinkd, které nejsou uvedeny v této pribalové
informaci. Viz bod 4.

Co naleznete v této piibalové informaci

1.Co je Orfadin a k cemu se pouzivd

2.Cemu musfte vénovat pozomost, ne7 zacnete Orfadin uZivat
3. Jak se Orfadin uziva

4.Mozné nezddouci Gcinky
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5. Jak Orfadin uchovavat
6.0bsah balenf a dalsi informace

1. Co je Orfadin a k ¢emu se pouziva

Orfadin obsahuje Iécivou ldtku nitisinon. Tento pripravek se uziva k 1écbé
vzdcné nemoci zvané dédicnd tyrosinemie typu 1 u dospélych, dospivajicich
a détf (jakéhokoli vékového rozmezi).

Pfi této nemoci nenf télo schopno GpIné rozlozit aminokyselinu tyrosin
(aminokyseliny stavi nase proteiny) a dochdzf k tvorbé skodlivych létek. Tyto
Idtky se hromadi ve Vasem téle. Orfadin blokuje rozklad tyrosinu, a bréni tak
tvorbé téchto Skodlivych ldtek.

Jelikoz tyrosin naddle ziistévd ve Vasem téle, musfte pfi uZivani tohoto
pripravku dodrZovat specidinf dietu. Tato specidini dieta je zaloZena na
nizkém obsahu tyrosinu a fenylalaninu (dalsf aminokyselina).

2. Cemu musite vénovat pozornost, nez zaénete Orfadin uzivat

NeuZivejte Orfadin

- jestlize jste alergicky(d) na nitisinon nebo na kteroukoli dalsf slozku tohoto
pfipravku (uvedenou v bodé 6).

Béhem uZivani tohoto pripravku nekojte, viz bod ,Téhotenstvi a kojeni".

Upozornéni a opatfeni
Pred uzitim pffpravku Orfadin se poradte se svym Iékafem nebo Iékdmikem.
- Pred Iéchou nitisinonem a pravidelné béhem této lécby zkontroluje
Vade oci oftalmolog (o¢nf Iékar). Jestlize Vdm zrudnou oci nebo se
objevi néjaky jiny pfiznak nepfiznivého vlivu na oi, okamyzité pozddejte
|ékafe o vySetfenf oci. O¢ni problémy, viz bod 4, mohou byt pfiznakem



nedostatecné dietnf kontroly.
Béhem Iécby Vdm budou odebrdny krevni vzorky, aby Iékaf mohl zjistit, zda
je Vase Iécha vhodnd a zda nedochdzf k Zédnym nezddoucim Gcinkiim, které
by mohly zplisobit krevni onemocnéni.
Pravidelné Vém budou kontrolovat jdtra, nebot na né méa onemocnéni vliv.
Kazdych Sest mésfc Vas mé vySetfit Iékaf. Pokud pocitujete nezddouct
(cinky, majf vySetenf probihat Castéji.
Dal3i lécivé pripravky a Orfadin
Informujte svého Iékafe nebo Iékdrnika o vech Iécich, které uzivate, které
jste v nedavné dobé uZival(a) nebo které moznd budete uZivat.
Orfadin m0zZe ovliviiovat icinek jinych Iécivych piipravkd, napf:
- Iécivych pipravkd k 1écbé epilepsie (jako je napf. fenytoin),
- |écivych pipravkd proti srdzeni krve (jako je napf. warfarin).
Pripravek Orfadin s jidlem
Pokud zacnete lécbu uzivanim pfipravku spolu s jidlem, doporucujeme
pfipravek uzivat spolu s jidlem po celou dobu léchy.
Téhotenstvi a kojeni
Bezpecnost pfipravku tohoto piipravku nebyla u téhotnych a kojicich zen
studovana.
Jestlize planujete téhotenstvi, sdélte to laskavé svému Iékafi. Jestlize
otéhotnite, musite to okamzité sdélit svému lékafi.
Béhem uZfvéni tohoto pfipravku nekojte, viz bod , NeuZivejte Orfadin”

Rizeni dopravnich prosttedkii a obsluha stroj

Tento pffpravek md maly vliv na schopnost fidit nebo obsluhovat stroje.
Pokud v3ak na sobé pozorujete nezddoudf tcinky, které nepfznivé pdsobi na
zrak, nefidte ani neobsluhujte stroje, dokud nenf Vias zrak opét normdlni (viz
bod 4,Mozné nezddouci cinky").

3. Jak se Orfadin uziva
Vizdy uZivejte tento pipravek pfesné podle pokynd svého lékafe. Pokud si

nejste jisty(d), poradte se se svym lékafem nebo Iékdmikem.

Lécbu timto pripravkem by mél zahdjit a kontrolovat Iékaf se zkusenostmi
s [écbou této nemoci (dédicné tyrosinemie typu 1).

Doporucend celkovd denni ddvka pfipravku je 1 mg/kg télesné hmotnosti
poddvand Usty. Vias Iékaf prizplisobi dévku individudIné.

Doporucuje se poddvat davku jednou denné. Avsak v dlisledku omezenyich
dat u pacientd s télesnou hmotnosti <20 kg se u této populace pacientd
doporucuje rozdelit celkovou denni davku do dvou dennich davek.

Mate-Ii problémy s polykanim tobolek, m{Zete tobolku otevfit a rozmichat
pradek v malém mnozstvi vody ¢ predepsané diety tésné pred pozitim.
Jestlize jste uzil(a) vice Orfadinu, nez jste mél(a)

JestliZe jste uZil(a) vice tohoto pripravku, ne7 jste mél(a), co nejdrive
kontaktujte svého lékafe nebo Iékamika.

Jestlize jste zapomnél(a) uzit Orfadin

Nezdvojndsobujte ndsledujfci davku, abyste nahradil(a) vynechanou ddvku.
Jestlize jste zapomnél (a) uZit davku, sdélte to svému lékafi nebo Iékdrnikovi.



Jestlize jste prestal(a) uZivat pfipravek Orfadin

Jestlize mate dojem, Ze pfipravek md nedostatecny Gcinek, kontaktujte

svého |ékafe. Nemérite ddvkovani 1éku ani nezastavujte uzivani Orfadinu,

aniz byste to konzultovali s Vasim Iékafem.

Mate-1i jakékoli dalsf otdzky tykajici se uzivani tohoto pfipravku, zeptejte se

svého Iékafe, lékdmika nebo zdravotni sestry.

4. Mozné nezadouci ucinky

Podobné jako v3echny Iéky mdze mit i tento pfipravek nezddouci Ucinky,

které se ale nemusi vyskytnout u kazdého.

Pokud zaznamendte jakékoli nezadouci cinky, které se tykajf oci, ihned i

s Viasim Iékafem domluvte ocnf prohlidku. Lécba pomoci nitisinonu vede k

vys8im hladindm tyrosinu v krvi, coz mlize vést k pfiznakim souvisejicim

socima. Mezi Casté nezadoucf Ucinky souvisejici s ocima (mohou se

vyskytnout u vice nez 1z 10 uZivatelll) zpiisobené vyssimi hladinami

tyrosinu patfi znét oka (zénét spojivek), zdkal a zanét rohovky (keratitida),

citlivost na svétlo (fotofobie) a bolest oka. Z&nét ocniho vicka (blefaritida)

je méné castym nezadoucim cinkem (miZe se vyskytnout az u 1 ze 100

uzivateld).

Jiné ¢asté neZddouci icinky

- Snizeny pocet krevnich desticek (trombocytopenie) a bilych krvinek
(leukopenie), nedostatek urcitych bilych krvinek (granulocytopenie).

Jiné méné casté nezddouci dcinky

- zvyseny pocet bilyich krvinek (leukocytdza),

- svédéni (pruritus), koznf zdnét (exfoliativni dermatitida), vyrazka.
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Hlaseni nezadoucich ucinki

Pokud se u Vias vyskytne kterykoli z nezadoucich cinkd, sdélte to svému
ékafi, lékdrnikovi nebo zdravotni sestfe. Stejné postupujte v pfipadé
jakychkoli nezddoucich tcinkd, které nejsou uvedeny v této pfibalové
informaci. Nezadoucf i¢inky mizete hlasit také pffimo na adresu:

Statni Ustav pro kontrolu léciv,

Srobdrova 48, 100 41 Praha 10

www.sukl.cz/nahlasit-nezadouci-ucinek.

Nahlasenim nezadoucich tcinki mézZete prispét k ziskani vice informaci o
bezpecnosti tohoto pHpravku.

5. Jak Orfadin uchovavat

Uchovavejte tento pfipravek mimo dohled a dosah déti.

NepouZivejte tento pfipravek po uplynuti doby pouZitelnosti uvedené na
lahvicce a krabicce za, EXP”. Doba pouZitelnosti se vztahuje k poslednimu dni
uvedeného mésice.

Uchovavejte v chladnicce (2 °C—8°C).

Pripravek m{Ze byt uchovévan maximélné 2 mésice (u tobolek sfly 2 mg)
nebo 3 mésice (u tobolek sil 5 mg, 10 mg a 20 mg) pfi teploté nepfesahujic
25°C, ale poté se musf zlikvidovat.

Vlyjimdte-li pfipravek z chladnicky, nezapomerite na ndlepce lahvicky
vyznadit datum.

Nevyhazujte Zadné Iécivé pripravky do odpadnich vod nebo domdciho
odpadu. Zeptejte se svého |ékdmika, jak naloZit s pripravky, které jiz
nepouzivte. Tato opatfeni pomahaji chrénit Zivotni prostredi.



6. Obsah baleni a dalsi informace Vyrobce

Co Orfadin obsahuje /;potek Erodulzqion & Laboratorier AB
Lécivou ltkou je nitisinonum. ngmvigelgun -
Orfadin 2 mg: Jedna tobolka obsahuje nitisinonum 2 mg. Sédsko 9

Orfadin 5 mg: Jedna tobolka obsahuje nitisinonum 5 mg.

Orfadin 10 mg: Jedna tobolka obsahuje nitisinonum 10 mg. Tato pfibalové informace byla naposledy revidovana 03/2019
Orfadin 20 mg: Jedna tobolka obsahuje nitisinonum 20 mg.
Podrobné informace o tomto Iécivém pfipravku jsou k dispozici

DalSmi lozkami jsou na webovych strankdch Evropské agentury pro écivé pfipravky
w preﬁbobtpaly k“,k,“,”,my Skiob. http://www.ema.europa.eu. Na téchto strankach naleznete téZ odkazy na
Obal tobolky: Zelatina, oxid titanicity (E 171). dalsf weboveé strénky tykajici se vzacnyich onemocnén a jejich léchy.
Potisk: cerny oxid Zelezity (E 172), Selak, propylenglykol, koncentrovany

roztok amoniaku.

Jak Orfadin vypada a co obsahuje toto baleni

Turdé tobolky jsou bflé, nepriisvitné, tvrdé a vyrobené z Zelatiny, potisténé
Cerné ndpisem,NTBC" a oznacenim sfly, 2 mg",,5 mg",,10 mg” nebo

,20 mg” Tobolky obsahuif bily aZ témé¥ bily prasek.

Tobolky se doddvaji v plastovych lahvickdch s vickem odolnym proti zneuZiti.
Jedna lahvicka obsahuje 60 tobolek.

Drzitel rozhodnuti o registraci

Swedish Orphan Biovitrum International AB
SE-11276 Stockholm
Svédsko



Indlzegsseddel: Information til brugeren
Orfadin 2 mg hérde kapsler
Orfadin 5 mg harde kapsler
Orfadin 10 mg harde kapsler
Orfadin 20 mg hérde kapsler

nitisinon

Laes denne indlaegsseddel grundigt, inden De begynder at tage

dette legemiddel, da den indeholder vigtige oplysninger.

- Gem indlagssedlen. De kan fa brug for at lzese den igen.

- Sparg Iegen, apotekspersonalet eller sundhedspersonalet, hvis der er
mere, De vil vide.

- Legen har ordineret Orfadin til Dem personligt. Lad derfor vaere med at
give medicinen til andre. Det kan vaere skadeligt for andre, selvom de har
de samme symptomer, som De har.

- Kontakt legen, apotekspersonalet eller sundhedspersonalet, hvis en
bivirkning bliver vaerre, eller De far bivirkninger, som ikke er naevnt her. Se
punkt 4.

Se den nyeste indlegsseddel pd www.indlaegsseddel.dk

Oversigt over indlaegssedlen

1. Virkning og anvendelse

2. Det skal De vide, far De begynder at tage Orfadin
3. Sadan skal De tage Orfadin

4. Bivirkninger

5. Opbevaring

?’bPakningsstmreIser og yderligere oplysninger

1. Virkning og anvendelse
Det aktive stof i Orfadin er nitisinon. Laegemidlet anvendes til behandling af
en sjeelden sygdom, der kaldes arvelig tyrosinaemi type 1hos voksne, unge
0g barn (i alle aldersgrupper).

Denne sygdom er kendetegnet ved, at kroppen ikke er i stand til fuldstendig
at nedbryde aminosyren tyrosin (aminosyrer er de byggesten, som proteiner
bestdr af), hvilket medferer, at der dannes en raekke skadelige stoffer. Disse
stoffer ophobes i kroppen. Orfadin blokerer nedbrydningen af tyrosin, og de
skadelige stoffer dannes derfor ikke.

De skal falge en speciel dieet, ndr De tager legemidlet, fordi tyrosin forbliver

i kroppen. Denne szrlige dit er baseret pd et lavt indhold af tyrosin og
fenylalanin (en anden aminosyre).

2. Det skal De vide, far De begynder at tage Orfadin

Tag ikke Orfadin

- hvis De er allergisk over for nitisinon eller et af de gvrige indholdsstoffer i
Orfadin (angivet i punkt 6).

De md ikke amme, mens De tager dette Igemiddel, se punktet “Graviditet

0g amning”.

Advarsler og forsigtighedsregler

Kontakt legen eller apoteketspersonalet, for De tager Orfadin.

- Deres gjne vil blive kontrolleret af en oftalmolog inden og med
regelmassige mellemrum under behandlingen med nitisinon. Hvis De
far rade gjne eller andre tegn pd pavirkninger pd gjnene, skal De straks
kontakte Deres lzege for en gjenundersggelse. Problemer med gjnene, se
punkt 4, kan vaere et tegn pa utilstreekkelig kontrol med kosten.



Under behandlingen vil der blive taget blodpraver, for at Deres leege kan
kontrollere, om behandlingen er tilstraekkelig, og for at sikre, at der ikke er
nogen mulige bivirkninger, der medfarer sygdomme i blodet.

Deres lever vil blive kontrolleret med regelmassige mellemrum, fordi
sygdommen pdvirker leveren.

Opfalgning skal foretages af Deres lzege hver 6. maned. Hvis De oplever
bivirkninger, anbefales kortere intervaller.

Brug af anden medicin sammen med Orfadin

Fortl det altid til Iegen eller apotekspersonalet, hvis De tager anden
medicin eller har gjort det for nylig.

Orfadin kan pdvirke virkningen af andre legemidler sdsom:

- Legemidler mod epilepsi (sdsom phenytoin)

- Legemidler mod blodpropper (sdsom warfarin).

Brug af Orfadin sammen med mad

Hvis De begynder med at tage behandlingen sammen med mad, anbefales
det at fortsztte med at tage det sammen med mad igennem hele
behandlingsforlgbet.

Graviditet og amning

Sikkerheden ved lgemidlet er ikke blevet undersegt hos gravide og
ammende kvinder. Kontakt Deres I&ge, hvis De planlegger at blive gravid.
Hvis De bliver gravid, ber De straks kontakte Deres lege. Lad veere med at
amme, ndr De tager dette legemiddel, se punktet "Tag ikke Orfadin”.
Trafik- og arbejdssikkerhed

Leegemidlet pavirker i mindre grad evnen til at fore motorkeretgj og betjene

maskiner. Hvis De imidlertid oplever bivirkninger, der pavirker synet, ber De
ikke kare bil eller betjene maskiner, far synet igen er normalt (se punkt 4
"Bivirkninger”).

3. Sadan skal De tage Orfadin

Tag altid legemidlet najagtigt efter Igens anvisning. Er De i tvivl, sd sparg
I®gen eller apotekspersonalet.

Behandling med lzegemidlet skal startes og overvages af en lge, der har
erfaring med behandling af sygdommen (arvelig tyrosineemi type 1).

Den anbefalede totale daglige dosis er 1 mg/kg legemsvaegt taget oralt
(gennem munden). Legen vil justere dosis individuelt.

Det anbefales at tage dosis én gang dagligt. Da der imidlertid kun foreligger
begraensede data for patienter, der vejer under 20 kg, anbefales det at dele
den totale daglige dosis pd to daglige doser hos denne patientpopulation.
Hvis De har problemer med at synke kapslerne, kan De dbne kapslen

0g blande pulveret med en lille smule vand eller diaetpulver lige inden
indtagelse.

Hvis De har taget for meget Orfadin

Hvis De har taget mere af dette lzegemiddel, end De bar, skal De kontakte
Deres I&ge eller apotek sa hurtigt som muligt.

Hvis De har glemt at tage Orfadin

De md ikke tage en dobbeltdosis som erstatning for den glemte dosis.
Kontakt Deres leege eller apoteket, hvis De har glemt at tage en dosis.
Hvis De holder op med at tage Orfadin

Hvis De har indtryk af, at legemidlet ikke virker korrekt, sd tal med Deres
l2ge. De md ikke ndre dosis eller stoppe behandlingen uden at have talt1 .



med Deres lzege.
Sparg lzegen eller apotekspersonalet, hvis der er noget, De er i tvivl om.

4, Bivirkninger

Dette legemiddel kan som al anden medicin give bivirkninger, men ikke alle

far bivirkninger.

Hvis De bemerker nogen form for bivirkninger med forbindelse til gjnene,

skal De straks kontakte Deres Ige med henblik pd en gjenundersagelse.

Behandling med nitisinon farer til forhgjede tyrosinniveauer i blodet,

hvilket kan give anledning til symptomer i forbindelse med gjnene.

Almindelige bivirkninger med forbindelse til gjnene (kan ramme flere end

1ud af 10 personer), og som skyldes forhgjede tyrosinniveauer, omfatter

gjenbetzendelse (bindehindebeteendelse - konjunktivitis), uklarhed og

betendelse i hornhinden (keratitis), lysfalsomhed (fotofobi) og gjensmerter.

{jenldgsbetzndelse (blepharitis) er en ikke almindelig bivirkning (kan

ramme op til Tud af 100 personer).

Andre almindelige bivirkninger

- Nedsat antal blodplader (trombocytopeni) og hvide blodlegemer
(leukopeni), mangel pd visse hvide blodlegemer (granulocytopeni).

Andre ikke almindelige bivirkninger

- {get antal hvide blodlegemer (leukocytose)

- Klgen (pruritus), betendelse i huden (eksfoliativ dermatitis), udslet.

Indberetning af bivirkninger

Hvis De oplever bivirkninger, bar De tale med Deres lege, sygeplejerske
eller apoteket. Dette geelder ogsa mulige bivirkninger, som ikke er medtaget
i denne indlegsseddel. De eller Deres pargrende kan ogsd indberette
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bivirkninger direkte til Leegemiddelstyrelsen via

Laegemiddelstyrelsen, Axel Heides Gade 1, DK-2300 Kebenhavn S.
www.meldenbivirkning.dk. E-mail: dkma@dkma.dk

Ved at indrapportere bivirkninger kan De hjaelpe med at fremskaffe mere
information om sikkerheden af dette legemiddel.

5. Opbevaring

Opbevar lzgemidlet utilgaengeligt for bem.

Brug ikke lzegemidlet efter den udlabsdato, der star pa pakningen efter EXP
Udlabsdatoen er den sidste dag i den naevnte mdned.

Opbevares i kaleskab (2 °C— 8 °C).

Dette legemiddel kan opbevares i en enkelt periode pa 2 maneder (for
kapsler pd 2 mg) og 3 mdneder (for kapsler pd 5 mg, 10 mg og 20 mg) ved
en temperatur ikke over 25 °C. Herefter skal det kasseres.

Glem ikke at maerke flasken med datoen for, hvorndr den fjernes fra
keleskabet.

Sperg pd apoteket, hvordan De skal bortskaffe medicinrester. Af hensyn
il miljget md De ikke smide medicinrester i aflabet, toilettet eller
skraldespanden.

6. Pakningsstorrelser og yderligere oplysninger

Orfadin indeholder:

Aktivt stof: nitisinon.

Orfadin 2 mg: Hver kapsel indeholder 2 mg nitisinon.
Orfadin 5 mg: Hver kapsel indeholder 5 mg nitisinon.
Orfadin 10 mg: Hver kapsel indeholder 10 mg nitisinon.



Orfadin 20 mg: Hver kapsel indeholder 20 mg nitisinon.
{vrige indholdsstoffer:

Kapslens indhold: Stivelse praegelatiniseret (fra majs)
Kapselskallen: gelatine, titandioxid (E 171).

Trykfarve: jernoxid (E 172), shellac, propylenglycol, ammoniumhydroxid.

Udseende og pakningsstarrelser

Kapslerne er hvide, ugennemsigtige, hdrde og lavet af gelatine, patrykt
"NTBC" 0g styrken "2 mg", "5 mg’, “10 mq"eller "20 mg"i sort. Kapslen
indeholder et hvidt til hvidligt pulver.

Kapslerne er pakket i plasticflasker med anbrudssikrede lukninger. Hver
flaske indeholder 60 kapsler.

Indehaver af markedsfgringstilladelsen

Swedish Orphan Biovitrum International AB

SE-112 76 Stockholm

Sverige

Fremstiller

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Sverige

Denne indlaegsseddel blev senest eendret 03/2019

De kan finde yderligere oplysninger om Orfadin pd Det Europiske
Leegemiddelagenturs hjemmeside http://www.ema.europa.eu. Der er

0gsd links til andre websteder om sjeldne sygdomme og om, hvordan de
behandles.



m Gebrauchsinformation: Information fiir Anwender

Orfadin 2 mg Hartkapseln

Orfadin 5 mg Hartkapseln

Orfadin 10 mg Hartkapseln

Orfadin 20 mg Hartkapseln

Nitisinon
Lesen Sie die gesamte Packungsbeilage sorgféltig durch, bevor
Sie mit der Einnahme dieses Arzneimittels beginnen, denn sie
enthalt wichtige Informationen.
- Heben Sie die Packungsbeilage auf. Vielleicht méchten Sie diese spater
nochmals lesen.

- Wenn Sie weitere Fragen haben, wenden Sie sich bitte an Ihren Arzt,
Apotheker oder das medizinische Fachpersonal.

- Dieses Arzneimittel wurde Ihnen persgnlich verschrieben. Geben Sie es
nicht an Dritte weiter. Es kann anderen Menschen schaden, auch wenn
diese die gleichen Beschwerden haben wie Sie.

- Wenn Sie Nebenwirkungen bemerken, wenden Sie sich an Ihren Arzt,
Apotheker oder das medizinische Fachpersonal. Dies gilt auch fiir
Nebenwirkungen, die nicht in dieser Packungsbeilage angegeben sind.
Siehe Abschnitt 4.

Was in dieser Packungsbeilage steht

1. Was ist Orfadin und wofiir wird es angewendet?

2.Was sollten Sie vor der Einnahme von Orfadin beachten?
3. Wie ist Orfadin einzunehmen?

14

4. Welche Nebenwirkungen sind mgglich?
5. Wie ist Orfadin aufzubewahren?
6.Inhalt der Packung und weitere Informationen

1. Was ist Orfadin und wofiir wird es angewendet?

Der Wirkstoff von Orfadin ist Nitisinon. Dieses Arzneimittel wird zur
Behandlung einer seltenen Erkrankung eingesetzt, die bei Erwachsenen,
Jugendlichen und Kindern (alle Altersgruppen) als angeborene Tyrosindmie
Typ 1 bezeichnet wird.

Bei dieser Erkrankung kann Ihr Korper die Aminosdure Tyrosin (Aminosauren
sind die Bausteine unserer Proteine) nicht vollstandig abbauen. Dies fiihrt
zur Bildung von schadlichen Stoffen, die sich in Ihrem Kdrper anreichern.
Orfadin blockiert den Abbau von Tyrosin, und somit werden die schadlichen
Stoffe nicht gebildet.

Wahrend der Behandlung mit diesem Arzneimittel miissen Sie eine spezielle
Didt einhalten, da das Tyrosin nun im Kdper verbleibt. Diese spezielle Didt
basiert auf einer eingeschrankten Zufuhr von Tyrosin und Phenylalanin (einer
weiteren Aminosaure).

2. Was sollten Sie vor der Einnahme von Orfadin beachten?

Orfadin darf nicht eingenommen werden,
- wenn Sie allergisch gegen Nitisinon oder einen der in Abschnitt 6
genannten sonstigen Bestandteile dieses Arzneimittels sind.

Sie diirfen nicht stillen, wihrend Sie dieses Arzneimittel einnehmen, siehe
Abschnitt,Schwangerschaft und Stillzeit”.



Warnhinweise und VorsichtsmaBnahmen

Bitte sprechen Sie mit Ihrem Arzt oder Apotheker, bevor Sie Orfadin
einnehmen.

- Ein Augenarzt wird vor Beginn der Behandlung mit Nitisinon und danach
in regelmdBigen Abstanden Ihre Augen untersuchen. Wenn Sie rote
Augen oder andere Anzeichen von Wirkungen auf die Augen feststellen,
wenden Sie sich unverziiglich an Ihren Arzt, um eine Augenuntersuchung
zu veranlassen. Augenprobleme kdnnten darauf hindeuten, dass die
Ernahrungseinschrankungen nicht ausreichend sind (siehe Abschnitt 4).

Wahrend der Behandlung werden Blutproben entnommen, damit [hr Arzt
priifen kann, ob die Behandlung ausreichend ist, und um sicherzustellen,
dass keine méglichen Nebenwirkungen auftreten, die zu Bluterkrankungen
fiihren konnen.

Ihre Leber wird in regelmdBigen Absténden untersucht werden, da die
Erkrankung die Leber schadigt.

Alle 6 Monate ist eine Kontrolle durch Ihren Arzt erforderlich. Beim Auftreten
etwaiger Nebenwirkungen werden haufigere Kontrollen empfohlen.
Einnahme von Orfadin zusammen mit anderen Arzneimitteln
Informieren Sie Ihren Arzt oder Apotheker, wenn Sie andere Arzneimittel
einnehmen, kiirzlich andere Arzneimittel eingenommen haben oder
beabsichtigen andere Arzneimittel einzunehmen.

Orfadin kann die Wirkung anderer Arzneimittel beeinflussen. Dazu gehdren:
- Arzneimittel gegen Epilepsie (wie etwa Phenytoin)

- Arzneimittel gegen Blutgerinnung (wie etwa Warfarin)

Einnahme von Orfadin zusammen mit Nahrungsmitteln

Wird das Arzneimittel beim ersten Mal gemeinsam mit einer Mahlzeit
eingenommen, so wird empfohlen, dies beizubehalten.

Schwangerschaft und Stillzeit

Die Sicherheit dieses Arzneimittels wurde nicht an schwangeren und
stillenden Frauen untersucht. Sprechen Sie bitte mit [hrem Arzt, wenn Sie
eine Schwangerschaft planen. Sollten Sie schwanger werden, miissen Sie
sich unverziglich an lhren Arzt wenden.

Sie dirfen nicht stillen, wahrend Sie dieses Arzneimittel einnehmen (siehe
Abschnitt, Orfadin darf nicht eingenommen werden”).

Verkehrstiichtigkeit und Fahigkeit zum Bedienen von Maschinen
Dieses Arzneimittel hat geringen Finfluss auf die Verkehrstiichtigkeit

und die Féhigkeit zum Bedienen von Maschinen. Wenn Sie allerdings
Nebenwirkungen mit Beeintréchtiqung der Sehkraft bemerken, sollten Sie
weder ein Fahrzeug fiihren, noch Maschinen bedienen, bis sich Ihre Sehkraft
wieder normalisiert hat (siehe Abschnitt 4, Welche Nebenwirkungen sind
maglich?”).

3. Wie ist Orfadin einzunehmen?

Nehmen Sie dieses Arzneimittel immer genau nach Absprache mit lhrem
Arzt ein. Fragen Sie bei lhrem Arzt oder Apotheker nach, wenn Sie sich nicht
sicher sind.

Die Behandlung mit diesem Arzneimittel sollte von einem Arzt eingeleitet
und tiberwacht werden, der tiber Erfahrungen in der Behandlung der
Erkrankung (hereditdre Tyrosindmie Typ 1) verfilgt.



Die empfohlene Tagesdosis betragt T mg pro kg Kbrpergewicht zum
Einnehmen. Ihr Arzt wird die Dosis individuell anpassen.

Es wird empfohlen, die Dosis einmal téglich anzuwenden. Da jedoch von
Patienten mit einem Kérpergewicht < 20 kg nur begrenzt Daten vorliegen,
wird empfohlen, die Tagesgesamtdosis bei diesen Patienten auf zwei
tagliche Gaben aufzuteilen.

\Wenn Sie Probleme haben, die Kapseln zu schlucken, kdnnen Sie die Kapsel

offnen und das Pulver in etwas Wasser oder Diatfliissigkeit unmittelbar vor
dem Einnahme auflosen.

Wenn Sie eine groBere Menge von Orfadin eingenommen haben,
als Sie sollten

Wenn Sie eine groBere Menge dieses Arzneimittels eingenommen
haben, als Sie sollten, wenden Sie sich bitte umgehend an Ihren Arzt oder
Apotheker.

Wenn Sie die Einnahme von Orfadin vergessen haben

Nehmen Sie nicht die doppelte Dosis ein, wenn Sie die vorherige Einnahme
vergessen haben. Sollten Sie die Einnahme vergessen haben, so wenden Sie
sich bitte an [hren Arzt oder Apotheker.

Wenn Sie die Einnahme von Orfadin abbrechen

Bitte sprechen Sie mit Ihrem Arzt, wenn Sie den Eindruck haben, dass das
Arzneimittel nicht richtig wirkt. Andern Sie die Dosis nicht oder brechen Sie
die Behandlung nicht ab, ohne mit lhrem Arzt gesprochen zu haben.

Wenn Sie weitere Fragen zur Einnahme dieses Arzneimittels haben, wenden
Sie sich an lhren Arzt, Apotheker oder das medizinische Fachpersonal.
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4. Welche Nebenwirkungen sind maglich?
Wie alle Arzneimittel kann auch dieses Arzneimittel Nebenwirkungen
haben, die aber nicht bei jedem auftreten miissen.
Sollten Sie irgendwelche Nebenwirkungen an lhren Augen bemerken,
wenden Sie sich unverziiglich an Ihren Arzt, um eine Augenuntersuchung
zu veranlassen. Die Nitisinonbehandlung geht mit erhdhten
Tyrosinkonzentrationen im Blut einher, die Augenbeschwerden verursachen
konnen. Haufige Nebenwirkungen des Auges (1 bis 10 Behandelte von
100) infolge erhohter Tyrosinkonzentrationen sind Augenentziindung
(Konjunktivitis), Hornhauttriibungen und Hornhautentziindung (Keratitis),
Lichtempfindlichkeit (Photophobie) und Augenschmerzen. Eine Entziindung
der Augenlider (Blepharitis) tritt gelegentlich auf (1 bis 10 Behandelte von
1.000).
Sonstige hdufige Nebenwirkungen
- Verringerte Anzahl von Thrombozyten (Thrombozytopenie)
und Leukozyten (Leukopenie), Verminderung der Granulozyten
(Granulozytopenie).
Sonstige gelegentliche Nebenwirkungen
- Erhdhte Anzahl von weilBen Blutkdrperchen (Leukozytose)
- Juckreiz (Pruritus), Hautentziindung (Dermatitis exfoliativa),
Hautausschlag
Meldung von Nebenwirkungen
Wenn Sie Nebenwirkungen bemerken, wenden Sie sich an hren Arzt,
Apotheker oder das medizinische Fachpersonal. Dies gilt auch fiir
Nebenwirkungen, die nicht in dieser Packungsbeilage angegeben sind. Sie
konnen Nebenwirkungen auch direkt anzeigen tiber:




Belgien: Foderalagentur fiir Arzneimittel und Gesundheitsprodukte
Abteilung Vigilanz,

EUROSTATION II Postfach 97
Victor Hortaplein, 40/40 B-1000 Brussel
B-1060 BRUSSEL Madou

\Website: www.fagg-afmps.be
Luxembourg/Luxemburg:
Centre Régional de Pharmacovigilance de Nancy

Batiment de Biologie Moléculaire et de Biopathologie (BBB)

(HRU de Nancy — Hopitaux de Brabois
Rue du Morvan, 54 511 VANDOEUVRE LES NANCY CEDEX

E-mail : crpv@chru-nancy.fr
Tél : (+33) 3.83.65.60.85 / 87
ou

Direction de la Santé — Division de la Pharmacie et des Médicaments
Allée Marconi - Villa Louvigny, L-2120 Luxembourg

E-mail : pharmacovigilance@ms.etat.lu

Tél.: (+352) 247-85592 Fax: +352 24795615

Link pour le formulaire : http://www.sante.public.lu/fr/politique-sante/
ministere-sante/direction-sante/div-pharmacie-medicaments/index.html
Deutschland: Bundesinstitut fiir Arzneimittel und Medizinprodukte

Abt. Pharmakovigilanz, Kurt-Georg-Kiesinger-Allee 3, D-53175 Bonn
Website: http://www.bfarm.de

E-Mail: patientinfo@fagg-afmps.be

Fax: (+33)383656133

Osterreich: Bundesamt fiir Sicherheit im Gesundheitswesen,

Traisengasse 5, 1200 Wien, OSTERREICH

Fax: + 43 (0) 50 555 36207 Website: http://www.basg.qv.at/
Indem Sie Nebenwirkungen melden, kdnnen Sie dazu beitragen, dass
mehr Informationen tiber die Sicherheit dieses Arzneimittels zur Verfiigung
gestellt werden.

5. Wie ist Orfadin aufzubewahren?
Bewahren Sie dieses Arzneimittel fiir Kinder unzugénglich auf.

Sie diirfen dieses Arzneimittel nach dem auf der Flasche nach,,EXP” und
dem Umkarton nach,Verwendbar bis” angegebenen Verfalldatum nicht
mehr verwenden. Das Verfalldatum bezieht sich auf den letzten Tag des
angegebenen Monats.

Im Kiihlschrank lagern (2 °C—8 °C).

Das Arzneimittel kann einmalig fiir 2 Monate (fiir 2 mg Kapseln) oder

3 Monate (fiir 5 mg, 10 mg und 20 mq Kapseln) bei einer Temperatur von
nicht tiber 25 °C gelagert werden; danach muss es entsorgt werden.
Vergessen Sie nicht das Datum der Entnahme aus dem Kiihlschrank auf der
Flasche zu notieren.

Entsorgen Sie Arzneimittel nicht im Abwasser oder Haushaltsabfall. Fragen
Sie Ihren Apotheker, wie das Arzneimittel zu entsorgen ist, wenn Sie es nicht
mehr verwenden. Sie tragen damit zum Schutz der Umwelt bei.



6. Inhalt der Packung und weitere Informationen

Was Orfadin enthalt

Der Wirkstoffist Nitisinon.

Orfadin 2 mg: Jede Kapsel enthdlt 2 mg Nitisinon.

Orfadin 5 mg: Jede Kapsel enthalt 5 mg Nitisinon.

Orfadin 10 mg: Jede Kapsel enthdlt 10 mg Nitisinon.

Orfadin 20 mg: Jede Kapsel enthdlt 20 mg Nitisinon.

Die sonstigen Bestandteile sind:

Kapselinhalt: Vorverkleisterte Starke (Mais)

Kapselhiille: Gelatine, Titandioxid (E 171)

Aufdruck: Eisenoxid (E 172), Schellack, Propylenglycol, Ammoniumhydroxid

Wie Orfadin aussieht und Inhalt der Packung

Die Hartkapseln sind weil3, undurchsichtig, bedruckt mit,NTBC" und der
Stdrke,2 mg",,5 mg",, 10 mg” oder,20 mg" in Schwarz. Die Kapsel enthalt
ein weiles bis weiBliches Pulver.

Die Kapseln sind in Kunststoffflaschen mit manipulationssicherem Verschluss
verpackt. Jede Flasche enthalt 60 Kapseln.

Pharmazeutischer Unternehmer

Swedish Orphan Biovitrum International AB

SE-11276 Stockholm

Schweden

Hersteller

Apotek Produktion & Laboratorier AB
18

Prismavdgen 2, SE-14175 Kungens Kurva
Schweden

Diese Packungsheilage wurde zuletzt iiberarbeitet im 03/2019

Ausfiihrliche Informationen zu diesem Arzneimittel sind auf

den Internetseiten der Europdischen Arzneimittel-Agentur
http://www.ema.europa.eu/ verfiigbar. Sie finden dort auch Links zu
anderen Intemnetseiten iiber seltene Erkrankungen und Behandlungen.



OuMo odnytwv xpriongc: Mnpogopiec yia Tov xprot
IkAnpd kapakia Orfadin 2 mg
IkAnpad kapdkia Orfadin 5 mg
IkAnpa kagdkia Orfadin 10 mg
IkAnpd kaakia Orfadin 20 mg
nitisinone

AiaBacte mpooektika oAOKANPo T0 GUANO 0SNYIWV XPRONG TPV

apyioete va maipvete auto to gdppako, Siott mepiapPdvet

ONHAVTIKEG MANPOPOPIES Yia 0aC.

- Ouldte auto To PUMO 0dnyIwV Xpron. lowg ypelaotei va To dlapdoete
Sava.

- Edv éyete mepartépw amopieg, pwToTe Tov yaTpd, TOV Gappakomold 1 Tov
VOOOKOH0 00C.

- H ouvtay yia auté To pdppao opnynBnke yia oac. Aev mpénel va
dwoete To appako o€ aMoug. Mmopei va Toug mpokahéoel BAABN, axkopa
Kai Tav Ta oupITTGpaTa g aoBéveldg Toug ivar idla jie Ta dika aac.

- Edv mapatnprioeTe Kamola avemBunTn evépyela, EVniepWOTE TOV YIaTpo,
TOV QapaKoTOL6 1} ToV VOGOKAO 6ag. AUTO LoxVet Kal yia kde mBavr
avemBopnT evépyela mou Oev avagépETal oTo mapov GUAN 0dnyIwv
yprianc. BAéme mapdypago 4.

Tumepiéyel to mapov GUANO 0dnyLwV:

1. Tvetvatto Orfadin kat mota ivat n prion tou
2. Tumpémelva yvwpiCete pw napete 1o Orfadin
3. M va mdpete 1o Orfadin

4 TiBavé avemBOpNTeS evépyelee

5. Mg va puAdaaete To Orfadin
6. Meplexpeva TG ouokevaoiag kat Aotmeg mnpogopieg

1. Tugivan To Orfadin kat mota givat n) xprion Tov

To evepy6 ovatatikd Tou Orfadin eivat n nitisinone. Autd 0 pdppako
xpnotomolttat yia tn Bepaneia piag omaviag aoévelag mou ovopdletal
kAnpovopikr Tupoowvaipia Tomou 1 oe evihikec, prifou kat naidid (oe
omoLodATIOTE NAIKIAKO €0poc).

Y1 aoBévela aut, o opyaviopdg oag be Lmopel va dlaomdael evieha

10 apvo€0 ou ovopdletal Tupoaivn (ta apvodéa eivat Sopikd ototyeia

TwV MpWTEVY [ag), To omoio mapdyel BAaBepéc ovateg. Autég ot ouoieg
auoowpeboval atov opyaviopo oag. To Orfadin epnodiel ™ didonaon g
Tupooivng kai be aynuatiCovtat ol fAaBepés ouoiec.

Mpémer va akohouBeite 101k dlara dtav AapBavete auto 1o gappako, Siott
 Tupooivn Ba mapapeivel atov opyaviapé oag. Auth n e1dikn dtarta Baoiletat
0€ YauNAG TepIEXOpEVO Tupoatvng Kat gavuhalavivng (éva dMo apvodu).

2. Tumpénetva yvwpiete mpwv mapete to Orfadin

Mnv mapete to Orfadin

- o TepimTwon aMepyiag on nitisinone r} ae omolodrmoTe Ao amd Ta
0VOTATIKA QUTOU TOU PAPUAKOV (QVaPEPOVTalL TNV TapaypaQo 6).

Mn BnAadete dtav hapBavete autd To eappako, BA. mapdypago «Kinon kat

Bnhaopdcy.

NMpogidonouoeic kat mpoPuAaselg

AneuBuvBeite aTov ylaTpd, TOV GAPHUAKOTONO ) TOV VOGOKOHO 0ag TV

mapete 1o Orfadin.



- Ta pdtia oag Ba ehéyyovtar amd opBahyiatpo mpw T évapén kal Taktika
Katd T d1dpkela g Bepaneiag pe nitisinone. L€ MepTTLON MOV KOKKIViooUV
10 pdtia oa¢ 1} 1apovelaoToly GAEC EMEPATEIC 0T UATIA 00, EVNHEPWOTE
apéowg Tov ylatpd oag yia va mipoBei oe ogBahodoyikr e¢étaon. Ta
o@Bahpohoyikd mpoBAiuata, BA. mapdypago 4, umopei va elvar evdeién
avemapkol piBpieng e dlarrac.

Katd t Bepaneia, Ba yivel aponpia mpokeipévou va eAéyéel o y1atpog

0ag eqv eiva enapkic n Bepaneia, ad kat va BeBaiwbet ot dev undpyouy
mBavég mapevépyeleq mou mpokaAolv aIaToNoyIKES Slatapayéc.

Oa yivel e€€taon Tou ATIATOC 00C 0 TAKTIKG XPOVIKG dlaoTrpata dioTin
aoBévela emnpealelto fmap.

H mapakohotBnon amé tov yiatpd oa Ba mpémet va mpaypatonoteital kade
6 [V, EQv avTIjLeTwioETe TUXOV MAPEVEPYELEC, OUVIOTAVTAL CUYVOTEQQ
dlaothpara.

ANa @dppaka kat Orfadin

Evnuepwate Tov ylatpo 1 Tov appakomold oag v maipveTe, €xete
mpoogata mpel r) umope va ndpete GMa pdppaxa.

To Orfadin ymopei va emnpedoet T dpdon AMwv papuaKwy Onwg:
- Odpuaka yia Ty emnpia (6mog n eawutoivn)

- Odppaka katd e mENG Tou aipatog (omwe n Bapeapivn)

To Orfadin pe tpogn

Edv Eexvnoete T Bepaneia padi e Tpo@r, GUVIOTATAL Va GUVEXIOETE QUTOV
Tov TpO0 AYnG yia 0An T didpkela T Bepaneiac.

Konon ka1 Bnhacpog

%v éxet pehetn el n aopahela autol Tou GApHAKOU O€ EYKVEC Kal

BnAdouae yuvaikec.

Evnepwote Tov yiatpo oag av oyedIaleTe va pelveTe ykuog. Av fielveTe
€YKUOG, EMMKOIVWVAOTE AUEOG € TOV YLATPO 00,

Mn BnAdCete dtav AapBavete auté To gappako, BX. mapdypago «Mnv
napete 1o Orfadin.

058ynon Kat Xelptopog pnxavnpudtwv

Autd To OApHaKo éxel pikpr EMGpacn 0TV IKaVOTNTa 0dAyNang Kal
Xelplopol Unyavnudtav. Qotoo, e4v aviipetwmioete avemBunTeg
EVEPYELEC TToU emnpeadouy Ty opaon, dev Ba mpénel va odnyeite f va
XelpiCeate unyavAuata péxpt n 6paor aag va enavérBet 1o Guotohoyikd (BA.
napaypago 4 «iBavé avemBopnTeC evépyelee).

3. Nw¢ va mapete to Orfadin

Mdvrote va maipvete To PAPHAKo AQUTO AUOTNPA CUUPWVA Le TIC 0dnyieC Tou
ylatpol oac. Edv éyete au@Bolie¢, pwToTe Tov yIaTpd fj TOV Gappakomold
0ac.

H évapén kat n mapakohotBnon tng Bepameia pe auto To gappako Ba
MpémeL val yivetal amo ylatpo (e epmelpla otn Bepaneia g aoBévelag
(KAnpovoyiikr Tupoatvaiia tomou 1).

H ouviotwpevn ouvohiki neprota doon eivat T mg/kg owpatikod Bapoug
mov yopnyettat and 1o atopa. 0 yiatpdc oag Ba eatopikeoel T doon.
Yuviotdrat n xopriynan ™ 660ng pia eopd v nuépa. Qotooo, Aoyw

TWV TIEPLOPIOLEVAV BedopIEvwV O aoBeveic e owpaTikd Bapog <20 kg,
ouVIOTATal N ouvoNkiy npepriata doon va dlaipeitat o€ bUo nuEPRote
Yopnynaei¢ o€ autov Tov mnBuapd aoBevav.

Av GuaKOAEDEDTE Va KATAIETE Ta KaAKIa, Pnopeite va Ta avoiéete



Kall va avaieieTe Tn okovn (e i JIKpr moaoTnTa vepou fj pogruatog
mpokaBoplopévng dlarag akpiBaC mpwv Ta MApeTe.

Edv napete peyahitepn doon Orfadin amo v kavoviki
Edv mjpate eyahitepn 6600 AUTOU TOU GAPUAKOU MO TV KAVOVIKT,
EMKOWWVIOTE (e TOV YIATPO 1} TOV papHAKoTIOLd 60 TO GUVTOUATEPO duvaTo.

Edv {eydoete va mapete to Orfadin

Mnv népete O doon yia va avamnpwoete T 60an mou {eydoare.
Edv {eydoete va mpete pia d6on, ENKOVWVAOTE [E TOV YIATPO 1y TOV
QapHaKamoL6 6ag.

Edv otapatioete va maipvete to Orfadin

Edv éxete v evtbmwon 611 10 gappako dev dpa owotd, aneuBuvbeite

oTov ylatpé oac. Mnv aMdéete T 6oan 1 Slakduete T Bepaneia xwpic va
HITOETE € TOV Y1aTpo 00,

Edv £ete mepLo00TEPEC EpWTIOEIC OXETIKA [E T Xprion auTol Tou Gappaxou,
PWTAOTE TOV Y1aTPO, TOV GAPHAKOMOLO F} TOV VOGOKOLO 0a,

4, MBavéc avemBOpNTEC EvEpyELeC

0nwe 6Aa Ta QApuaKa, ET01KaL AUTO TO YAPHAKO UMope va MPOKaAEoeL
avemBopnTeC evépyeleg, av kal dev mapoualaloval oe GAOUE ToUg
avBpamnoug,

Edv mapatnprioeTe kdmola avemBupnTn evépyela mov apopd Ta pdtia,
EVNHEPWOTE AUETWC TOV YIaTPO 00 yia va Tipofel o€ 0@BakpoNoyIkn
e&etaon. H Bepaneia pe nitisinone 0dnyel oe bynhotepa emineda Tupooivng
070 iyl 0 omofo pmopei va mpokahéael 0pBalukd oupmTwpard. Yuxva
0@BahpIkéc avemBupnTEC evépyetec (evdéxetalva emnpedlouy TieploaoTepa

and 1 ota 10 dtopa) ot omoie mpokahotvtal and uynAdtepa enineda

Tupooivng oTa pdria (emmepukitida), BohepdtnTa kat GAeyovr Tou

kepatoeldolg yitwva (kepatitida), evatodnoia oto ewe (pwrtooBia) kal

movoc Tou 0@Bahpiol. H pheypovr Twv PAepdpwy (Bhepapitida) elvar pia

1n auyv avemBopnTn evépyela (evoéxetat va ennpeadel éwg kat 1ota 100

dropa).

AMec ouyvec avemBONTEC evépyelee

- Metwpévog apiBpoc aometahiow (BpopBonevia) kat AeukokuTtdpwy
(Neukomevia), EMelpa oplopévwy NUKOKUTTAPWY (KOKKIOKUTTapomevia).

AMEC Oy ouyvéC avemBoNTEC evépyele

- uénuévoc apiBog AevkokuTtdpwv (AevkokuTtdpwar),

- kvnopog (kvidwan), eAeypovr d¢ppatog (amopohdwTikn deppatitida),
efavbnua.

Avagopd avemOupnTWV evepyelmv

Edv mapatnprioete kanola avemBOpNTN evépyeLd, EVNHEPWOTE TOV YIATPO,
TOV GapHaKoMoI 1 Tov/TV VooOKOH0 0ag. AuTA toyUel kat yia kdBe mBavi
avemBupnTn evépyela mou Oev avagépeTal oto mapdv GUNO odnylov
xprionc. Mropeite emiong va avagépete avempupnTee evépyeteg ancubeiag,
1100 TOU €BVIKOD OUOTAATOC AVAPOPAC.

EMdda

EBvikoc Opyaviopds Gapudkwy, Meooyeiwv 284, GR-15562 Xohapyoc,
Abrva

Tnk: + 3021 32040380/337
lotétonog; http://www.eof.gr

Oag: +30 21 06549585
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Kompog 6. Neprexopeva tne suokevaciac kat hotmég minpo@opicg
Oappakeutikég Ymnpeoiec, Ymoupyeio Yyeiag, (Y-1475 Aevkwata
0aé; + 357 22608649 lotétomoc: www.moh.gov.cy/phs L s

, , , , , . H dpaoTikr ouoia eivat n nitisinone.
Méow Tng avagopdg avemBopnTwy evepyelav umopeite va fonBroete o

ouNoyR ePLOOTEPWY TIANPOYOPIGY OYETIKA f1E TV A0pAEID TOU TaPOVTOC Orf ad/:n 2mg: K(:Ieg KGWK'O ”fpléxﬂ 2mg n?t?s?none
QapLAKOU. Orfadin 5 mg: KdBe kawdkio mepiéyel 5 mg nitisinone.

Orfadin 10 mg: KdBe kayakio mepiéxel 10 mg nitisinone.
Orfadin 20 mg: KaBe kaakio mepiéyet 20 mg nitisinone.
Ta dMa ovotatikd elvat:

Timepiéyet o Orfadin

5. Nwc va guldooete To Orfadin

To pappaKo autd mpémel va QUAGOTETal o€ [EPN TIou bev To BAEMOLV Kat bev
70 Bdvouy Ta matdid. ) -
Na pin xpnotponoteite auto To Gappako PeTd Ty nuepopnvia Agng mou w , )

QVAQEPETAL OTN QLGN KAt T0 KoUT! 1€Td T ppdon «EXP. Guuho, mpoCehatworiompévo (apapooftov).

H nepopnvia hijéng eivat n Teheutaia npépa tou jriva mou avagéperar exel.  KEA@oc kawakiou: Cehativn, diogeibto tou iraviou (E171).

Qukdgoete o Yuyelo (2°C —8°C). Mehdvn anowngb 1070, O§§i510 00 oléﬂpqu (E172), kOppea Adkkac,

To mpoidv pmopei va uAGoaETal yial Hia epiodo 2 pnvav (yia To Kaydkio npomuhevoyhukGhn, uBpoteidio Tov apwvion.

Twv 2 mg) 1 yia 3 pveg (ya ta kapdkia twv 5 mg, 10 mg kat 20 mg) oe Epgdvion tov Orfadin kat mepiexopeva tne ouokevagiag
Deppokpaata mou dev umepBaivel Toug 25°C, petd my ndpodo g omoia¢ T kaydkia eivar Aeukd, adtagavii, okAnpé kat amotehodvrar ané {ehativn,

TIpeTiel va anopputerat. @épouv TV &vdeiEn «NTBC» Kal TV TEpIEKTIKOTITA Ty «2 Mg, «5 Mgy,
Mnv Eexdoete va onpiewoeTe oTn GLaNn Ty nuepopnvia ou o Byhate and  «10 mg» 1j «20 mgy, o€ Havpo xpwpa. To kapaxio meptéyet pa Aeukr €wg
10 uyeio. UTTGAEUKT OKOV.

Mnv TIETaTe pApHaKa 0TO VPO TG AMIOKETEVON f 0T OIKIAKA amoppipipata. 1o kapakia ovokeuddovrar oe maoTikég @iahe e anapapiaoto nwpa. Kabe
PWTrOTE TOV QAPUAKOMOIO 0aC Y1 TO TG Va TETAEETE Ta PAPHAKa TTou QLdAn mepiéyel 60 Kaydkia.

dev ypnatomoleite ma. Autd ta pétpa Ba fonBrcouy oty mpootacia Tou

mepIBaNovVTOC.
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KatoxocAdetac Kukhopopiag

Swedish Orphan Biovitrum International AB
SE-11276 Stockholm

Youndia

Napackevaotig

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Youndia

To mapov @UAAo odnylwv xprong avabewprBnke yia TeAevtaia
popd otic 03/2019

Aertopiepeic mMAnpopopiec yia T0 pApHaKo auté eival

dlabéotpec oto diktuakd T6mo Tov Fupwnaikod Opyaviopol

Oapydkwv: http://www.ema.europa.eu. YTdpyou emiong olvbeopiol e
dMeg LoTooehideg mou agopoly omdviec aoBéveleg kat Bepaneiec.
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Package leaflet: Information for the user
Orfadin 2 mg hard capsules
Orfadin 5 mg hard capsules
Orfadin 10 mg hard capsules
Orfadin 20 mg hard capsules

nitisinone

Read all of this leaflet carefully before you start taking this
medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again.

- Ifyou have any further questions, ask your doctor, pharmacist or nurse.

- This medicine has been prescribed for you. Do not pass it on to others. It
may harm them, even if their signs of illness are the same as yours.

- Ifyou get any side effects, talk to your doctor, pharmacist or nurse. This
includes any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet

1. What Orfadin is and what it is used for

2.What you need to know before you take Orfadin
3. How to take Orfadin

4. Possible side effects

5. How to store Orfadin

6. Contents of the pack and other information
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1. What Orfadin is and what it is used for

The active ingredient of Orfadin is nitisinone. This medicine is used for
treatment of a rare disease called hereditary tyrosinemia type 1 in adults,
adolescents and children (in any age range).

In this disease your body is unable to completely break down the amino acid
tyrosine (amino acids are building blocks of our proteins), forming harmful
substances. These substances are accumulated in your body. Orfadin blocks
the breakdown of tyrosine and the harmful substances are not formed.

You must follow a special diet while you are taking this medicine, because

tyrosine will remain in your body. This special diet is based on low tyrosine
and phenylalanine (another amino acid) content.

2. What you need to know before you take Orfadin

Do not take Orfadin
-if you are allergic to nitisinone or any of the other ingredients of this
medicine (listed in section 6).

Do not breast-feed while taking this medicine, see section “Pregnancy and
breast-feeding'”.

Warnings and precautions

Talk to your doctor or pharmacist before taking Orfadin.

- Your eyes will be checked by an ophthalmologist before and reqularly
during nitisinone treatment. If you get red eyes or any other signs
of effects on the eyes, contact your doctor immediately for an eye
examination. Eye problems could be a sign of inadequate dietary control
(see section 4).



During the treatment, blood samples will be drawn in order for your doctor
to check whether the treatment is adequate and to make sure that there are
no possible side effects causing blood disorders.

Your liver will be checked at reqular intervals because the disease affects
the liver.

Follow-up by your doctor should be performed every 6 months. If you
experience any side effects, shorter intervals are recommended.
Other medicines and Orfadin

Tell your doctor or pharmacist if you are taking, have recently taken or might
take any other medicines.

Orfadin may interfere with the effect of other medicines, such as:
- Medicines for epilepsy (such as phenytoin)
- Medicines against blood clotting (such as warfarin).

Orfadin with food

[fyou start treatment by taking it with food, it is recommended that you
carry on taking it with food throughout your course of treatment.
Pregnancy and breast-feeding

The safety of this medicine has not been studied in pregnant and breast-
feeding women.

Please contact your doctor if you plan to become pregnant. If you become
pregnant you should contact your doctor immediately.

Do not breast-feed while taking this medicine, see section “Do not take
Orfadin”

Driving and using machines

This medicine has minor influence on the ability to drive and use machines.
However, if you experience side effects affecting your vision you should

not drive or use machines until your vision is back to normal (see section 4
"Possible side effects”).

3. How to take Orfadin

Always take this medicine exactly as your doctor has told you. Check with
your doctor or pharmacist if you are not sure.

Treatment with this medicine should be started and supervised by a doctor
experienced in the treatment of the disease (hereditary tyrosinemia type 1).
The recommended total daily dose is T mg/kg body weight administered
orally. Your doctor will adjust the dose individually.

[tis recommended to administer the dose once daily. However, due to the
limited data in patients with body weight <20 kg, it is recommended to
divide the total daily dose into two daily administrations in this patient
population.

If you have problems with swallowing the capsules, you may open the
capsule and mix the powder with a small amount of water or formula diet
just before you take it.

If you take more Orfadin than you should

If you have taken more of this medicine than you should, contact your doctor
or pharmacist as soon as possible.

If you forget to take Orfadin

Do not take a double dose to make up for a forgotten dose. If you forget to
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take a dose, contact your doctor or pharmadist.

If you stop taking Orfadin

[fyou have the impression that the medicine is not working properly, talk to
your doctor. Do not change the dose o stop the treatment without talking
fo your doctor.

Ifyou have any further questions on the use of this medicine, ask your
doctor, pharmacist or nurse.

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not
everybody gets them.

[fyou notice any side effects relating to the eyes, talk to your doctor

immediately to have an eye examination. Treatment with nitisinone leads to

higher levels of tyrosine in the blood which can cause eye related symptoms.

Common eye related side effects (may affect more than 11in 10 people)

caused by higher tyrosine levels are inflammation in the eye (conjunctivitis),

opacity and inflammation in the cornea (keratitis), sensitivity to light

(photophobia) and eye pain. Inflammation of the eyelid (blepharitis) is an

uncommon side effect (may affect up to 1in 100 people).

Other common side effects

- Reduced number of platelets (thrombocytopenia) and white blood cells
(leukopenia), shortage of certain white blood cells (granulocytopenia).

QOther uncommon side effects

- increased number of white blood cells (leucocytosis),

- itching (pruritus), skin inflammation (exfoliative dermatitis), rash.
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Reporting of side effects

Ifyou get any side effects, talk to your doctor, pharmacist or nurse. This
includes any possible side effects not listed in this leaflet. You can also report
side effects directly via the national reporting system.

UK: Yellow Card Scheme,

Website: https://yellowcard.mhra.gov.uk/ or search for MHRA Yellow Card
in the Google Play or Apple App Store

|E: HPRA Pharmacovigilance

Website: www.hpra.ie

e-mail: medsafety@hpra.ie

MT: ADR Reporting

Website: www.medicinesauthority.gov.mt/adrportal

By reporting side effects you can help provide more information on the
safety of this medicine.

5. How to store Orfadin
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the bottle
and the carton after"EXP".
The expiry date refers to the last day of that month.

Store in a refrigerator (2 °C — 8 °().

The medicine can be stored for a single period of 2 months (for 2 mg
capsules) or 3 months (for 5> mg, 10 mg and 20 mq capsules) at a
temperature not above 25°C, after which it must be discarded.

Do not forget to mark the date on the bottle, when removed from the
refrigerator.



Do not throw away any medicines via wastewater or household waste. Ask
your pharmacist how to throw away medicines you no longer use. These
measures will help to protect the environment.

6. Contents of the pack and other information

What Orfadin contains

The active substance is nitisinone.

Orfadin 2 mg: Each capsule contains 2 mg nitisinone.
Orfadin 5 mg: Each capsule contains 5 mg nitisinone.
Orfadin 10 mg: Each capsule contains 10 mg nitisinone.
Orfadin 20 mg: Each capsule contains 20 mg nitisinone.
The other ingredients are

(apsule content: starch, pregelatinised (maize).
Capsule shell: gelatine, titanium dioxide (E 171).

Printing ink: iron oxide (E 172), shellac, propylene glycol, ammonium
hydroxide.

What Orfadin looks like and contents of the pack
The hard capsules are white, opague, imprinted with “NTBC" and the

strength“2 mg’,“5 mg’,“10 mg”or“20 mg’, in black. The capsule contains a
white to off-white powder.

The capsules are packaged in plastic bottles with tamper-proof closures.
Each bottle contains 60 capsules.

Marketing Authorisation Holder
Swedish Orphan Biovitrum International AB
SE-112 76 Stockholm

Sweden

Manufacturer

Apotek Produktion & Laboratorier AB
Prismavagen 2

SE-14175 Kungens Kurva

Sweden

This leaflet was last revised in 03/2019

Detailed information on this medicine is available on the European
Medicines Agency web site: http://www.ema.europa.eu. There are also links
to other websites about rare diseases and treatments.
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Prospecto: informacién para el usuario
Orfadin 2 mg capsulas duras
Orfadin 5 mg capsulas duras
Orfadin 10 mg capsulas duras
Orfadin 20 mg capsulas duras

nitisinona

Lea todo el prospecto detenidamente antes de empezar a tomar
el medicamento, porque contiene informacion importante para
usted.

- (onserve este prospecto, ya que puede tener que volver a leerlo.

- Sitiene alguna duda, consulte a su médico, farmacéutico o enfermero.

- Este medicamento se le ha recetado solamente a usted, y no debe dérselo
a otras personas aunque tengan los mismos sintomas que usted, ya que
puede perjudicarles.

- Siexperimenta efectos adversos, consulte a su médico, farmacéutico o
enfermero, incluso si se trata de efectos adversos que no aparecen en este
prospecto. Ver seccién 4.

Contenido del prospecto

1.Qué es Orfadin y para qué se utiliza

2.Qué necesita saber antes de empezar a tomar Orfadin
3.C6mo tomar Orfadin

4. Posibles efectos adversos

5.Conservacién de Orfadin

6. Contenido del envase e informacion adicional
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1. Qué es Orfadin y para qué se utiliza

El principio activo de Orfadin es la nitisinona. Este medicamento se

utiliza para el tratamiento de una enfermedad poco comtn denominada
tirosinemia hereditaria tipo 1en adultos, adolescentes y nifios (de cualquier
intervalo de edad).

En esta enfermedad, su organismo no puede degradar totalmente el
aminodcido tirosina (los aminodcidos son los elementos fundamentales de
las proteinas), formdndose sustancias téxicas. Estas sustancias se acumulan
en su organismo. Orfadin bloquea la degradacion de la tirosina, y las
sustancias toxicas no se forman.

Debe sequir una dieta especial mientras tome este medicamento, porque
la tirosina sequird estando en su organismo. Dicha dieta se basa en un bajo
contenido de tirosina y fenilalanina (otro aminodcido).

2. Qué necesita saber antes de empezar a tomar Orfadin

No tome Orfadin

- sies alérgico a la nitisinona o a cualquiera de los demds componentes de
este medicamento (incluidos en la seccién 6).

No dé el pecho mientras esté tomando este medicamento (ver seccién

“Embarazo y lactancia”).

Advertencias y precauciones

Consulte a sumédico o farmacéutico antes de empezar a tomar Orfadin.

- Un oftalmélogo le revisard los ojos antes del tratamiento y de manera
regular durante el tratamiento con nitisinona. Si advierte enrojecimiento
de los 0jos o si advierte cualquier otro efecto en los ojos, pdngase



en contacto inmediatamente con su médico para que le realice una
exploracién oftalmoldgica. Los problemas oculares (ver seccion 4) pueden
ser un indicio de un control inadecuado de la dieta.
Durante el tratamiento se le extraerdn muestras de sangre con el fin de
controlar si el tratamiento es el adecuado y para asegurarse de que no
existen efectos secundarios causantes de alteraciones sanquineas.
Se le hardn controles hepdticos periddicos porque la enfermedad afecta al
higado.
Sumédico debe realizar un sequimiento cada 6 meses. Si sufre algun efecto
adverso, es recomendable utilizar intervalos de tiempo mds cortos.

Otros medicamentos y Orfadin

Informe a su médico o farmacéutico si estd tomando, ha tomado

recientemente o podria tener que tomar cualguier otro medicamento.

Orfadin puede interferir con el efecto de otros medicamentos, tales como:

- medicamentos para la epilepsia (como la fenitoina)

- medicamentos contra la formacion de codgulos de sangre (como la
warfarina)

Uso de Orfadin con alimentos

Si comienza el tratamiento toméndolo junto con alimentos, se recomienda

sequir este régimen a lo largo de todo el tratamiento.

Embarazo y lactancia

No se ha estudiado la sequridad de este medicamento en mujeres
embarazadas y en mujeres que amamantan.
Consulte a sumédico si tiene previsto quedarse embarazada. Si se queda

embarazada deberd consultar a su médico inmediatamente.
No dé el pecho mientras esté tomando este medicamento (ver seccién “No
tome Orfadin”).

Conduccion y uso de maquinas

Lainfluencia de este medicamento sobre la capacidad para conducir y
utilizar maquinas es pequefia. No obstante, si experimenta efectos adversos
que afecten a la vision, no debe conducir ni utilizar maquinas hasta que

su vision haya vuelto a la normalidad (ver seccién 4 “Posibles efectos
adversos”).

3. C(6mo tomar Orfadin

Siga exactamente las instrucciones de administracion del medicamento
indicadas por su médico. En caso de duda, pregunte a su médico o
farmacéutico.

Fl tratamiento con este medicamento debe ser iniciado y supervisado por
un médico con experiencia en el tratamiento de la enfermedad (tirosinemia
hereditaria tipo 1).

La dosis recomendada diaria es T mg/kg de peso corporal administrada por
via oral. Sumédico ajustard la dosis individualmente.

Se recomienda administrar a dosis una vez al dfa. No obstante, debido a
que los datos son limitados en los pacientes con un peso corporal < 20 kg,
en esta poblacién de pacientes se recomienda dividir la dosis diaria total en
dos tomas al dfa.

Sitiene problemas para tragar las cpsulas, puede abrir las cdpsulas y
mezclar el polvo con una pequefia cantidad de agua o de suplemento
dietético, antes de tomarlo.
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Si toma mas Orfadin del que debe

Siha tomado més cantidad de este medicamento del que debiera,
comuniqueselo inmediatamente a su médico o farmacéutico.

Si olvidé tomar Orfadin

No tome una dosis doble para compensar las dosis olvidadas. Si ha
olvidado tomar una dosis, comuniqueselo a su médico o farmacéutico.

Si interrumpe el tratamiento con Orfadin

Siestima que la accién del medicamento no es la adecuada,
comuniqueselo a su médico. No cambie la dosis ni suspenda el tratamiento
sin hablar primero con su médico.

Sitiene cualquier duda sobre el uso de este medicamento, pregunte a su
médico o farmacéutico.

4. Posibles efectos adversos
Aligual que todos los medicamentos, este medicamento puede producir
efectos adversos, aunque no todas las personas los sufran.

Siaprecia cualquier efecto adverso relacionado con los ojos, comuniqueselo
inmediatamente a su médico para que le realice una exploracion
oftalmoldgica. El tratamiento con nitisinona aumenta los niveles de tirosina
en lasangre, que pueden causar sintomas relacionados con los ojos. Los
efectos adversos oculares frecuentes (pueden afectar a mds de 1de cada
10 personas) debidos a los niveles mds altos de tirosina son inflamacion
ocular (conjuntivitis), opacidad e inflamacién de la cérnea (queratitis),
sensibilidad a la luz (fotofobia) y dolor de ojos. La inflamacion de los
parpados (blefaritis) es un efecto adversos poco frecuente (puede afectar
ggsta 1 de cada 100 personas).

Qtros efectos adversos frecuentes

- Disminucion del nimero de plaquetas (trombocitopenia) y glébulos
blancos (leucopenia), reduccion de determinados tipos de globulos
blancos (granulocitopenia).

Qtros efectos adversos poco frecuentes
- aumento del nimero de glébulos blancos (leucocitosis),
- picor (prurito), inflamacion de la piel (dermatitis exfoliativa), sarpullido.

Comunicacion de efectos adversos

Siexperimenta cualquier tipo de efecto adverso, consulte a su médico,
farmacéutico o enfermero, incluso si se trata de posibles efectos adversos
que no aparecen en este prospecto. También puede comunicarlos
directamente a través del Sistema Espafiol de Farmacovigilancia de
Medicamentos de Uso Humano: https.//www.notificaram.es

Mediante la comunicacién de efectos adversos usted puede contribuir a
proporcionar mas informacion sobre la sequridad de este medicamento.

5. Conservacion de Orfadin
Mantener este medicamento fuera de la vista y el alcance de los nifios.

No utilice este medicamento después de la fecha de caducidad que aparece
en el bote y la caja después de“EXP" La fecha de caducidad es el Ultimo dia
del mes que se indica.

Conservar en nevera (entre 2 °Cy 8 °C).

Fl medicamento se puede conservar durante un tnico perfodo de 2 meses
(para cdpsulas de 2 mg) 0 3 meses (para capsulas de 5mg, 10 mg y 20
mg) a una temperatura no superior a 25 °C, después del cual se debe
desechar.



No olvide anotar en el frasco la fecha en la que lo sacé de la nevera.
Los medicamentos no se deben tirar por los desagies ni a la basura.
Pregunte a su farmacéutico como deshacerse de los envases y de los

medicamentos que ya no necesita. De esta forma ayudard a proteger el
medio ambiente.

6. Contenido del envase e informacion adicional
Composicion de Orfadin

Fl principio activo es nitisinona.

Orfadin 2 mg: cada cdpsula contiene 2 mg de nitisinona.
Orfadin 5 mg: cada capsula contiene 5 mg de nitisinona.
Orfadin 10 mg: cada cdpsula contiene 10 mg de nitisinona.
Orfadin 20 mg: cada capsula contiene 20 mq de nitisinona.
Los demds componentes (excipientes) son:

Contenido de la cdpsula: almidén, pregelatinizado (de mafz).
(ubierta de la cdpsula: gelatina, didxido de titanio (E 171).

Impresién: 6xido de hierro (E 172), goma laca, propilenglicol, hidréxido de

amonio.
Aspecto del producto y contenido del envase

Las capsulas son duras, blancas, opacas, hechas de gelatina y tienen impreso
20 mg"en negro. La cdpsula

" "o

“NTBC"y la dosis“2 mg’, "5 mg’,“10 mg” o
contiene un polvo que puede ser blanco o grisaceo.

Las cdpsulas vienen envasadas en frascos de pldstico con cierres inviolables.

(ada frasco contiene 60 cdpsulas.

Titular de la autorizacion de comercializacion
Swedish Orphan Biovitrum International AB

SE-112 76 Stockholm

Suecia

Fabricante

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Suecia

Fecha de la ultima revision de este prospecto: 03/2019

Lainformacién detallada de este medicamento estd disponible en la pégina
web de la Agencia Europea de Medicamentos:

http://www.ema.europa.eu/. También existen enlaces a otras pdginas web
sobre enfermedades raras y medicamentos huérfanos.
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Pakendi infoleht: teave kasutajale
Orfadin 2 mg kovakapslid
Orfadin 5 mg kovakapslid
Orfadin 10 mg kévakapslid
Orfadin 20 mg kovakapslid

nitisinoon

Enne ravimi votmist lugege hoolikalt infolehte, sest siin on teile

vajalikku teavet.

- Hoidke infoleht alles, et seda vajadusel uuesti lugeda.

- Kui teil on lisakiisimusi, pidage ndu oma arsti, apteekri voi meditsiinidega.

- Ravim on valja kirjutatud teile. Arge andke seda kellelegi teisele. Ravim
vdib olla neile kahjulik, isegi kui haigusnahud on samased.

- Kui teil tekib tikskoik milline korvaltoime, pidage nou oma arsti, apteekri
voi meditsiinidega. Kdrvaltoime vib olla ka selline, mida selles infolehes
ei ole nimetatud. Vt 13k 4.

Infolehe sisukord

1.Mis ravim on Orfadin ja milleks seda kasutatakse
2.Mida on vaja teada enne Orfadini vatmist
3.Kuidas Orfadini vétta

4. Voimalikud kérvaltoimed

5.Kuidas Orfadini sdilitada

6. Pakendi sisu ja muu teave
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1. Mis ravim on Orfadin ja milleks seda kasutatakse

Orfadini toimeaine on nitisinoon. Selle ravimiga ravitakse tdiskasvanutel,
noorukitel ja igas vanuseriihmas lastel harvaesinevat haigust, mille nimi on
prilik 1. tiitipi tirosineemia.

Selle haiguse korral ei suuda teie keha tdielikult lagundada aminohapet
nimega tiirosiin (aminohapped on keha valkude, ehituskivid”),
moodustades kahjulikke aineid. Need ained ladestuvad teie kehasse. Orfadin
tOkestab tiirosiini lagundamist ja kahjulikud ained ei saa tekkida.

Selle ravimi vdtmise ajal on vaja toituda spetsiaalse dieedi jrgi, kuna

tiirosiin jddb teie kehasse. Selles spetsiaalses dieedis on tiirosiini ja
fentidilalaniini (teine aminohape) sisaldus madal.

2. Mida on vaja teada enne Orfadini votmist

Arge vétke Orfadini

- kui olete nitisinooni voi selle ravimi mis tahes koostisosade (loetletud
[Bigus 6) suhtes allergiline.

Arge toitke rinnaga, kui te votate seda ravimit, vt Ioiku,Rasedus ja

imetamine”.

Hoiatused ja ettevaatusabinoud

Enne Orfadini votmist pidage ndu oma arsti vi apteekriga.

- Oftalmoloog kontrollib teie silmi enne nitisinoonravi alustamist ja
requlaarselt ravi ajal. Kui teie silmad hakkavad punetama véi ilmnevad
mingid muud méjud silmadele, vdtke otsekohe iihendust arstiga siimade
|dbivaatuse korraldamiseks. Silmaprobleemid (vt Iik 4) vdivad olla
margiks, et toidureZiimi ei kontrollitud piisava rangusega.



Raviperioodi ajal voetakse vereproove, et arst saaks kontrollida, kas ravi on
sobiv, ning veenduda, et ei esine mingeid voimalikke kdrvaltoimeid, mis
pohjustaks verehaigusi.

Requlaarsete ajavahemike tagant kontrollitakse teie maksa, sest see haigus
avaldab maju maksale.

Peate arsti juures kontrollis kdima iga 6 kuu jarel. Korvaltoimete esinemisel
0 soovitatav suurem jalgimissagedus.

Muud ravimid ja Orfadin

Teatage oma arstile vdi apteekrile, kui te vdtate vdi olete hiljuti vatnud vi
kavatsete vGtta mis tahes muid ravimeid.

Orfadin vgib méjutada muude ravimite toimet, nt:

- epilepsiaravimid (nt fenitoiin);

- vere hiidibimist pidurdavad ravimid (nt varfariin).

Orfadin koos toiduga

Kui te alustate ravi koos toiduga, on soovitatav, et te jdtkaksite ravimi votmist
koos toiduga kogu ravikuuri ajal.

Rasedus ja imetamine

Selle ravimi ohutust rasedatel ja imetavatel naistel i ole uuritud. Kui teil on
plaanis rasestuda, konsulteerige oma arstiga.

Kui olete rasedaks jadnud, votke kohe iihendust oma arstiga.

Arge toitke rinnaga, kui te votate seda ravimit, vt 16iku,, Arge vitke Orfadini”.

Autojuhtimine ja masinatega togtamine

See ravim mojutab kergelt autojuhtimise ja masinate kdsitsemise voimet.
Kui teil siiski esinevad ndgemist mdjutavad kdrvaltoimed, peate vdltima auto

juhtimist voi masinatega tootamist, kuni teie nagemine on taastunud (vt
l6ik 4, Voimalikud kdrvaltoimed").

3. Kuidas Orfadini votta

Vigtke seda ravimit alati tdpselt nii, nagu arst on teile selgitanud. Kui te ei ole
milleski kindel, pidage ndu oma arsti vdi apteekriga.

Ravi selle ravimiga peab alustama ja jalgima arst, kellel on kogemusi haigust
(1. tiitipi parilik tiirosineemia) padevate patsientide ravimisel.

Soovitatav 6Gpdevane annus on 1 mgq iga kehakaalu kilogrammi kohta
manustatuna suukaudselt. Teie arst kohandab annuse teile individuaalselt.
Soovitatav on manustada iiks annus 66pdevas. Kuna patsientidel
kehakaaluga < 20 kg on andmed piiratud, on selles patsientide rihmas
soovitatav jagada opdevane koguannus kahe manustamiskorra vahel.

Kui teil on kapslite neelamisega probleeme, vdite kapslid avada ning
lahustada pulbri vahetult enne votmist vaheses koguses vees vdi toitesequs.

Kui te votate Orfadini rohkem kui ette nahtud

Kui te olete vdtnud seda ravimit rohkem kui ette nahtud, peaksite votma
tihendust arsti voi apteekriga nii ruttu kui voimalik.

Kui te unustate Orfadini votta

Arge vdtke kahekordset annust, kui annus jdi eelmisel korral votmata. Kui te
unustate annuse votmata, siis votke ihendust oma arsti voi apteekriga.

Kui te Iopetate Orfadini votmise
Kui teile tundub, et ravim i toimi Gigesti, raakige sellest oma arstile. Arge
muutke annust ega katkestage raviilma arstiga rdakimata.

Kui teil on lisakiisimusi selle ravimi kasutamise kohta, pidage ndu oma arsti,
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apteekri voi meditsiinioega.

4. Voimalikud korvaltoimed
Nagu kdik ravimid, voib ka see ravim pohjustada kdrvaltoimeid, kuigi kdigil
neid ei teki.

Kui mérkate silmadega seotud kdrvaltoimeid, pidage koheselt ngu oma
arstiga silmauuringu suhtes. Nitisinoonravi suurendab tirosiini tasemeid
veres, mis vib pohjustada silmadega seotud haigusnahte. Sagedased
silmadega seotud kdrvaltoimed (vdivad esineda rohkem kui 1 inimesel
10-st), mille pohjuseks on tirosiini taseme tous, on silmapdletik
(konjunkiviit), sarvkestahdgusus ja -pdletik (keratiit), valgustundlikkus
(fotofoobia) ja silmavalu. Aeg-ajalt esinev kdrvaltoime on silmalau pdletik
(blefariit) (voib esineda kuni 1inimesel 100-st).

Teised sagedased kérvaltoimed

- Vereliistakute ja valgete vereliblede arvu vahenemine (trombotsiitopeenia
ja leukopeenia), teatud valgete vereliblede vahesus (granulotsiitopeenia).

Teised aeg-ajalt esinevad kdrvaltoimed

- Valgete vereliblede arvu suurenemine (leukotsiitoos).

- Stigelus (pruritus), nahapdletik (eksfoliatiivne dermatiit), I6ve.

Korvaltoimetest teavitamine

Kui teil tekib tikskdik milline korvaltoime, pidage ndu oma arsti,
apteekri voi meditsiinidega. Korvaltoime vdib olla ka selline, mida
selles infolehes ei ole nimetatud. Kdrvaltoimetest vdite ka ise teavitada
www.ravimiamet.ee kaudu.

Teavitades aitate saada rohkem infot ravimi ohutusest.
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5. Kuidas Orfadini séilitada

Hoidke seda ravimit laste eest varjatud ja kdttesaamatus kohas.

Arge kasutage seda ravimit pérast kdlblikkusaega, mis on mérgitud pudelil
ja karbil parast,,EXP" Kdlblikkusaeg viitab selle kuu viimasele pdevale.

Hoida kiilmkapis (2 °C...8 °C).

Ravimit vaib hoida 2 kuu (2 mg kapsleid) vdi 3 kuu (5 mg, 10 mg ja 20 mg
kapsleid) jooksul temperatuuril kuni 25 °C; selle aja mdddumisel tuleb ravim
minema visata.

Arge unustage mérkida pudelile kuup&eva, millal ravim on kiilmikust vélja
voetud.

Arge visake ravimeid kanalisatsiooni ega olmejaatmete hulka. Kiisige
oma apteekrilt, kuidas visata dra ravimeid, mida te enam ei kasuta. Need
meetmed aitavad kaitsta keskkonda.

6. Pakendi sisu ja muu teave

Mida Orfadin sisaldab

Toimeaine on nitisinoon.

Orfadin 2 mg: tiks kapsel sisaldab 2 mg nitisinooni.

Orfadin 5 mg: iiks kapsel sisaldab 5 mg nitisinooni.

Orfadin 10 mg: tiks kapsel sisaldab 10 mg nitisinooni.

Orfadin 20 mg: tiks kapsel sisaldab 20 mq nitisinooni

Teised koostisosad on

Kapsli sisu: eelzelatineeritud tarklis (maisi)

Kapsli kest: Zelatiin, titaandioksiid (E 171)

Triikitint: raudoksiid (E 172), 3ellak, propileengliikool, ammooniumhiidroksiid



Kuidas Orfadin valja naeb ja pakendi sisu

Kdvakapslid on valged, ldbipaistmatud ning neile on mustas kirjas trikitud
,NTBC"ja toimeaine sisaldus,2 mg’,,5 mg’,, 10 mg”vdi, 20 mq". Kapsel
sisaldab valget vi peaaequ valget pulbrit.

Kapslid on pakendatud plastikpudelisse, millel on turvakork. Igas pudelis
on 60 kapslit.

Miiiigiloa hoidja

Swedish Orphan Biovitrum International AB

SE-11276 Stockholm

Rootsi

Tootja

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Rootsi

Infoleht on viimati uuendatud 03.2019.

Tdpne teave selle ravimi kohta on Euroopa Ravimiameti kodulehel:
http://www.ema.europa.eu. Samuti on seal viited teistele kodulehtedele
harvaesinevate haiguste ja ravi kohta.
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Pakkausseloste: Tietoa kayttajalle
Orfadin 2 mg kovat kapselit
Orfadin 5 mg kovat kapselit

Orfadin 10 mg kovat kapselit
Orfadin 20 mg kovat kapselit
nitisinoni

Lue tdma pakkausseloste huolellisesti ennen kuin aloitat

lddkkeen ottamisen, silla se sisaltaa sinulle tarkeita tietoja.

- Sdilytd tamd pakkausseloste. Vot tarvita sitd myShemmin.

- Jos sinulla on kysyttdvdd, kdanny ladkdrin, apteekkihenkilokunnan tai
sairaanhoitajan puoleen.

- Tama ladke on maaratty vain sinulle eikd sitd tule antaa muiden kayttoon.
Se voi aiheuttaa haittaa muille, vaikka heilld olisikin samanlaiset oireet
kuin sinulla.

- Jos havaitset haittavaikutuksia, kddnny lddkdrin, apteekkihenkilokunnan
tai sairaanhoitajan puoleen. Tamd koskee myds sellaisia mahdollisia
haittavaikutuksia, joita ei ole mainittu tdssd pakkausselosteessa. Ks. kohta 4.

Tassa pakkausselosteessa kerrotaan:

1. Mité Orfadin on ja mihin sitd kdytetadn

2. Mitd sinun on tiedettdvd, ennen kuin otat Orfadinia
3. Miten Orfadinia otetaan

4. Mahdolliset haittavaikutukset

5. Orfadinin sdilyttdminen

6. Pakkauksen sisdltd ja muuta tietoa
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1. Mita Orfadin on ja mihin sitd kaytetdan

Orfadinin vaikuttava aine on nitisinoni. Tétd ladkettd kdytetddn harvinaisen
perinndllisen tyypin T tyrosinemian hoitoon aikuisilla, nuorilla ja lapsilla
(kaikissa ikdryhmissa).

Tamdn hairion takia elimisto ei pysty pilkkomaan tyrosiini-nimistd
aminohappoa kokonaan (valkuaisaineet eli proteiinit koostuvat
aminohapoista), jolloin muodostuu haitallisia aineita. Nama aineet kertyvdt
elimistdon. Orfadin estdd tyrosiinin hajoamisen ja estd haitallisten aineiden
muodostumisen.

Taman lddkkeen kdyton aikana tdytyy noudattaa erikoisruokavaliota,

silld tyrosiini sdilyy elimistdssd. Erikoisruokavalio perustuu tyrosiinin ja
fenyylialaniinin (erds toinen aminohappo) vdhdiseen mddrddn.

2. Mita sinun on tiedettava, ennen kuin otat Orfadinia

Al3 ota Orfadinia

- jos olet allerginen nitisinonille tai téman laakkeen jollekin muulle aineelle
(lueteltu kohdassa 6).

Ald imeta tamn laakkeen kayton aikana. Katso kohta “Raskaus ja imetys”

Varoitukset ja varotoimet

Keskustele ddkdrin tai apteekkihenkilokunnan kanssa ennen kuin otat

Orfadinia.

- Silmaldakari tutkii silmdsi ennen nitisinonihoidon aloittamista ja
sddnndllisesti hoidon aikana. Jos silmdsi alkavat punoittaa tai saat muita
silmdoireita, ota heti yhteys lddkdriin silmdtutkimusta varten. Silmdvaivat
(ks. kohta 4) voivat olla merkki ruokavaliohoidon riittamattmyydestd.



Hoidon aikana otetaan verindytteitd, joiden avulla ldakari tarkistaa,
onko hoito riittavd. Samalla varmistetaan, ettei sinulla ole mahdollisia
haittavaikutuksia, jotka aiheuttavat verimuutoksia.

Maksa tutkitaan sadnndllisin vdliajoin, koska sairaus vaikuttaa maksaan.

Lddkdri tekee seurantatutkimuksen 6 kuukauden valein. Mikali
haittavaikutuksia ilmenee, suositellaan tihedmpda seurantavalid.

Muut lddkevalmisteet ja Orfadin

Kerro ldakarille tai apteekkihenkilokunnalle, jos parhaillaan kdytdt tai olet
dskettdin kdyttdnyt tai saatat kdyttdd muita lddkkeitd.

Orfadin saattaa vaikuttaa muiden ldakkeiden toimintaan. Naitd laakkeitd
ovat esimerkiksi

- epilepsian hoitoon kaytettavat laakkeet (esimerkiksi fenytoiini)

- verihyytymien estoon kéytettavét laakkeet (esimerkiksi varfariini).

Orfadin ruuan kanssa
Jos hoito aloitetaan ruokailun yhteydessd, kdytantdd on syytd jatkaa.

Raskaus ja imetys

Témédn Iddkkeen turvallisuutta ei ole tutkittu raskaana olevilla eikd
imettavilld naisilla. Ota yhteys dakdriin, jos suunnittelet raskautta. Ota
vdlittomasti yhteys Iddkdriin, jos tulet raskaaksi.

Al imeta tamén laakkeen kayton aikana, ks. kohta "Ald ota Orfadinia”

Ajaminen ja koneiden kaytto

Talld Iadkkeelld on vahdinen vaikutus ajokykyyn ja koneiden kdytt@kykyyn.

Jos sinulla kuitenkin iimenee haittavaikutuksia, jotka vaikuttavat
nakokykyyn, dld aja dldkd kdytd koneita ennen kuin ndkd on palautunut

normaaliksi (ks. kohta 4, "Mahdolliset haittavaikutukset”).

3. Miten Orfadinia otetaan

Ota tatd laakettd juuri siten kuin ladkari on madrannyt. Tarkista ohjeet
|ddkariltd tai apteekista, jos olet epdvarma.

Hoitoa talld lddkkeelld aloittavalla ja valvovalla lddkarilld tulee olla
kokemusta perinndllisen tyypin 1 tyrosinemian hoidosta.

Suositeltu kokonaisvuorokausiannos on T mg/painokilo annettuna suun
kautta. Lddkdri muuttaa annosta yksilollisesti.

Lddkeannos suositellaan annosteltavaksi kerran vuorokaudessa. Mutta koska
on olemassa vahdn tietoja potilaista, joiden kehon paino on <20 kg, on
suositeltavaa jakaa tdlle potilasryhmalle annettava kokonaisvuorokausiannos
kahteen pdivittdin annettavaan annokseen.

Jos sinun on vaikea nielld kapseleita, voit avata kapselin ja sekoittaa jauheen
pieneen mddradn vettd tai ravintovalmistetta juuri ennen ottamista.

Jos otat enemman Orfadinia kuin sinun pitaisi

Jos olet ottanut ladkettd enemman kuin pitdisi, ota mahdollisimman pian
yhteyttd ldakdriisi tai apteekkihenkilokuntaan.

Jos unohdat ottaa Orfadinia

Al ota kaksinkertaista annosta korvataksesi unohtamasi kerta-annoksen.
Jos unohdat annoksen, ota yhteyttd ladkdriisi tai apteekkihenkilokuntaan.
Jos lopetat Orfadinin oton

Jos lddke ei mielestasi vaikuta kunnolla, keskustele asiasta ldakarin kanssa.
Ald muuta annosta dldkd lopeta hoitoa keskustelematta lddkdrin kanssa.
Jos sinulla on kysymyksid tdmdn lddkkeen kdytdstd, kddnny lddkdrin tai



apteekkihenkilgkunnan puoleen.

4. Mahdolliset haittavaikutukset

Kuten kaikki ladkkeet, tamdkin ladke voi aiheuttaa haittavaikutuksia. Kaikki

eivdt kuitenkaan niitd saa.

Jos havaitset silmiin liittyvid haittavaikutuksia, ota valittmasti yhteys

|ddkdriin silmdtutkimusta varten. Nitisinonihoito suurentaa veren

tyrosiinipitoisuutta, mikd voi aiheuttaa silmiin liittyvid oireita. Kohonneista

tyrosiinipitoisuuksista aiheutuvia yleisid silmiin littyvid haittavaikutuksia

(joita voi esiintyd yli 1 kdyttdjdlld 10:std) ovat silmdtulehdus

(sidekalvotulehdus), sarveiskalvon samentuma ja tulehdus, valonarkuus

ja silmakipu. Silmdluomitulehdus on melko harvinainen haittavaikutus

(enintddn 1 kdyttajalld 100:sta).

Muut yleiset haittavaikutukset

- verihiutaleiden ja veren valkosolujen mddrdn pieneneminen, tiettyjen
veren valkosolujen (jyvassolujen) vahaisyys.

Muut melko harvinaiset haittavaikutukset

- veren valkosolujen méadran suureneminen

- kutina, hilseileva ihotulehdus, ihottuma.

Haittavaikutuksista ilmoittaminen

Jos havaitset haittavaikutuksia, kerro niistd Iddkdrille, apteekki-
henkilokunnalle tai sairaanhoitajalle. Timd koskee myds sellaisia mahdollisia
haittavaikutuksia, joita ei ole mainittu tdssa pakkausselosteessa. Voit
ilmoittaa haittavaikutuksista myds suoraan

www-sivusto: www.fimea.fi. Ladkealan turvallisuus- ja kehittamiskeskus
Fimea, Ladkkeiden haittavaikutusrekisteri, PL 55, FI-00034 Fimea.
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Imoittamalla haittavaikutuksista voit auttaa saamaan enemmén tietoa
tamdn ladkevalmisteen turvallisuudesta.

5. Orfadinin sdilyttiminen

i lasten ulottuville eikd nakyville.

Ald kiyta tatd ladketta purkissa ja pakkauksessa mainitun viimeisen
kdyttopdivamdaran (EXP) jdlkeen. Viimeinen kdyttGpdivimdard tarkoittaa
kuukauden viimeistd pdivad.

Sdilytd jadkaapissa (2 °C—8°C).

Valmistetta voidaan sdilyttad yksi 2 kuukauden (2 mq kapseli) tai 3
kuukauden (5 mg, 10 mg ja 20 mg kapselit) jakso enintddn 25 °C:n
[dmpdtilassa, minkd jdlkeen se on havitettavd.

Ald unohda merkitd purkkiin péivaméarad, jolloin purkki otettiin pois
jddkaapista.

Ladkkeitd ei tule heittdd viemdriin eikd havittd talousjdtteiden mukana.
Kysy kdyttdmattomien ladkkeiden havittdmisestd apteekista. Ndin
menetellen suojelet luontoa.

6. Pakkauksen sisalto ja muuta tietoa

Mité Orfadin sisaltaa

Vaikuttava aine on nitisinoni.

Orfadin 2 mg: yksi kapseli sisaltdd 2 mg nitisinonia.
Orfadin 5 mg: yksi kapseli sisaltdd 5 mg nitisinonia.
Orfadin 10 mg: yksi kapseli sisdltdd 10 mg nitisinonia.
Orfadin 20 mg: yksi kapseli sisaltdd 20 mg nitisinonia.



Muut aineet ovat:

Kapselin sisalt: tarkkelys, esigelatinoitu (maissi).

Kapselin kuor: liivate, titaanidioksidi (E171).

Kapselin muste: rautaoksidi (E172), sellakka, propyleeniglykoli,
ammoniumhydroksidi

Ladkevalmisteen kuvaus ja pakkauskoko (-koot)

Kapselit ovat valkoisia, |dpindkymattomid, kovia, liivatteesta valmistettuja
kapseleita, joihin on merkitty mustalla “NTBC"ja vahvuus "2 mg’, "5 mg’,
"10 mg"tai "20 mg" Kapseli sisaltdd valkoista tai luonnonvalkoista jauhetta.
Kapselit on pakattu muovipurkkeihin, joissa on avaamattomuuden osoittava
kansi. Yksi purkki sisdltad 60 kapselia.

Myyntiluvan haltija

Swedish Orphan Biovitrum International AB

SE-112 76 Stockholm

Ruotsi

Valmistaja

Apotek Produktion & Laboratorier AB

Prismavdgen 2

SE-14175 Kungens Kurva

Ruotsi

Tama pakkausseloste on tarkistettu viimeksi 03/2019

Lisdtietoa tdstd lddkevalmisteesta on saatavilla Euroopan ladkeviraston
verkkosivuilla http://www.ema.europa.eu/. Sielld on myds linkkejd muille
harvinaisten sairauksien ja harvinaislaakkeiden www-sivuille.
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Notice : Information de I'utilisateur
Orfadin 2 mg Gélules
Orfadin 5 mg Gélules

Orfadin 10 mg Gélules
Orfadin 20 mg Gélules
nitisinone

Veuillez lire attentivement cette notice avant de prendre ce

5. Comment conserver Orfadin
6. Contenu de l'emballage et autres informations

1. Qu'est-ce qu'Orfadin et dans quels cas est-il utilisé

La substance active d'Orfadin est la nitisinone. Ce médicament est utilisé
pour traiter une maladie rare appelée tyrosinémie héréditaire de type 1 chez
les adultes, les adolescents et les enfants (quel que soit I'age).

Dans cette maladie, votre organisme ne peut pas entiérement dégrader la

médicament car elle contient des informations importantes pour  tyrosine, qui est un acide aminé (les acides aminés forment nos protéines),

vous.

- Gardez cette notice. Vous pourriez avoir besoin de la relire.

- Sivous avez d'autres questions, interrogez votre médecin, votre
pharmacien ou votre infirmier/ere.

- (e médicament vous a été personnellement prescrit. Ne le donnez pas a
d'autres personnes. Il pourrait leur étre nocif, méme si les signes de leur
maladie sont identiques aux votres.

- Sivous ressentez un quelconque effet indésirable, parlez-en a votre
médecin, votre pharmacien ou votre infirmier/ere. Ceci s'applique aussi a
tout effet indésirable qui ne serait pas mentionné dans cette notice. Voir
rubrique 4.

Que contient cette notice:

1.Quiest-ce qu'Orfadin et dans quels cas est-il utilisé

2.Quelles sont les informations & connaitre avant de prendre Orfadin
3. Comment prendre Orfadin

4. Quels sont les effets indésirables éventuels ?
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entrainant la formation de substances nocives. Ces substances s'accumulent
dans votre organisme. Orfadin bloque la dégradation de la tyrosine et les
substances nocives ne sont plus formées.

Vous devez suivre un régime alimentaire spécial lorsque vous prenez ce

médicament parce que la tyrosine reste dans ['organisme. Ce régime spécial

est basé sur de faibles teneurs en tyrosine et phénylalanine (un autre acide

aminé).

2. Quelles sont les informations a connaitre avant de prendre
Orfadin

Ne prenez jamais Orfadin :

- sivous étes allergique a la nitisinone ou a I'un des autres composants
contenus dans ce médicament (mentionnés dans la rubrique 6).

Nallaitez pas lorsque vous prenez ce médicament ; voir la rubrique
«Grossesse et allaitement ».



Avertissements et précautions

Adressez-vous a votre médecin ou pharmacien avant de prendre Orfadin.

- Un ophtalmologiste controlera vos yeux avant linstauration de votre
traitement par la nitisinone, puis régulierement pendant le traitement.
Sivous avez les yeux rouges ou toute autre affection des yeux, contactez
immédiatement votre médecin pour un examen oculaire. Des problémes
oculaires pourraient indiquer que le régime alimentaire n'est pas
suffisamment bien controlé (voir la rubrique 4).

Durant le traitement, des prises de sang seront faites afin que votre médecin

puisse vérifier si le traitement est adapté, et s'assurer quil n'y a pas d'effet

indésirable éventuel provoquant des troubles sanguins.

Votre foie sera controlé a intervalles réquliers car cette maladie affecte le foie.

Votre médecin doit réaliser un suivi tous les 6 mois. Si vous ressentez des

effets indésirables, des intervalles plus courts sont recommandés.

Autres médicaments et Orfadin

Informez votre médecin ou pharmacien si vous prenez, avez récemment pris

ou pourriez prendre tout autre médicament.

Orfadin pourrait interférer avec les effets d'autres médicaments, tels que :

- les médicaments utilisés pour traiter Iépilepsie (phénytoine, par exemple) ;

- les médicaments contre les caillots sanquins (warfarine, par exemple).

Orfadin avec des aliments

Sivous commencez le traitement au cours d'un repas, il est recommandé
de continuer a le prendre de la méme facon pendant toute la durée du
traitement.

Grossesse et allaitement

La sécurité d'emploi de ce médicament n'a pas été étudiée chez la femme
enceinte et la femme allaitante.

Veuillez contacter votre médecin si vous planifiez une grossesse. Si vous étes
enceinte, vous devrez en informer immédiatement votre médecin.

Nallaitez pas lorsque vous prenez ce médicament ; voir la rubrique

«Ne prenez jamais Orfadin ».

Conduite de véhicules et utilisation de machines

(e médicament a une influence mineure sur 'aptitude a conduire des
véhicules et a utiliser des machines. Cependant, si vous ressentez des effets
indésirables affectant votre vision, vous ne devez pas conduire ou utiliser des
machines jusqu'a ce que votre vision soit revenue a la normale (voir rubrique
4« Quels sont les effets indésirables éventuels 7 »).

3. Comment prendre Orfadin

Veillez a toujours prendre ce médicament en suivant exactement les
indications de votre médecin. Vérifiez aupres de votre médecin ou
pharmacien en cas de doute.

Le traitement avec ce médicament doit étre initié et surveillé sous la
responsabilité d'un médecin expérimenté dans le traitement de la maladie
(tyrosinémie héréditaire de type 1).
La dose quotidienne totale recommandée est de T mg/kg de poids corporel
administré par voie orale. Votre médecin ajustera la dose individuellement.
Il est recommandé d'administrer la dose une fois par jour. Toutefois, les
données concernant les patients ayant un poids corporel < 20 kg étant
limitées, il est recommandé de fractionner la dose quotidienne totale en
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deux administrations par jour chez cette population de patients.

Sivous avez du mal a avaler les gélules, vous pouvez ouvrir la gélule et
mélanger la poudre dans une petite quantité d'eau ou d'aliments juste avant
de la prendre.

Si vous avez pris plus d'Orfadin que vous n‘auriez dii

Sivous avez pris plus de médicament que vous n'auriez i, contactez votre
médecin ou pharmacien le plus rapidement possible.

Sivous oubliez de prendre Orfadin

Ne prenez pas de dose double pour compenser la dose que vous avez oublié
de prendre. Sivous oubliez de prendre une dose, contactez votre médecin ou
votre pharmacien.

Si vous arrétez de prendre Orfadin

Sivous avez limpression que le médicament ne produit pas leffet escompté,
parlez-en a votre médecin. Ne changez pas de dose et n'interrompez pas le
fraitement sans Iui en avoir parlé.

Sivous avez d'autres questions sur I'utilisation de ce médicament, demandez

plus d'information a votre médecin, a votre pharmacien ou a votre infirmier/
ere.

4. Quels sont les effets indésirables éventuels ?

Comme tous les médicaments, ce médicament peut provoquer des effets
indésirables, mais ils ne surviennent pas systématiquement chez tout le
monde.

Sivous remarquez des effets indésirables quelconques affectant les
yeux, contactez immédiatement votre médecin pour réaliser un examen
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oculaire. Un traitement par nitisinone conduit a des taux élevés de tyrosine

dans le sang, qui peuvent provoquer des symptomes oculaires. Les effets

indésirables oculaires fréquents (pouvant affecter plus de 1 personne sur

10) provoqués par des taux élevés de tyrosine sont Iinflammation de

I'ceil (conjonctivite), l'opacité et Iinflammation de la comée (kératite),

a sensibilité a la lumigre (photophobie) et des douleurs oculaires.

Linflammation de la paupiere (blépharite) est un effet indésirable peu

fréquent (pouvant affecter jusqua 1 personne sur 100).

Autres effets indésirables fréquents

- Diminution du nombre de plaquettes sanguines (thrombocytopénie) et
de globules blancs (leucopénie), diminution de certains globules blancs
(granulocytopénie).

Autres effets indésirables peu fréquents

- Augmentation du nombre de globules blancs (leucocytose),

- Démangeaisons (prurit), inflammation cutanée (dermatite exfoliatrice),
éruption cutanée.

Déclaration des effets secondaires

Sivous ressentez un quelconque effet indésirable, parlez-en a votre
médecin, votre pharmacien ou a votre infirmier/ére. Ceci sapplique aussi

a tout effet indésirable qui ne serait pas mentionné dans cette notice. Vous
pouvez également déclarer les effets indésirables directement via le systéme
national de déclaration.

France: Agence nationale de sécurité du médicament et des produits de
santé (ANSM) et réseau des Centres Régionaux de Pharmacovigilance.
Site internet: www.signalement-sante.gouv.fr



Belgique: Agence fédérale des médicaments et des produits de santé,
Division Vigilance

EUROSTATION Il Boite Postale 97
Place Victor Horta, 40/40 B-1000 Bruxelles
B-1060 BRUSSEL Madou

Site internet: www.afmps.be
Luxembourg/Luxemburg:
Centre Régional de Pharmacovigilance de Nancy

Batiment de Biologie Moléculaire et de Biopathologie (88B)

(HRU de Nancy — Hopitaux de Brabois
Rue du Morvan, 54 511 VANDOEUVRE LES NANCY CEDEX

E-mail : crpv@chru-nancy.fr
Tél : (+33) 3.83.65.60.85 / 87
ou

Direction de la Santé — Division de la Pharmacie et des Médicaments
Allée Marconi - Villa Louvigny, L-2120 Luxembourg

E-mail : pharmacovigilance@ms.etat.lu

Tél.: (+352) 247-85592 Fax: +352 24795615

Link pour le formulaire : http://www.sante.public.lu/fr/politique-sante/
ministere-sante/direction-sante/div-pharmacie-medicaments/index.html

En signalant les effets indésirables, vous contribuez a fournir davantage
d’informations sur la sécurité du médicament.

e-mail: patientinfo@fagg-afmps.be

Fax: (+33)383656133

5. Comment conserver Orfadin

Tenir ce médicament hors de la vue et de la portée des enfants.

N'utilisez pas ce médicament aprés la date de péremption indiquée sur le
flacon et sur la bofte aprés « EXP ». La date de péremption fait référence au
dernier jour de ce mois.

A conserver au réfrigérateur (entre 2 °Cet 8 °C).

Le produit peut étre stocké pendant une seule période de 2 mois (pour les
gélules de 2 mg) ou de 3 mois (pour les gélules de 5 mg, 10 mg et 20 mg) a
une température ne dépassant pas 25° C; apres ce délai, il doit étre jeté.
N'oubliez pas de noter la date a laquelle vous avez sorti le médicament du
réfrigérateur sur le flacon.

Ne jetez aucun médicament au tout-a-Iégout ou avec les ordures
ménageres. Demandez a votre pharmacien d€liminer les médicaments
que vous n'utilisez plus. Ces mesures contribueront a protéger
lenvironnement.

6. Contenu de 'emballage et autres informations
Ce que contient Orfadin

La substance active est la nitisinone.

Orfadin 2 mg : Chaque gélule contient 2 mg de nitisinone.
Orfadin 5 mg : Chaque gélule contient 5 mg de nitisinone.
Orfadin 10 mg : Chaque gélule contient 10 mg de nitisinone.
Orfadin 20 mq : Chaque gélule contient 20 mg de nitisinone.
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Autres composants :

Contenu de la gélule : amidon prégélatinisé (mais).

Enveloppe de la gélule : gélatine, dioxyde de titane (E 171).

Encre d'impression : oxyde de fer (E 172), gommes laques, propyléneglycol,
solution d'ammoniaque

Comment se présente Orfadin et contenu de I'emballage
extérieur

Les gélules sont de couleur blanche opaque, portant la mention « NTBC » et
le dosage, soit « 2 mg», «5mg», « 10 mg » ou « 20 mg » a l'encre noire. La
gélule renferme une poudre blanche a blanc cassé.

Les gélules sont conditionnées dans des flacons en plastique munis de
fermetures inviolables. Chaque flacon contient 60 gélules.

Titulaire de I'Autorisation de mise sur le marché :
Swedish Orphan Biovitrum International AB

SE-11276 Stockholm

Suéde

Fabricant:

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Suede
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Des informations détaillées sur ce médicament sont disponibles

sur le site internet de I'Agence européenne du médicament
http://www.ema.europa.eu. Il existe aussi des liens vers d‘autres sites
concernant les maladies rares et leur traitement.



Uputa o lijeku: Informacije za korisnika
Orfadin 2 mg tvrde kapsule
Orfadin 5 mg tvrde kapsule
Orfadin 10 mg tvrde kapsule
Orfadin 20 mg tvrde kapsule

nitizinon

Pazljivo procitajte cijelu uputu prije nego po¢nete uzimati ovaj
lijek jer sadrZi Vama vazne podatke.
- SaCuvajte ovu uputu. Mozda Cete je trebati ponovno procitati.

- Ako imate dodatnih pitanja, obratite se lijecniku, ljekarniku ili medicinskoj
sestri.

- QOvajje lijek propisan Vama. Nemojte ga davati drugima. Moze im
naskoditi, ¢ak i ako su njihovi znakovi bolesti jednaki Vasima.

- Ako primijetite bilo koju nuspojavu, potrebno je obavijestitilijecnika,
ljekarnika ili medicinsku sestru. To ukljucuje i svaku mogucu nuspojavu
koja nije navedena u ovoj uputi. Pogledajte dio 4.

Sto se nalazi u ovoj uputi:

1.5t je Orfadin i za $to se koristi

2. Sto morate znati prije nego pocnete uzimati Orfadin
3. Kako uzimati Orfadin

4. Moguce nuspojave

5. Kako cuvati Orfadin

6. Sadrzaj pakiranja i druge informacije

1.5to je Orfadin i za Sto se koristi

Djelatna tvar u lijeku Orfadin je nitizinon. Ovaj se lijek primjenjuje u lijecenju
rijetke bolesti zvane nasljedna tirozinemija tipa 1 u odraslih, adolescenata i djece
(bilo koje dobi).

U ovoj bolesti Vase tijelo nije u stanju u potpunosti razgraditi aminokiselinu
tirozin (aminokiseline su gradevne jedinice nasih proteina), stvarajuci tako
Stetne tvari. Te se tvari nakupljaju u Vasem tijelu. Orfadin blokira razgradnju
tirozina te ne nastaju Stetne tvari.

Morate se pridrZavati posebne dijete dok uzimate ovaj lijek, jer e tirozin
zaostati uVasem tijelu. Ta se posebna dijeta temelji na niskom sadrZaju
tirozina i fenilalanina (druge aminokiseline).

2.Sto morate znati prije nego poénete uzimati Orfadin

Nemojte uzimati Orfadin

- ako ste alergicni na nitizinon ili neki drugi sastojak ovog lijeka (naveden u
dijelu6.).

Nemojte dojiti dok uzimate ovaj lijek, pogledajte dio,, Trudnoca i dojenje”.

Upozorenja i mjere opreza

Obratite se svom lijecniku ili ljekarniku prije nego uzmete Orfadin.

- Prije pocetka lijecenja te redovito tijekom lijecenja nitizinonom odi ¢e
Vam pregledati oftalmolog. Ako Vam oci postanu crvene ili uocite bilo
koje druge znakove ucinka na o¢i odmah se obratite svom lijecniku radi
pregleda ociju. Problemi s o¢ima mogu biti znak neadgovarajuce kontrole
prehranom (pogledajte dio 4).

Tijekom lijecenja uzimat e se uzorci Vase krvi kako bi lijecnik provjerio
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je i lijecenje za Vas odgovarajuce te da bi se pobrinuo da nema mogucih
nuspojava koje uzrokuju poremecaje krvi.

S obzirom da bolest zahvaca jetru, provodit ce se redovne pretrage Vase jetre.

Vas Ce lijecnik provoditi kontrole svakih 6 mjeseci. U slucaju pojave
nuspojava, preporucuju se kra¢i razmaci.

Drugi lijekovi i Orfadin

Obavijestite svog lijecnika ili ljekarnika ako uzimate, nedavno ste uzeli ili
biste mogli uzeti bilo koje druge lijekove.

Orfadin moZe utjecati na ucinak drugih lijekova, kao $to su:

- lijekovi za epilepsiju (poput fenitoina)

- lijekovi protiv zgrusavanja krvi (poput varfarina).

Orfadin s hranom

Ako zapocnete lijecenje uzimajui ga s hranom, preporucuje se da ga
nastavite uzimati s hranom tijekom lijecenja.

Trudnoca i dojenje

Sigurnost ovog lijeka nije ispitivana u trudnica i dojilja.

Obratite se svom lijecniku ako planirate trudnocu. Ako zatrudnite, odmah se
obratite svom lijecniku.

Nemojte dojiti dok uzimate ovaj lijek, pogledajte dio, Nemojte uzimati
Orfadin”.

Upravljanje vozilima i strojevima

Ovaj lijek malo utjece na sposobnost upravljanja vozilima i rada sa
strojevima. Ipak, ako osjetite nuspojave koje utjecu na vid, ne smijete
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upravljati vozilima ili raditi sa strojevima dok Vam vid ponovo ne postane
normalan (pogledajte dio 4,Moguce nuspojave”).

3. Kako uzimati Orfadin

Uvijek uzmite ovaj lijek tocno onako kako Vam je rekao lijecnik. Provjerite s
lijecnikom ili ljekarnikom ako niste sigurni.

Lijecenje ovim lijekom mora zapoceti i nadzirati lijecnik s iskustvom u
lijecenju ove bolesti (nasljedne tirozinemije tipa 1).

Preporucena ukupna dnevna doza je 1 mg/kg tjelesne tezine i uzima se kroz
usta. Vas ce lijecnik prilagoditi dozu Vasim individualnim potrebama.
Preporucuje se primjenjivati dozu jednom dnevno. Medutim, zbog
ogranicenih podataka za bolesnike tjelesne tezine <20 kg, u toj se populaciji
bolesnika preporucuje razdijeliti ukupnu dnevnu dozu i primijeniti je u dva
dijela.

Ako imate problema s qutanjem kapsula, moZete otvoriti kapsulu i
pomijeSati prasak s malo vode li dijetetskim pripravkom neposredno prije
uzimanja.

Ako uzmete vise Orfadina nego $to ste trebali

Ako ste uzeli vise lijeka nego $to ste trebali, obratite se svom lijecniku ili
ljekarniku u najkracem mogucem roku.

Ako ste zaboravili uzeti Orfadin

Nemojte uzeti dvostruku dozu kako biste nadoknadili zaboravljenu dozu. Ako
ste zaboravili uzeti dozu, obratite se svom lijecniku ili ljekarniku.

Ako prestanete uzimati Orfadin
Ako imate dojam da lijek ne djeluje ispravno, obratite se svom lijecniku.



Nemojte mijenjati dozu ili prekidati lijecenje bez razgovora sa svojim
lijecnikom.

U slucaju bilo kakvih pitanja u vezi s primjenom ovog lijeka, obratite se
lijecniku, ljekarniku ili medicinskoj sestri.

4, Moguce nuspojave
Kao i svi lijekovi, ovaj lijek moze uzrokovati nuspojave iako se one nece javiti
kod svakoga.

Ako primijetite bilo koje nuspojave povezane s ocima, obratite se odmah
svom lijecniku radi pregleda oiju. Lijecenje nitizinonom povecava razine
tirozina u krvi $to moze uzrokovati simptome povezane s o¢ima. Ceste
nuspojave na o¢ima (javljaju se u vise od 1na 10 osoba) uzrokovane
povisenim razinama tirozina su upala oka (konjunktivitis), zamucenje i upala
roznice (keratitis), osjetljivost na svjetlo (fotofobija) i bol u o¢ima. Upala
ocnog kapka (blefaritis) je manje cesta nuspojava (javlja se u do 1na 100

0s0ba).

Ostale Ceste nuspojave

- smanjeni broj krvnih plocica (trombocitopenija) i bijelih krvnih
stanica (leukopenija), manjak odredenih vrsta bijelih krvnih stanica
(granulocitopenija).

Ostale manje Ceste nuspojave

- povecan broj bijelih krvnih stanica (leukocitoza),

- svrbeZ (pruritus), upala koZe (eksfolijativni dermatitis), osip.

Prijavljivanje nuspojava
Ako primijetite bilo koju nuspojavu, potrebno je obavijestiti lijecnika,
ljekarnika ili medicinsku sestru. To ukljucuje i svaku mogucu nuspojavu koja

nije navedena u ovoj uputi. Nuspojave mozete prijaviti izravno na:

Agencija za lijekove i medicinske proizvode (HALMED)

Internetska stranica: www.halmed.hr ili potraZite HALMED aplikaciju putem
Google Play ili Apple App Store trgovine

Prijavljivanjem nuspojava moZete pridonijeti u progjeni sigurnosti ovog
lijeka.

5. Kako cuvati Orfadin

Lijek Cuvajte izvan pogleda i dohvata djece.

Ovaj lijek se ne smije upotrijebiti nakon isteka roka valjanosti navedenog na
boci i kutiji iza oznake “EXP".

Rok valjanosti odnosi se na zadnji dan navedenog mjeseca.

Cuvati u hladnjaku (2 °C— 8 °C).

Lijek se moZe Cuvati na temperaturi ispod 25°C jednokratno u razdoblju od 2
mjeseca (za kapsule od 2 mg) ili 3 mjeseca (za kapsule od 5 mg, 10 mg i 20
mg), nakon Cega se mora baciti.

Ne zaboravite naznaciti na boci datum vadenja iz hladnjaka.

Nikada nemojte nikakve lijekove bacati u otpadne vode ili kucni otpad.
Pitajte svog ljekarnika kako baciti lijekove koje vise ne koristite. Ove ce mjere
pomodi u ocuvanju okolisa.

6. Sadrzaj pakiranja i druge informacije
Sto Orfadin sadri
Djelatna tvar je nitizinon.

Orfadin 2 mg: svaka kapsula sadrZi 2 mq nitizinona.

Orfadin 5 mg: svaka kapsula sadrZi 5 mq nitizinona.
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Orfadin 10 mg: svaka kapsula sadrZi 10 mq nitizinona.

Orfadin 20 mg: svaka kapsula sadrZi 20 mq nitizinona.

Drugi sastojci su:

Sadr7aj kapsule: Skrob, prethodno geliran (kukuruzni).

Ovojnica kapsule: Zelatina, titanijev dioksid (E 1771).

Tinta za oznacavanje: Zeljezov oksid (E 172), elak, propilenglikol,
amonijev hidroksid.

Kako Orfadin izgleda i sadrZaj pakiranja

Tvrde kapsule su bijele, neprozime s utisnutom crnom oznakom “NTBC"i
oznakom jacine“2 mg","5 mg”“10 mg” ili“20 mg". Kapsula sadrZi bijeli do
gotovo bijeli prasak.

Kapsule su pakirane u plasti¢ne boce sa zastitnim zatvaracima s evidencijom
otvaranja. Svaka boca sadrZi 60 kapsula.

Nositelj odobrenja za stavljanje lijeka u promet
Swedish Orphan Biovitrum International AB

SE-11276 Stockholm

Svedska

Proizvodac

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Svedska

Ova uputa je zadnji puta revidirana u 03/2019
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Detaljnije informacije 0 ovom lijeku dostupne su na internetskoj stranici
Europske agendije za lijekove: http://www.ema.europa.eu. Tamo se takoder
nalaze poveznice na druge internetske stranice o rijetkim bolestima i
njihovom lijecenju.



m Betegtajékoztatd: Informacick a felhasznalé szamara
Orfadin 2 mg kemény kapszula
Orfadin 5 mg kemény kapszula
Orfadin 10 mg kemény kapszula
Orfadin 20 mg kemény kapszula
nitizinon

Mieldtt elkezdi szedni ezt a gydgyszert, olvassa el figyelmesen

az alabbi betegtajékoztatot, mert az On szamara fontos

informaciokat tartalmaz.

- Tartsa meg a betegtdjékoztatdt, mert a benne szerepld informdciokra a
késébbiekben is sziiksége lehet.

- Tovabbi kérdéseivel forduljon kezelGorvosahoz, qydgyszerészéhez vagy a
gondozdsat végzd egészséqiigyi szakemberhez.

- Ezt a gyogyszert az orvos kizarélag Onnek irta fel. Ne adja at a készitményt
mdsnak, mert szdmdra drtalmas lehet még abban az esetben is, ha a
betegsége tiinetei az Onéhez hasonldak.

- Ha Onnél barmilyen mellékhatds jelentkezik, tdjékoztassa errdl
kezelGorvosat, gydqyszerészét vagy a gondozasdt véqz6 egészségiigyi
szakembert. Ez a betegtdjékoztatban fel nem sorolt barmilyen lehetséges
mellékhatdsra is vonatkozik. Lasd 4. pont.

A betegtdjékoztatd tartalma:

1. Milyen tipusd gyégyszer az Orfadin és milyen betegségek esetén
alkalmazhatd?

2. Tudnivalok az Orfadin szedése el6tt

3. Hogyan kell szedni az Orfadin-t?

4. Lehetséges mellékhatdsok

5. Hogyan kell az Orfadin-t tarolni?

6. A csomagolds tartalma és egyéb informdciok

1. Milyen tipusu gyogyszer az Orfadin és milyen betegségek
esetén alkalmazhaté?
Az Orfadin hat6anyaga a nitizinon. A gy6gyszer egy ritka betegség, az
lgynevezett drokletes 1-es tipusd tirozinémia kezelésére javasolt felnéttek,
serdul6k és (barmilyen életkortartomdnyu) gyermekek esetében.
Abetegség kovetkeztében szervezete nem képes teljes mértékben lebontani
a tirozin nev(i aminosavat (az aminosavak a fehérjéink épitSkovei), és kdros
anyagokat képez. Ezek az anyagok felhalmozddnak a szervezetében. Az
Orfadin gdtolja a tirozin lebomldsdt és a kdros vegyiletek keletkezését.
Specidlis diétat kell alkalmaznia a gydgyszer szedése alatt, mert a tirozin
bentmarad a szervezetében. Ennek a specidlis diétanak az alapja az alacsony
tirozin- és fenilalanin (egy mdsik aminosav) -tartalom.

2. Tudnivalok az Orfadin szedése eldtt

Ne szedje az Orfadin-t

- haallergids a nitizinonra vagy a gy6gyszer (6. pontban felsorolt) egyéb
Osszetevdjére.

A gy6gyszer szedése alatt ne szoptasson, ldsd a,,Terhesség és szoptatds”
cm(i pontot.
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Figyelmeztetések és dvintézkedések

Az Orfadin szedése el¢itt beszéljen kezelGorvosdval vagy gyogyszerészével.

- A nitizinon-kezelés elGitt és a kezelés alatt rendszeresen ellendrizni fogja a
szemét egy szemészorvos. Ha bepirosodik a szeme, vagy eqyéb tiineteket
észlel a szemén, azonnal vizsgdltassa meg orvosaval. A szemen észlelt
tiinetek (Idsd 4. pont) a nem megfelelden betartott diéta jelei lehetnek.

A kezelés alatt a vérkép ellendrzése sziikséges annak érdekében, hogy az

orvosa ellendrizni tudja, hogy megfeleld-e a terdpia és megbizonyosodjon

ardl, hogy nem Iéptek fel olyan mellékhatdsok, melyek vérképzdszervi

zavarokat okozhatnak.

Méjdt rendszeres id6kozonként ellendrizni fogjak, mert a betegség hatéssal

vanra.

Orvosa 6 havonta kell, hogy ellendrizze. Amennyiben barmilyen
mellékhatdst tapasztal, révidebb iddtartamok javasoltak.
Egyéb gydgyszerek és az Orfadin

Feltétleniil tdjékoztassa kezelGorvosdt vagy gy6gyszerészét a jelenleg vagy
nemrégiben szedett, valamint szedni tervezett egyéb gyogyszereird.

Az Orfadin befolydsolhatja mds gydgyszerek hatdsdt, mint pl.:
- epilepszia elleni szerek (pl. fenitoin)
- véralvaddst gétlo szerek (pl. warfarin)

Az Orfadin egyidejii bevétele étellel
Amennyiben a kezelést étkezés kozben kezdi el, akkor javasolt, hogy a
kezelés teljes ideje alatt az étkezés kézbeni bevételt folytassa.
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Terhesség és szoptatas

A gybgyszer biztonsdgossdgét nem vizsgaltdk terhes nékon és szoptatds
anydkon. Ha gyermeket szeretne, kérjiik, ezt kizdlje kezelGorvosaval. Ha
teherbe esik, kérjiik, azonnal forduljon kezelgorvosahoz.

Ennek a gydgyszemek a szedése alatt ne szoptasson, ldsd a, Ne szedje az
Orfadin-t" cim{ pontot.

A készitmény hatdsai a gépjarmivezetéshez és a gépek
kezeléséhez sziikséges képességekre

Ez a gydgyszer kismértékben befolydsolja a gépjdrmivezetéshez és a gépek
kezeléséhez sziikséges képességeket. Ugyanakkor, amennyiben On a l&tdsdt
érint6 mellékhatdsokat tapasztal, akkor ne vezessen gépjarmuivet, illetve ne
kezeljen gépeket addig, amig a normal ldtdsa vissza nem tér (lasd 4. pont
,Lehetséges mellékhatdsok”).

3. Hogyan kell szedni az Orfadin-t?

A gydgyszert mindig a kezelorvos dltal elmondottaknak megfelelGen
szedje. Amennyiben nem biztos az adagoldst illeten, kérdezze meg
kezelGorvosat vagy qyogyszerészét.

A gydgyszeres kezelést a betegséq (6rokletes 1-es tipusu tirozinémia)
kezelésében jrtas orvosnak kel elkezdenie és feliigyelnie.

Akészitmény ajénlott teljes napi adagja: 1 mg/testtémeg-kilogramm szjon
dt alkalmazva. KezelGorvosa egyénileq fogja az adagjat bedllitani.

Az adagot naponta egyszer javasolt alkalmazni. Ugyanakkor a 20 kg alatti
testtomeg( betegekre vonatkozé, korldtozott mennyiséq(i adat miatt ebben
a betegpopuldcidban a napi teljes adag napi két részletre torténd elosztdsa
ajdnlott.



Ha a kapszula lenyelése problémat okoz Onnek, akkor kiizvetleniil a bevétel
eldtt szétnyithatja a kapszuldt, és a tartalmét kis mennyiség(i vizben vagy
tdpszerben elkeverheti.

Ha az elGirtnal tobb Orfadin-t vett be

Ha az el6irtndl tobbet vett be ebbdl a gyogyszerbdl, azonnal forduljon
kezelGorvosahoz vagy gy6gyszerészéhez.

Ha elfelejtette bevenni az Orfadin-t

Ne vegyen be kétszeres adagot a kihagyott adag pétldsdra. Amennyiben
elfelejtett bevenni eqy adagot, kérjiik forduljon kezelGorvosahoz vagy
qy0gyszerészéhez.

Ha idd el6tt abbahagyja az Orfadin-kezelést

Ha az az érzése, hogy a gy6gyszer nem hat megfelelGen, forduljon
kezelGorvosahoz. Az adagon ne vdltoztasson, és ne hagyja abba a kezelést,
csak ha azt kezelGorvosdval mdr megbeszélte.

Ha bérmilyen tovdbbi kérdése van a gydgyszer alkalmazdsaval
kapcsolatban, kérdezze meg kezelGorvosét, gydgyszerészét vagy a
gondozdsdt végzd egészséqiigyi szakembert.

4, Lehetséges mellékhatasok
Mint minden gydqyszer, iqy ez a gyogyszer is okozhat mellékhatasokat,
amelyek azonban nem mindenkinél jelentkeznek.

Amennyiben bdrmilyen, a szemét érintd mellékhatdst észlel,
haladéktalanul forduljon kezel@orvosahoz szemészeti vizsgdlat céljabol.
A nitizinon-kezelés a tirozin vérszintjének megemelkedéséhez vezet,
ami a szemmel 8sszefliggd tiineteket okozhat. A magasabb tirozinszint
okozta gyakori szemészeti tiinetek (10 beteg koziil tobb mint 1 beteget

érinthetnek) a kovetkez6k: szemgyulladds (kotéhdrtya-gyulladds),

a szaruhdrtyaban kialakuld homaly vagy gyulladds (keratitisz),

fényérzékenyséq (fotofdbia) és szemfdjdalom. A szemhéj gyulladdsa

(blefaritisz) nem gyakori mellékhatds (100 beteq kozill legfeljebb 1 beteget

érinthetnek).

Eqyéb gyakori mellékhatdsok

- csokkent vérlemezke- és fehérvérsejtszam (trombocitopénia és
leukopénia), bizonyos tipust fehérvérsejtek hidnya (granulocitopénia).

Eqyéb nem gyakori mellékhatdsok

- emelkedett fehérvérsejtszam (leukocitdzis),

- viszketés (pruritusz), bérgyulladas (exfoliativ dermatitisz), kiités.

Mellékhatéasok bejelentése

Ha Onnél bérmilyen mellékhatds jelentkezik, tajékoztassa kezeldorvosdt,
qydqyszerészét vagy a gondozdsdt véqzd egészséqiiqyi szakembert. £z a
betegtdjékoztatéban fel nem sorolt barmilyen lehetséges mellékhatdsra is
vonatkozik. A mellékhatasokat kozvetlenill a hatdsdg részére is bejelentheti
az aldbbi elérhetdségeken keresztil:

Orszaqos Gydgyszerészeti és Flelmezés-egészségiigyi Intézet, Postafick
450, H-1372 Budapest. Honlap: www.ogyei.gov.hu

A mellékhatasok bejelentésével On is hozzéjarulhat ahhoz, hogy minél tibb
informécid lljon rendelkezésre a gy6gyszer biztonsagos alkalmazdsaval
kapcsolatban.

5. Hogyan kell az Orfadin-t tarolni?
A gy6gyszer gyermekektl elzdrva tartandé!
A dobozon és cimkén feltiintetett lejarati idd,EXP" utdn ne szedje ezt a 5



qydgyszert. A lejdrati idd az adott honap utolsé napjdra vonatkozik.

HiitGszekrényben (2 °C— 8 °C) térolando.

A gydgyszert egyszeri, (2 mg-os kapszula esetén) 2 hénapos vagy (5, 10
6520 mg-os kapszula esetén) 3 honapos iddszakon keresztill tdrolhatja
legfeljebb 25°C-0s hémérsékleten, ezutdn meg kell semmisiteni.

Ne felejtse el rdirni a tartélyra a h(itdbdl torténd kivétel ddtumdt.
Semmilyen gy6gyszert ne dobjon a szennyvizbe vagy a hdztartdsi
hulladékba. Kérdezze meg gydgyszerészét, hogy mit tegyen a mdr nem
haszndlt gy6gyszereivel. Ezek az intézkedések eldseqitik a kirmyezet
védelmét.

6. A csomagolas tipusa és egyéb informaciok

Mit tartalmaz az Orfadin?

- Akészitmény hatdanyaga a nitizinon.

Orfadin 2 mg: 2 mg nitizinont tartalmaz kapszulanként.
Orfadin 5 mg: 5 mq nitizinont tartalmaz kapszulanként.
Orfadin 10 mg: 10 mg nitizinont tartalmaz kapszuldnként.
Orfadin 20 mg: 20 mg nitizinont tartalmaz kapszuldnként.
- Egyéb osszetevék:

Kapszulatdltet: Hidegen duzzadd kukoricakeményitd.
Kapszula héj: Zselatin, titdn-dioxid (E 171).

Jel6l6 festék: vas-oxid (E 172), sellak, propilénglikol, amménium-hidroxid.

Milyen az Orfadin kiilleme és mit tartalmaz a csomagolds?

Akapszula fehér, dtldtszatlan kemény és zselatinbol késziilt, melyre feketével
ré van nyomtatva az, NTBC" jelzés és a hatdser6sség,,,2 mg',,5 mg’,, 10 mg”
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vagy,20 mg”. A kapszuldk fehér vagy tortfehér port tartalmaznak.

Akapszuldk biztonsagi zérokupakkal elltott mifanyag tartélyba vannak
csomagolva. Egy tartdly 60 darab kapszuldt tartalmaz.

A forgalomba hozatali engedély jogosultja
Swedish Orphan Biovitrum International AB
SE-112 76 Stockholm

Svédorszdg

A gyarto

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Svédorszdg

A betegtajékoztatd legutobbi feliilvizsgalatanak datuma: 03/2019

A gybgyszerrdl részletes informdcié, illetve ritka betegségekrdl és azok
kezelésér6l sz610 honlapok cimei az Eurdpai Gydgyszeriigyndkség internetes
honlapjén: (http://www.ema.europa.eu) taldlhatok.



Fylgisedill: Upplysingar fyrir notanda lyfsins
Orfadin 2 mg hord hylki
Orfadin 5 mg hord hylki
Orfadin 10 mg hord hylki
Orfadin 20 mg hord hylki
nitisinon

Lesid allan fylgisedilinn vandlega adur en byrjad er ad nota lyfid.

I'honum eru mikilvaegar upplysingar.

- Geymid fylgisedilinn. Naudsynlegt getur verid ad lesa hann sidar.

- Leitic til laeknisins eda lyflafreedings eda hjikrunarfraedingsins ef borf er &
frekari upplysingum.

- bessu lyfi hefur verid dvisad til persénulegra nota. Ekki md gefa pad 66rum.
Pad getur valdio peim skada, jafnvel pétt um somu sjikdomseinkenni sé
a0 reda.

- L4tid leekninn, lyfiafreeding eda hjlkrunarfreedinginn vita um allar
aukaverkanir. Petta gildir einnig um aukaverkanir sem ekki er minnstd f
bessum fylgisedli. Sjd kafla 4.

i fylgisedlinum eru eftirfarandi kaflar:
1.Upplysingar um Orfadin og vid hverju bad er notad
2. ABur en byrjad er ad nota Orfadin

3. Hvernig nota d Orfadin

4. Hugsanlegar aukaverkanir

5.Hvernig geyma 4 Orfadin

6. Pakkningar og adrar upplysingar

1. Upplysingar um Orfadin og vid hverju pad er notad

Virka efnid { Orfadin er nitisindn. Petta lyf er notad til ad medhandla
sjaldgeefan sjukdom sem kallast arfgengur tyrésindreyri af gerd 1 hj
fullornum, unglingum og bérmum (af llum aldurshépum).

bessi sjikdémur veldur pvi ad likaminn getur ekki brotid fullkomlega nidur
amindsyruna tyrésin (amindsyrur eru byggingarhlutar préteina) og skadleg
efni myndast. Pessi efni safnast upp  likamanum. Orfadin hamlar nidurbroti
tyrdsins og veldur pvi pannig ad skadlequ efnin myndast ekki.

PU verdur ad fylgja sérstoku mataraedi pegar pu tekur petta lyf par sem
tyrosin helst flikama pinum. betta sérstaka mataradi inniheldur Iitid af
tyrésini og fenylalanini (Bnnur amindsyra).

2. Adur en byrjad er ad nota Orfadin

Ekki mé nota Orfadin

- ef um er ad reda ofnaemi fyrir nitisinni eda einhverju 63ru innihaldsefni
Iyfsins (talin upp f kafla 6).

Ekki hafa barn d brjdsti d medan pu tekur petta lyf, sjd kaflann, Medganga

0g brjostagjof”

Varnadarord og varudarreglur

Leitid rdda hjd laekninum eda lyfjafraedingi dur en Orfadin er notad.

- Augnlaknir mun skoda augun fyrir og reglulega medan 4 medferd med
nitisindni stendur. Ef pa verdur raud/ur { augum eda feerd onnur teikn um
ahrif & augun, skaltu tafarlaust hafa samband vid lkninn til ad komast
f augnskodun. Augnvandamal gaetu verid teikn um a0 ekki sé ngilega
geett ad mataraedi (sjé kafla 4).
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Medan 4 medferd stendur verda teknar blodprufur til bess ad laeknirinn

geti athugad hvort medferd sé fullnaegjandi og til ad tryggja ad engar
hugsanlegar aukaverkanir séu ad valda blodvandamalum.

Fylgst verdur meg lifrinni med reglulequ millibili bvi ad sjikdémurinn hefur
ahrif 4 lifrina.

Leekniseftirlit skal fara fram 4 6 mdnada fresti. Meelt er med tiGari
heimséknum ef aukaverkanir koma {1jés.

Notkun annarra lyfja samhlida Orfadin

Ldti6 lkninn eda lyflafreding vita um 6ll nnur lyf sem eru notud, hafa
nylega verid notud eda kynnu ad verda notud.

Orfadin getur truflad virkni annarra lyfja, 4 bord vid:

- Lyfvio flogaveiki (& bord vid fenytdin)

- Lyfsem draga Ur bl6dstorknun (4 bord vid warfarin)

Notkun Orfadin med mat

Ef pU byrjar medferd med pvi ad taka bad med mat er rédlagt ad pu haldir
bvi dfram.

Medganga og brjostagjof

Oryqgi pessa lyfs hefur ekki verid rannsakad hjd pungudum konum né
konum med barn 4 brjosti. Vinsamlegast haftu samband vid laekninn ef bl
radgerir ad verda pungud. Ef pu verdur punqud ber pér ad hafa tafarlaust
samband vid laekninn.

Ekki hafa bam 4 brjdsti medan verid er ad taka petta lyf, sjd kaflann,,Ekki md
nota Orfadin”.
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Akstur og notkun véla

Petta Iyf hefurftil ahrif & haefni til aksturs og notkunar véla. En ef pd finnur
fyrir aukaverkunum sem hafa dhrif d sjonina ettir pd ekki ad aka eda

nota vélar fyrr en sjénin er aftur ordin edlileq (sjd kafla 4,,Hugsanlegar
aukaverkanir”).

3. Hvernig nota & Orfadin
Notid Iyfid alltaf eins og laeknirinn hefur sagt il um. Ef ekki er ljést hvernig
nota & lyfid skal leita upplysinga hja laekninum eda lyfjafreedingi.

Laeknir sem reynslu hefur af medferd sj(iklinga med sjukdominn (arfgengan
tyrosindreyra af gerd 1) skal hefja og hafa umsjén med medferd med pessu
Iyfi.

Radlagdur dagskammtur til inntdku er 1 mg/kg likamspyngdar. Leknirinn
mun adlaga skammia fyrir pig.

Melt er med pvi ad gefa skammtinn einu sinni & dag. Par sem takmarkadar
upplysingar liggja fyrir um sjiklinga med likamspyngd <20 kg er hins vegar
meelt med ad skipta fullum dagsskammti { tver lyfjagjafir & dag hja pessum
hépi sjdklinga.

Ef pu dtt f vandraedum med ad kyngja hylkjunum mdttu opna hylkid og
blanda duftinu saman vid svoliti6 vatn eda fljGtandi faedu rétt dour en pu
tekur pad.

Ef tekinn er staerri skammtur en mzlt er fyrir um

Haftu sambandi vid lzekninn eda lyfjafreding eins fljétt og audio er, ef pd
hefur tekid steerri skammt af pessu lyfi en maelt er fyrir um.



Ef gleymist ad taka Orfadin

Ekki 4 ad tvofalda skammt til ad baeta upp skammt sem gleymst hefur ad
taka. Ef pui gleymir skammti, hafdu samband vid laekninn eda lyfjafreding.

Ef haett er ad nota Orfadin

Leitadu til lknisins ef bér finnst [yfid ekki verka eins og til er aetlast. Ekki
breyta skammti eda haetta medferd dn pess ad tala vid laekninn.

Leitio til Iaeknisins, lyfjafraedings eda hjikrunarfraedingsins ef porf er & frekari
upplysingum um notkun lyfsins.

4. Hugsanlegar aukaverkanir

Eins og vid 4 um 6ll Iyf getur petta lyf valdid aukaverkunum en pad gerist pé
ekki hja ollum.

Ef U tekur eftir aukaverkunum sem tengjast augunum skaltu hafa tafarlaust
samband vid lzekninn til ad komast f augnskodun. Medferd med nitisinoni
veldur haekkun 4 tyrésingildi { bl6di sem getur valdid einkennum frd augum.
Algengar aukaverkanir fra augum (geta komid fyrir hja fleiri en 1 af hverjum
10 einstaklingum) af véldum haekkunar & tyrésingildum eru bélga f auga
(tdrubélga), 6gegnsei og bélga i hornhimnu (gleerubélga), ljésnaemi
(ljosfeelni) og augnverkur. Blga f augnloki (hvarmabélga) er sjaldgeef
aukaverkun (getur komid fyrir hjd allt ad 1 af hverjum 100 einstaklingum).

Abrar algengar aukaverkanir

- minnkadur fjoldi blédflagna (blédflagnafeed) og hvitra blédkoma
(hitfrumnafed), skortur & tilteknum hvitum bl6dkornum (kyrningafed).

Adrar sjaldgeefar aukaverkanir

- aukinn fjoldi hvitra blodkorna (hvitfrumnafiélgun),

- kI&oi, hudbdlga (skinnflagningsbdlga), dtbrot.

Tilkynning aukaverkana

L&ti6 Ikninn, lyfjafreding eda hjikrunarfraedinginn vita um allar
aukaverkanir. betta gildir einnig um aukaverkanir sem ekki er minnst
&1 pessum fylgisedli. Einnig er haegt ad tilkynna aukaverkanir beint til
Lyfjastofnunar, www.lyfjastofnun.is.

Med pvi ad tilkynna aukaverkanir er haegt ad hjélpa til vid ad auka
upplysingar um 6ryggi lyfsins.

5. Hvernig geyma d Orfadin

Geymid lyfid par sem bdrn hvorki nd til né sjd.

Ekki skal nota lyfid eftir fyrmingardagsetningu sem tilgreind er 4 glasinu og
dskjunni 4 eftir,, EXP". Fymingardagsetning er sfBasti dagur mdnadarins sem
bar kemur fram.

Geymid  keeli (2°C—8°C).

Lyfd md geyma { eitt 2 mdnada timabil (fyrir 2 mg hylki) eda 3 manudi (fyrir
5mg, 10 mg og 20 mgq hylki) vi hitastig sem ekki fer yfir 25°C, en eftir pad
verdur ad farga lyfinu.

Ekki gleyma ad skrd dagsetninguna d glasid begar pad er tekid Gt dr
kaelinum.

Ekki ma skola lyfjum nidur f frdrennslislagnir eda fleygja peim med
heimilissorpi. Leitid rada f apdteki um hvernig heppilegast er ad farga lyfjlum
sem hett er ad nota. Markmidio er ad vernda umhverfid.
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6. Pakkningar og adrar upplysingar

Orfadin inniheldur

Virka innihaldsefnid er nitisindn.

Orfadin 2 mg: Hvert hylki inniheldur 2 mg nitsinén.

Orfadin 5 mg: Hvert hylki inniheldur 5 mq nitisindn.

Orfadin 10 mg: Hvert hylki inniheldur 10 mg nitisindn.

Orfadin 20 mg: Hvert hylki inniheldur 20 mg nitisindn.

Onnurinnihaldsefni eru

Innihald hylkis: sterkja, forhleypt (Ur mais)

Hylkish(d: gelatin, titantvioxid (E 171)

Aletrun: jémoxid (E 172), shellak, propylen glykdl, amménium hydroxid

Lysing & atliti Orfadin og pakkningastaerdir

Hordu hylkin eru hvit, dgegns, dletrud med,NTBC” og styrknum,,2 mg’,

anrtng”,,JO mg"eda, 20 mq’, { svortu. Hylkid inniheldur hvitt eda beinhvitt
uft.

Hylkjunum er pakkad f plastlyfjaglds med innsigludum lokum. Hvert glas
inniheldur 60 hylki.

Markadsleyfishafi

Swedish Orphan Biovitrum International AB

SE-112 76 Stockholm

Svibjéo
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Framleidandi

Apotek Produktion & Laboratorier AB

Prismavdgen 2

SE-14175 Kungens Kurva

Svibj6d

bessi fylgisedill var sidast uppfeerdur 03/2019

ftarleqar upplysingar um Iyfid eru birtar & vef Lyfastofnunar Eviopu
http://www.ema.europa.eu. Par eru lika tenglar & adra vefi um sjaldgfa
sjikdéma og lyf vio peim.

Upplysingar d islensku eru & http://www.serlyfjaskra.is.



Foglio illustrativo: informazioni per I'utilizzatore
Orfadin 2 mg capsule rigide
Orfadin 5 mg capsule rigide
Orfadin 10 mg capsule rigide
Orfadin 20 mg capsule rigide
nitisinone

Legga attentamente questo foglio prima di prendere questo

medicinale perché contiene importanti informazioni per lei.

- Conservi questo foglio. Potrebbe aver bisogno dileggerlo di nuovo.

- Se ha qualsiasi dubbio, si rivolga al medico, al farmacista o all'infermiere.

- Questo medicinale  stato prescritto soltanto per lei. Non lo dia ad altre
persone, anche se i sintomi della malattia sono uguali ai suoi, perché
potrebbe essere pericoloso.

- Se'si manifesta un qualsiasi effetto indesiderato, compresi quelli non

elencati in questo foglio, si rivolga al medico, al farmacista o all'infermiere.

Vedere paragrafo 4.

Contenuto di questo foglio

1.Cose Orfadin e a cosa serve

2.Cosa deve sapere prima di prendere Orfadin

3. Come prendere Orfadin

4. Possibili effetti indesiderati

5.Come conservare Orfadin

6. Contenuto della confezione e altre informazioni

1. Cos'@ Orfadin e a cosa serve

Il principio attivo contenuto in Orfadin & il nitisinone. Questo medicinale
viene utilizzato nel trattamento di una malattia rara chiamata tirosinemia
ereditaria di tipo 1 negli adulti, negli adolescenti e nei bambini (di qualsiasi
fascia deta).

Se soffre di questo disturbo, 'organismo € incapace di degradare
completamente 'aminoacido tirosina (gli aminoacidi sono i componenti di
base delle proteine), e cio determina la formazione di sostanze dannose che
si accumulano nell'organismo. Orfadin blocca la degradazione della tirosina,
impedendo cosl la formazione delle sostanze dannose.

Poiché la tirosina rimarra nell'organismo, dovra sequire una specifica dieta a
basso contenuto di tirosina e fenilalanina (un altro amminoacido) durante
I'assunzione di questo medicinale.

2. Cosa deve sapere prima di prendere Orfadin

Non prenda Orfadin
- se e allergico al nitisinone 0 ad uno qualsiasi degli altri componenti di
questo medicinale (elencati al paragrafo 6).

Non allatti con latte materno durante il periodo di assunzione di questo
medicinale, vedere paragrafo “Gravidanza e allattamento”

Avvertenze e precauzioni

Sitivolga al medico o al farmacista prima di prendere Orfadin.

- Gli occhi saranno controllati da un oculista prima del trattamento con
nitisinone e regolarmente durante il trattamento. Se gli occhi si arrossano
0 nota altri effetti agli occhi si rivolga immediatamente al medico per un
esame oculistico. | disturbi degli occhi potrebbero essere il sintomo di ur]r>7



controllo alimentare inadeguato (vedere paragrafo 4).

Durante il trattamento le saranno prelevati dei campioni di sangue, in modo
che il medico possa controllare se il trattamento & appropriato e assicurarsi
che non vi siano effetti indesiderati che potrebbero provocare alterazioni
della composizione del sangue.

Sara sottoposto a controlli del fegato ad intervalli regolari, poiché la malattia
interessa il fegato.

Ogni 6 mesi il medico dovra svolgere visite di controllo. Nel caso si manifesti
qualsiasi effetto indesiderato, si raccomandano intervalli pili brevi.

Altri medicinali e Orfadin

Informi il medico ol farmacista se sta assumendo, ha recentemente assunto
0 potrebbe assumere qualsiasi altro medicinale.

Orfadin puo interferire con I'effetto di altri medicinali, quali:

- Medicinali per I'epilessia (come la fenitoina)

- Medicinali anticoagulanti (come il warfarin)

Orfadin con cibi

Seinizia il trattamento assumendolo insieme al cibo, si

raccomanda di prosequire ad assumerlo insieme al cibo per tutta la durata
del trattamento.

Gravidanza e allattamento

La sicurezza di questo medicinale nelle donne in gravidanza e in
allatamento non € stata studiata.

Se sta pianificando una gravidanza, si rivolga al medico. In caso di
gravidanza, dovra contattare immediatamente il medico.
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Non deve allattare con latte materno durante il periodo di assunzione di
questo farmaco, vedere paragrafo“Non prenda Orfadin”

Guida di veicoli e utilizzo di macchinari

Questo medicinale altera lievemente la capacita di guidare veicoli e di usare
macchinari. Tuttavia, se sperimenta reazioni avverse che influenzano la
vista, non quidi e non utilizzi macchinari fino a che non abbia recuperato la
normale capacita visiva (vedere paragrafo 4”Possibili effetti indesiderati”).

3. Come prendere Orfadin
Prenda questo medicinale sequendo sempre esattamente le istruzioni del
medico. Se ha dubbi consulti il medico o il farmacista.

II'trattamento con questo medicinale deve essere iniziato e sequito da un
medico esperto nel trattamento della malattia (tirosinemia ereditaria di
tipo 1).

La dose giomaliera complessiva raccomandata & di 1 mg/kg di peso
corporeo, somministrata per via orale. Il medico adequera individualmente
la dose.

Siraccomanda di somministrare la dose una volta al giorno. | dati nei
pazienti con peso corporeo <20 kg sono limitati, pertanto, in questa
popolazione di pazienti si raccomanda di dividere la dose totale giornaliera
in due somministrazioni giornaliere.

Se ha difficolta a ingoiare le capsule, puo aprirle e miscelare la polvere con
una piccola quantita di acqua o con un sostitutivo del pasto in forma di
bevanda subito prima dell'assunzione.



Se prende pit Orfadin di quanto deve

Se assume pill medicinale del dovuto, si rivolga al medico o al farmacista al
pill presto.

Se dimentica di prendere Orfadin

Non prenda una dose doppia per compensare la dimenticanza della dose. Se
dimenticasse una dose, contatti il medico o il farmacista.

Se interrompe il trattamento con Orfadin

Se ha limpressione che il medicinale non agisca come dovrebbe, informi il
medico. Non cambi le dosi o interrompa il trattamento senza informare il
medico.

Se ha qualsiasi dubbio sull'uso di questo medicinale, si rivolga al medico, al
farmacista o all'infermiere.

4, Possibili effetti indesiderati

Come tutti i medicinali, questo medicinale puo causare effetti indesiderati
sebbene non tutte le persone li manifestino.

Se nota la comparsa di qualche effetto indesiderato che riguarda gli occhi
elavista, si rivolga immediatamente al medico per una visita oculistica. |l
trattamento con nitisinone determina livelli pit alti di tirosina nel sangue
che possono causare sintomi a carico degli occhi. Effetti indesiderati comuni
correlati agli occhi (che possono interessare piti di 1 persona ogni 10) causati
dai livelli aumentati di tirosina sono infiammazione oculare (congiuntivite),
opacita e infiammazione della comnea (cheratite), sensibilita alla luce
(fotofobia) e dolore agli occhi. L'infiammazione delle palpebre (blefarite) &
un effetto indesiderato non comune (puo interessare fino a 1 persona ogni
100).

Altri effetti indesiderati comuni

- Ridotto numero delle piastrine (trombocitopenia) e dei leucoditi
(leucopenia), diminuzione di alcuni specifici globuli bianchi
(granulocitopenia).

Altri effetti indesiderati non comuni

- Aumento del numero dei globuli bianchi (leucocitosi).

- Prurito, infiammazione cutanea (dermatite esfoliativa), eruzioni cutanee.

Segnalazione degli effetti indesiderati

Se si manifesta un qualsiasi effetto indesiderato, compresi quelli non elencati
in questo foglio, i rivolga al medico, al farmacista o all'infermiere. Pud
inoltre segnalare gli effetti indesiderati direttamente tramite

il sistema nazionale di segnalazione all'indirizzo
http://www.agenziafarmaco.gov.it/content/come-segnalare-una-sospetta-
reazione-avversa.

Segnalando gl effetti indesiderati puo contribuire a fornire maggiori
informazioni sulla sicurezza di questo medicinale.

5. Come conservare Orfadin

Conservi questo medicinale fuori dalla vista e dalla portata dei bambini.
Non usi questo medicinale dopo la data di scadenza che € riportata sul
flacone e sul cartone dopo“EXP”e“Scad."rispettivamente. La data di
scadenza si riferisce all'ultimo giorno di quel mese.

Conservare in frigorifero (2 °C - 8 °C).

Questo medicinale puo essere conservato per un unico periodo di 2 mesi (per

le capsule da 2 mg) o 3 mesi (per le capsule da 5 mg, 10 mg e 20 mg) ad una
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temperatura non superiore ai 25°C, trascorso il quale dovra essere smaltito.
Una volta preso dal frigorifero, non dimentichi di annotare la data sul flacone.

Non getti alcun medicinale nell'acqua di scarico e nei rifiuti domestici.
(hieda al farmacista come eliminare i medicinali che non utilizza pit. Questo
aiutera a proteggere I'ambiente.

6. Contenuto della confezione e altre informazioni

Cosa contiene Orfadin

II'principio attivo & nitisinone.

Orfadin 2 mg: ogni capsula contiene 2 mq di nitisinone.

Orfadin 5 mg: ogni capsula contiene 5 mg di nitisinone.

Orfadin 10 mg: ogni capsula contiene 10 mg di nitisinone.

Orfadin 20 mg: ogni capsula contiene 20 mg di nitisinone.

Gli altri componenti sono:

Contenuto della capsula: amido, pregelatinizzato (di mais).

Involucro della capsula: gelatina, titanio diossido (E 171).

(Sjcritta stampata; ossido di ferro (E 172), lacca, glicole propilenico, idrossido
i ammonio.

Descrizione dell'aspetto di Orfadin e contenuto della confezione
Le capsule rigide sono di colore bianco opaco, contrassegnate con la scritta
innero“NTBC"e il dosaggio“2 mg’,“5 mg’,“10 mg"0“20 mq". Le capsule

contengono una polvere bianca o biancastra.

Le capsule sono confezionate in flaconi di plastica con chiusure
antimanomissione. Ogni flacone contiene 60 capsule.
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Titolare dell’autorizzazione allimmissione in commercio
Swedish Orphan Biovitrum International AB

SE-11276 Stoccolma

Svezia

Produttore

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Svezia

Questo foglio illustrativo é stato aggiornato il 03/2019

Informazioni pill dettagliate su questo medicinale sono disponibili sul sito
web dell’Agenzia europea dei medicinali,

http://www.ema.europa.eu/. Inoltre, sono riportati link ad altri siti web su
malattie rare e relativi trattamenti terapeutici.



Pakuotés lapelis: informacija vartotojui
Orfadin 2 mg kietosios kapsulés
Orfadin 5 mg kietosios kapsulés

Orfadin 10 mg kietosios kapsulés
Orfadin 20 mg kietosios kapsulés
Nitizinonas

Atidziai perskaitykite visa $j lapelj, pries pradédami vartoti

vaist, nes jame pateikiama Jums svarbi informacija.

- NeiSmeskite Sio lapelio, nes vél gali prireikti jj perskaityti.

- Jeiqu kilty daugiau klausimy, kreipkités j gydytoja, vaistininkq arba
slaugytoja.

- Sis vaistas skirtas tik Jums, todél kitiems Zmonéms jo duoti negalima.
Vaistas gali jiems pakenkti (net tiems, kuriy ligos pozymiai yra tokie patys
kaip Jsuy).

- Jeigu pasireiske Salutinis poveikis (net jeigu jis Siame lapelyje
nenurodytas), kreipkités j gydytoja arba vaistininkg. Zr. 4 skyriy.

Apie ka rasoma Siame lapelyje?

1.Kas yra Orfadin ir kam jis vartojamas

2.Kas Zinotina pries vartojant Orfadin

3. Kaip vartoti Orfadin

4. Galimas Salutinis poveikis

5. Kaip laikyti Orfadin

6. Pakuotés turinys ir kita informacija

1. Kas yra Orfadin ir kam jis vartojamas

Veiklioji Orfadin medZiaga yra nitizinonas. Sis vaistas yra naudojamas
suaugusiesiems, paaugliams ir vaikams (bet kokio amZiaus intervalo)
paveldimai 1 tipo tirozinemijai gydyti.

Sergant $ia liga, Jusy organizmas negali iki galo suskaidyti aminordigsties
tirozino (amino rigstys yra masy baltymy statybiniai elementai), todel
organizme formuojasi Zalingos medziagos. Sios medziagos kaupiasi

Jisy organizme. Orfadin uzblokuoja tirozino suskaidyma ir taip neleidzia
formuotis zalingoms medziagoms.

Vartojant $] vaistq, reikia laikytis specialios dietos, kadangi tirozinas lieka
Jusy organizme. Sios specialios dietos metu valgomas maistas, kuriame yra
Zemas tirozino ir fenilalanino (dar vienos aminortigties) kiekis.

2. Kas Zinotina pries vartojant Orfadin

Orfadin vartoti negalima:

- jeiqu yra alergija nitizinonui arba bet kuriai pagalbinei Sio vaisto
medziagai (jos iSvardytos 6 skyriuje).

Vartojant §j vaista negalima Zindyti, zr. skyriy,,Néstumas ir Zindymo

laikotarpis”.

|spéjimai ir atsargumo priemonés

Pasitarkite su gydytoju arba vaistininku, prieS pradédami vartoti Orfadin.

- Pries pradedant gydyma nitizinonu ir requliariai gydymo metu Jusy
akis tikrins oftalmologas. Jeigu paraudonuoja akys ar pastebimas
kitoks poveikis akims, i¢ karto kreipkités j gydytoja ir pasitikrinkite akis.
Problemos su akimis (Zr. 4 skyriy) gali biti signalas, kad dietos rezimas yra

netinkamas.
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Gydymo metu Jums bus imami kraujo méginiai, kad gydytojas galéty
patikrinti, ar gydymas yra sékmingas ir tinkamas, ir kad jsitikinty, kad néra
jokiy pasaliniy efekty, galinciy sukelti kraujo ligas.

Taip pat Jums bus requliariai tikrinamos kepenys, kadangi liga veikia kepenis.

Jusy gydytojas turi Jus sekti kas 6 ménesius. Pasireiskus bet kokiems
Salutiniams poveikiams, rekomenduojama sutrumpinti $iuos intervalus.

Kiti vaistai ir Orfadin

Jeigu vartojate arba neseniai vartojote ity vaisty, jskaitant jsigytus be
recepto, pasakykite gydytojui arba vaistininkui.

Orfadin gali turéti jtakos kity vaisty poveikiui, pvz.:

- vaisty nuo epilepsijos (pvz, fenitoino);

- vaisty nuo kraujo kreséjimo (pvz., varfarino).

Orfadin vartojimas su maistu
Jei vaista nuo gydymo pradZios vartojate su maistu, rekomenduojama, kad
fai testuméte ir toliau gydymo kurso metu.

Néstumas ir zindymo laikotarpis

Sio vaisto vartojimo saugumo tyrimai néscioms ir Zindancioms moterims
nebuvo atlikti.

Jeiqu planuojate pastoti, pasitarkite su gydytoju. Jeigu pastojote, i$ karto
kreipkités j gydytoja.

Jeiqu vartojate  vaistin] preparat, Zindyti negalima, . skyriy,Orfadin
vartoti negalima”.
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Vairavimas ir mechanizmy valdymas

Sis vaistas gebéjimg vairuoti ir valdyti mechanizmus veikia silpnai. Taciau,
jei pasireikia regéjima veikianciy nepageidaujamy reakcijy, nevairuokite ir
nevaldykite mechanizmuy, kol Jasy regéjimas netaps normalus (Zr. 4 skyriy
,Galimas Salutinis poveikis”).

3. Kaip vartoti Orfadin

Visada vartokite $j vaista tiksliai kaip nurodé gydytojas. Jeigu abejojate,
kreipkités j gydytoja arba vaistininkg.

Gydyma $iuo vaistu pradéti ir priziiréti visada turi gydytojas, turintis ligos
(paveldimosios 1-0jo tipo tirozinemijos) gydymo patirties.
Rekomenduojamaoji bendroji paros dozé yra 1 mg/kg kuno svorio, vartojama
per bumna. Gydytojas pritaikys doze Jums individualiai.

Rekomenduojama vartoti doze viena kartg per parg. Taciau kadangi

apie pacientus, sverianius < 20 kg, nepakanka duomenu, Siai pacienty
populiacijai vaistg vartoti rekomenduojama 2 kartus per parg bendra paros
doze padalijus j dvi dozes.

Jeiqu kapsules praryti sunku, kapsule galima atidaryti ir sumaisyti miltelius
su nedideliu kiekiu vandens arba specialiai paruosto maisto pries pat
praryjant.

Ka daryti pavartojus per didele Orfadin doze?

Pavartojus per didele Sio vaisto doze, bitina nedelsiant kreiptis j gydytojg ar
vaistininka.

PamirSus pavartoti Orfadin

Negalima vartoti dvigubos dozés norint kompensuoti praleista doze. Jeigu
pamirdote isgerti doze, kreipkités j gydytoj arba vaistininka.



Nustojus vartoti Orfadin

Jeigu manote, kad Sis vaistas veikia per stipriai arba per silpnai, kreipkités j
gydytoja. Nepasitare su gydytoju, nekeiskite dozés ir nenutraukite gydymo.
Jeigu kilty daugiau klausimy dél $io vaisto vartojimo, kreipkités j gydytoja,
vaistininkg arba slaugytoja.

4, Galimas alutinis poveikis

Sis vaistas, kaip ir kiti, gali sukelti Salutin] poveik], nors jis pasireiskia ne

visiems Zmonéms.

Pastebéje bet kokj su akimis susijusj Salutinj poveikj nedelsiant pasakykite

savo gydytojui, kad bty istirtos akys. Gydantis nitizinonu kraujyje

padidéja tirozino, todél gali atsirasti su akimis susijusiy simptomy. Daznas

su akimis susijes Salutinis poveikis (gali pasireiksti daugiau kaip 11 10

zmoniy), kurj sukélé padidéjes tirozino lygis yra: akies junginés uzdegimas

(konjunktyvitas), ragenos drumstis ir uzdegimas (keratitas), padidéjes

jautrumas Sviesai (fotofobija) ir akiy skausmas. Akies voko uzdegimas

(blefaritas — tai nedaznas salutinis poveikis (gali pasireiksti ne daugiau kaip

115100 Zmoniy).

Kitas daZnas Salutinis poveikis

- Sumazéjes kraujo plokSteliy skaicius (trombocitopenija) ir baltyjy kraujo
kiineliy skaicius (leukopenija), tam tikry baltyjy kraujo kiineliy trokumas
(granulocitopenija).

Kitas nedaznas Salutinis poveikis

- Padidéjes baltyjy kraujo kiineliy skaicius (leukocitozé),

- Niezulys, odos uzdegimas (eksfoliacinis dermatitas), ishérimas.

Pranesimas apie Salutinj poveikj
Jeiqu pasireiske Salutinis poveikis (net jeigu jis Siame lapelyje nenurodytas),
kreipkités j gydytoja, vaistininka arba slaugytoja. Apie Salutinj poveikj
taip pat galite pranesti Valstybinei vaisty kontrolés tarnybai prie
Lietuvos Respublikos sveikatos apsaugos ministerijos nemokamu
telefonu 8 800 73568 arba uZpildyti interneto svetainéje www.vvkt.
It esancia forma ir pateikti ja Valstybinei vaisty kontrolés tarnybai
prie Lietuvos Respublikos sveikatos apsaugos ministerijos vienu i Siy
bidy: rastu (adresu Zirmdny g. 139A, LT-09120 Vilnius), nemokamu
fakso numeriu 8 800 20131, el. pastu NepageidaujamaR@vvktIt, taip pat
per Valstybinés vaisty kontrolés tarybos prie Lietuvos Respublikos sveikatos
apsaugos ministerijos interneto svetaine (adresu http://www.witIt).
PraneSdami apie Salutin] poveikj galite mums padéti gauti daugiau
informacijos apie Sio vaisto sauguma.
5. Kaip laikyti Orfadin
S} vaistg laikykite vaikams nepastebimaje ir nepasiekiamoje vietoje.
Ant buteliuko po,,EXP" ir dézutés po,Tinka iki" atitinkamai nurodytam
tinkamumo laikui pasibaigus, $io vaisto vartoti negalima.Vaistas tinkamas
vartoti iki paskutinés nurodyto ménesio dienos.
Laikyti Saldytuve (2 °C—8°C).
Vaista galima laikyti viena 2 ménesiy (2 mg kapsulés) ar 3 ménesiy
(5mg, 10 mg ir 20 mg kapsulés) laikotarpj ne aukstesnéje kaip 25 °C
temperatdroje. Paskui vaista reikia iSmesti.
Nepamirskite ant buteliuko pazyméti datos, kada preparatas buvo iSimtas
i$ Saldytuvo.
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Vaisty likuciy negalima iSmesti j kanalizacijg arba su buitinémis atliekomis.

Kaip iSmesti nereikalingus vaistus, klauskite vaistininko. Sios priemonés
padés apsaugoti aplinka.

6. Pakuotés turinys ir kita informacija

Orfadin sudétis

Veiklioji medZiaga yra nitizinonas.

Orfadin 2 mg: vienoje kapsuléje yra 2 mg nitizinono.

Orfadin 5 mg: vienoje kapsuléje yra 5 mg nitizinono.

Orfadin 10 mg: vienoje kapsuléje yra 10 mg nitizinono.

Orfadin 20 mg: vienoje kapsuléje yra 20 mg nitizinono.

Pagalbinés medziagos

Kapsulés turinys: Pregelifikuotas krakmolas (kukurizy)

Kapsulés apvalkalas: Zelatina, Titano dioksidas (E 171)

Spaustuviniai dazai: Gelezies oksidas (E 172), Selakas, Propilenglikolis,
Amonio hidroksidas

Orfadin iSvaizda ir kiekis pakuotéje

Kietosios kapsulés yra baltai matinés, pagamintos iS Zelatinos, su jspaustu

juodu jrasu, NTBC" ir stiprumu,2 mg",,,5 mg",, 10 mg" arba, 20 mg".
Kapsuléje yra balty ar balksvos spalvos milteliy.

Kapsulés supakuotos j plastmasinius buteliukus su pirmojo atidarymo
kontrolés uzdoriais. Kiekviename buteliuke yra 60 kapsuliy.
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Registruotojas

Swedish Orphan Biovitrum International AB

SE-11276 Stockholm

Svedija

Gamintojas

Apotek Produktion & Laboratorier AB

Prismavdgen 2

SE-14175 Kungens Kurva

Svedija

Sis pakuotés lapelis paskutinj karta perziarétas 03/2019.

I$sami informacija apie $j vaista pateikiama Furopos vaisty agentiros
tinklalapyje http://www.ema.europa.eu/. Joje taip pat rasite nuorodas j
kitus tinklalapius apie retas ligas ir jy gydyma.



Lieto3anas instrukeija: informacija zalu lietotajam
Orfadin 2 mg cietas kapsulas
Orfadin 5 mg cietas kapsulas
Orfadin 10 mg cietas kapsulas
Orfadin 20 mg cietas kapsulas
Nitisinone
Pirms zalu lieto3anas uzmanigi izlasiet visu instrukciju, jo ta satur
Jums svarigu informaciju.
- Saglabajiet So instrukciju! lesp&jams, ka vélak to vajadzés parlasit.

- Ja Jums rodas jebkadi jautajumi, vaicajiet arstam, farmaceitam vai
medmasai.

- Sis zales ir parakstitas Jums. Nedodiet tas citiem. Tas var nodarit Jaunumu
pat tad, ja Siem cilvekiem ir lidzigas slimibas pazimes.

- JaJums rodas jebkadas blakusparadibas, konsultgjieties ar arstu,
farmaceitu vai medmasu. Tas attiecas ari uz iespejamam blakusparadibam,
kas nav minétas $aja instrukdija. Skatit 4. punktu.

Saja instrukija varat uzzinat

1.Kas ir Orfadin un kadam noltikam to lieto
2.Kas Jums jazina pirms Orfadin lietosanas
3.Ka lietot Orfadin

4.lespéjamas blakusparadibas

5.Ka uzglabat Orfadin

6. lepakojuma saturs un cita informacija

1. Kas ir Orfadin un kadam noliikam to lieto

Orfadin aktiva viela ir nitisinons. Sis zales lieto retas slimibas, ko sauc par
iedzimtu 1. tipa tirozineémiju, arstéSanai pieaugusajiem, pusaudziem un
bérniem (jebkura vecuma diapazona).

Siis slimibas gacijuma Jasu organisms nav spéjigs pilnigi sadalit aminoskabi
tirozinu (aminoskabes ir miisu olbaltumvielas veidojosas sastavdalas),
veidojot kaitigas vielas. Sis vielas uzkrajas Jisu organisma. Orfadin bloke
tirozina sadalisanos, un kaitigas vielas nerodas.

So zalu lietosanas laika Jums ir ievero specidla dieta, jo tirozins saglabasies
Jusu organisma. S speciala diéta balstas uz zemu tirozina un fenilalanina
(citas aminoskabes) saturu.

2. Kas Jums jazina pirms Orfadin lietosanas

Nelietojiet Orfadin $ados gadijumos:

- jaJums ir alergija pret nitisinonu vai kadu citu (6. punkta minéto) S0 zaju
sastavdalu.

Nebarojiet ar kriiti, kamér lietojat Sis zales, skatit sadaju, Grutnieciba un

baroana ar krti"

Bridinajumi un piesardziba lietosana

Pirms Orfadin lietosanas konsultéjieties ar arstu vai farmaceitu.

- Pirms nitisinona terapijas uzsak$anas un péc tam requlari Jasu acis
parbaudis acu arsts. Ja Jums novérojams acu apsartums, vai citas ar acim
saistitas paradibas, nekavejoties sazinieties ar savu arstu, lai veiktu acu
parbaudi. Acu problémas var liecinat par nepietiekamu diétas kontroli.
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Lai drsts varétu parbaudit terapijas piemérotibu, un, lai parliecinatos, ka nav
asins traucgjumus radosu efektu, arsteésanas laika tiks nemti asins paraugi.
Requlari tiks parbauditas Jusu aknas, jo slimiba atstaj iespaidu uz aknam.
Ik péc 6 meénesiem Jasu arstam javeic atkartotas parbaudes. Ja jums rodas
nevélamas blakusparadibas, ir ieteicams veikt atkartotas parbaudes biezak.
Citas zales un Orfadin

Pastastiet arstam vai farmaceitam par visam zalém, kuras lietojat pédéja
laika, esat lietojis vai varétu lietot.

Orfadin var ietekmét citu zalu iedarbibu, pieméram:

- zales epilepsijas arstasanai (pieméram, fenitoins);

- zales asins Skidrinasanai (pieméram, varfarins).

Orfadin kopa ar uzturu
Ja esat arsteSanu uzsadis, lietojot zales kopa ar uzturu, ieteicams to tada
veida arf turpinat visu terapijas laiku.

Gratnieciba un barosana ar kriti

S0 zalu lietosanas drosums gritniecibas un béra zidisanas laika nav izpétits.

L0dzu, sazinieties ar savu arstu, ja planojiet griitniecibas iestasanos.
Grutniecibai iestajoties, nekavejoties jasazinas ar arstu.

S0 zalu lietosanas laika nebarojiet bérnu ar krt, skatit sadalu, Nelietojiet
Orfadin $ados gadfjumos”

Transportlidzek|u vadiSana un mehanismu apkalpo3ana:

Sis zales maz ietekmé spéju vadit transportlidzeklus un apkalpot

mehanismus. Tomer, ja Jums rodas nevelamas blakusparadibas, kas ietekmé
tr_)et_gizi, JUs nedrikstat vadit transportlidzek|us vai apkalpot mehanismus,

kamér Jisu redze nav atgriezusies normas robezas (skatit 4. punktu
lespéjamas blakusparadibas”).

3. Ka lietot Orfadin

Vienmer lietojiet $is zales tiesi ta, ka arsts Jums teicis. Neskaidribu gadijuma
vaicajiet arstam vai farmaceitam.

Arstésana ar $im zalém ir jauzsak un jauzrauga arstam, kam ir pieredze
arstét pacientus ar $o slimibu (iedzimtu 1. tipa tirozinémiju).

leteicama kopéja dienas deva ir 1 mg/kg kermena masas, kas tiek lietota
iekskigi. Arsts devu Jums pielagos individuali.

Devu ieteicams lietot reizi diena. Tomér, ta ka dati par pacientiem ar kermena
masu <20 kg ir ierobeZoti, Saja pacientu populacija ieteicams sadalit kopéjo
dienas devu divas lietosanas reizés diena.

Ja kapsulu norisana Jums rada problemas, Jus varat kapsulu atvert un
sajaukt pulveri ar nelielu tidens daudzumu vai specialo partiku tiesi pirms
zalu lietosanas.

Ja esat lietojis Orfadin vairak ka noteikts
Ja Js esat lietojis $is zales vairak ka vajadzétu, pec iespéjas atrak sazinieties
ar arstu vai farmaceitu.

Ja esat aizmirsis lietot Orfadin
Nelietojiet dubultu devu, lai aizvietotu aizmirsto devu. Ja esat aizmirsis lietot
devu, sazinieties ar arstu vai farmaceitu.

Ja partraucat lietot Orfadin
Ja Jums liekas, ka So zalu iedarbiba ir par stipru vai par vaju, konsultéjieties
ar arstu vai farmaceitu. Nemainiet devas lielumu un nepartrauciet arstésanas



kursu, nesaskanojot to ar savu arstu.

Ja Jums ir kadi jautajumi par $o zalu lieto3anu, jautajiet savam arstam,
farmaceitam vai medmasai.

4. lesp&jamas blakusparadibas

Tapat ka visas zales, 3is zales var izraisit blakusparadibas, kaut ari ne visiem
tas izpauzas.

Ja Js noverojat jebkadas nevélamas blakusparadibas, kas attiecas uz
adim, nekavéjoties inform@jiet par tam savu arstu, lai veiktu acu parbaudi.
Nitisinona terapija paugstina tirozina limeni asinis, kas var izraisit ar adm
saistitus simptomus. BieZi noverotas ar acim saistitas blakusparadibas

(var skart vairak neka 1no 10 cilvekiem), ko izraisa paaugstinats tirozina
[imenis ir acs iekaisums (konjunktivits), radzenes apdulkosanas un radzenes
iekaisums (keratits), jutigums pret gaismu (fotofobija), acu sapes. Acu
plakstinu iekaisums (blefarits) ir retak novérota blakusparadiba (var skart
[idz 1 no 100 cilvekiem).

(itas bie7i novérotas blakusparadibas

- Samazinats trombocitu (trombocitopénija) un balto asins Sinu
(leikopénija) skaits, noteiktu balto asins Stnu nepietiekamiba
(granulocitopénija).

(Citas retak noverotas blakusparadibas

- Palielinats balto asins Stnu skaits (leikocitoze).

- Nieze, adas iekaisums (eksfoliativs dermatits), izsitumi.

Zino3ana par blakusparadibam
Ja Jums rodas jebkadas blakusparadibas, konsultajieties ar arstu, farmaceitu

vai medmasu. Tas attiecas arf uz iesp&jamajam blakusparadibam, kas nav

mingtas Saja instrukcija. Js varat zinot par blakusparadibam arf ties,
Zalu valsts agentrai, Jersikas iela 15, Riga, LV 1003.

Timekla vietne: www.zva.gov.lv

Zinojot par blakusparadibam, Jis varat palidzet nodrosinat daudz plasaku
informaciju par So zaJu droSumu.

5. Ka uzglabat Orfadin

Uzglabat §is zales bérmiem neredzama un nepieejama vieta.

Nelietot 3is zales péc deriguma termina beigam, kas noradits uz pudeles
un kastites péc attiecigi, EXP”un“Der.[idz". Deriguma termins attiecas uz
noradita ménesa pédejo dienu.

Uzglabat ledusskapr (2 °C— 8 °C).

Zales var uzglabat vienreizéju periodu, kas nav ilgaks par 2 ménesiem
(2mg kapsulam) vai 3 ménesiem (5 mg, 10 mg un 20 mq kapsulam),
temperatdira, kas neparsniedz 25°C, bet péc tam zales ir jaiznicina.
Neaizmirstiet atzimét uz pudeles datumu, kad ta iznemta no ledusskapja.
Neizmetiet zales sadzives atkritumos vai kanalizacija. Vaicajiet farmaceitam,
ka izmest zales, kuras vairs nelietojat. Sie pasakumi palidzés aizsargat
apkartéjo vidi.

6. lepakojuma saturs un cita informacija

Ko Orfadin satur

Aktiva viela ir nitisinons.

Orfadin 2 mg: katra kapsula satur 2 mq nitisinona.
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Orfadin 5 mg: katra kapsula satur 5 mq nitisinona. Silietozanas instrukcija pedajo reizi parskatita 03/2019

Orfad{n 10 mg.: katra kapsula satur 10 mg n!t!s!nona. Stkaka informacija par $im zalém ir pieejama Eiropas Zalu adentiras timek|a
Orfadin 20 mg: katra kapsula satur 20 mg nitisinona. vietne http://www.ema.europa.eu/. Tur ir arf saites uz citam vietném par
(itas sastavdalas retam slimibam un to arstésanu.

Kapsulas saturs: preZelatinizéta kukurizas ciete

Kapsulas apvalks: Zelatins, titana dioksids (E 171)

Uzdrukas tinte: melnais dzelzs oksids (E 172), Sellaka, propilénglikols,
amonija hidroksids

Orfadin aréjais izskats un iepakojums

Orfadin cietas kapsulas ir baltas, necaurspidigas kapsulas, kam melna krasa
uzdrukats,,NTBC"un stiprums,.2 mg’,,,5 mg’,, 10 mq"vai,20 mg" Kapsula
satur baltu vai gandriz baltu pulveri.

Kapsulas ir iepakotas plastmasas pudelés ar droSuma vaciniem. Katra pudelé
ir 60 kapsulas.

Registracijas apliecibas ipasnieks
Swedish Orphan Biovitrum International AB
SE-11276 Stockholm

viedrija

Razotajs

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Lviedrija
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Bijsluiter: informatie voor de gebruiker
Orfadin 2 mg harde capsules
Orfadin 5 mg harde capsules
Orfadin 10 mg harde capsules
Orfadin 20 mg harde capsules

nitisinon

Lees goed de hele bijsluiter voordat u dit geneesmiddel gaat

gebruiken want er staat belangrijke informatie in voor u.

- Bewaar deze bijsluiter. Misschien heeft u hem later weer nodig.

- Heeft unog vragen? Neem dan contact op met uw arts, apotheker of
verpleegkundige.

- Geef dit geneesmiddel niet door aan anderen, want het is alleen aan u
voorgeschreven. Het kan schadelijk zijn voor anderen, ook al hebben zij
dezelfde klachten als u.

- Krijgt u last van een van de bijwerkingen die in rubriek 4 staan? Of krijgt u
een bijwerking die niet in deze bijsluiter staat? Neem dan contact op met
uw arts, apotheker of verpleegkundige.

Inhoud van deze bijsluiter

1. Wat is Orfadin en waarvoor wordt dit middel gebruikt?

2.Wanneer mag u dit middel niet gebruiken of moet u er extra voorzichtig
mee zijn?

3.Hoe gebruikt u dit middel?

4. Mogelijke bijwerkingen

5. Hoe bewaart u dit middel?

6.Inhoud van de verpakking en overige informatie

1. Wat is Orfadin en waarvoor wordt dit middel gebruikt?

Het werkzame bestanddeel van Orfadin is nitisinon. Dit geneesmiddel
wordt gebruikt voor de behandeling van een zeldzame ziekte met de naam
erfelijke tyrosinemie type 1 bij volwassenen, jongeren en kinderen (in elk
leeftijdsbereik).

Bij deze ziekte is uw lichaam niet in staat om het aminozuur tyrosine
volledig af te breken (aminozuren zijn de bouwstenen van onze

eiwitten), waarbij schadelijke stoffen worden gevormd. Deze stoffen zijn
geaccumuleerd in uw lichaam. Orfadin blokkeert de afbraak van tyrosine en
de schadelijke stoffen worden niet gevormd.

U moet een speciaal dieet volgen als u dit geneesmiddel gebruikt, omdat
tyrosine in uw lichaam blijft. Dit speciale dieet bevat weinig tyrosine en
fenylalanine (een ander aminozuur).

2. Wanneer mag u dit middel niet gebruiken of moet u er extra
voorzichtig mee zijn?

Wanneer mag u dit middel niet gebruiken?

- Uhbentallergisch voor een van de stoffen in dit geneesmiddel. Deze
stoffen kunt u vinden in rubriek 6.

Geef geen borstvoeding terwijl u dit geneesmiddel gebruikt; zie de rubriek
‘Zwangerschap en borstvoeding’

Wanneer moet u extra voorzichtig zijn met dit middel?

Neem contact op met uw arts of apotheker voordat u dit middel gebruikt.

- Uw ogen worden door een oogarts gecontroleerd vodr en regelmatig
69



gedurende de behandeling met nitisinon. Als u rode ogen krijgt of andere
tekenen van effecten op de ogen, moet u onmiddellijk contact opnemen
met uw arts voor een oogonderzoek. Oogproblemen kunnen een teken
zijn van onvoldoende dieetcontrole (zie rubriek 4).

Tijdens de behandeling worden bloedmonsters genomen, zodat uw arts

kan controleren of de behandeling aanslaat en om te zorgen dat er geen
eventuele bijwerkingen zijn die afwijkingen van het bloed veroorzaken

Uw lever wordt met regelmatige tussenpozen gecontroleerd omdat de ziekte
de lever aantast.

Flke 6 maanden moet u gecontroleerd worden door uw arts. Als u
bijwerkingen ervaart, worden kortere perioden tussen de controles
aanbevolen.

Gebruikt u nog andere geneesmiddelen?

Gebruikt u naast Orfadin nog andere geneesmiddelen, heeft u dat kort
geleden gedaan of bestaat de mogelijkheid dat u in de nabije toekomst
andere geneesmiddelen gaat gebruiken? Vertel dat dan uw arts of
apotheker.

Orfadin kan invloed hebben op het effect van andere geneesmiddelen, zoals:
-geneesmiddelen voor epilepsie (zoals fenytoine),

- geneesmiddelen tegen de stolling van het bloed (zoals warfarine).

Waarop moet u letten met eten?

Indien u de behandeling start door het in te nemen met voedsel, wordt
aanbevolen het gedurende de volledige behandeling te blijven innemen
met voedsel.
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Zwangerschap en borstvoeding

De veiligheid van dit geneesmiddel is niet onderzocht bij zwangere
vrouwen en vrouwen die borstvoeding geven. Neem contact op met uw
arts als uvan plan bent zwanger te worden. Als u zwanger wordt moet u
onmiddellijk contact opnemen met uw arts. Geef geen borstvoeding als u
dit geneesmiddel gebruikt; zie de rubriek"Wanneer mag u dit middel niet
gebruiken?.

Rijvaardigheid en het gebruik van machines

Dit geneesmiddel heeft geringe invioed op de rijvaardigheid en op het
vermogen om machines te bedienen. Als u echter bijwerkingen ervaart
die invloed hebben op uw gezichtsvermogen, dan mag u niet rijden of
machines bedienen totdat uw gezichtsvermogen weer normaal is (zie
rubriek 4'Mogelijke bijwerkingen’).

3. Hoe gebruikt u dit middel?

Gebruik dit geneesmiddel altijd precies zoals uw arts u dat heeft verteld.
Twijfelt u over het juiste gebruik? Neem dan contact op met uw arts of
apotheker.

Een behandeling met dit geneesmiddel moet worden gestart en onder
controle staan van een arts die ervaring heeft met de behandeling van de
ziekte (erfelijke tyrosinemie type 1).

De aanbevolen totale dagelijkse dosering is 1 mg/kg lichaamsgewicht, oraal
toegediend. Uw arts zal de dosering individueel aanpassen.

Het wordt aanbevolen de dosis eenmaal daags toe te dienen. Vanwege de
beperkte gegevens bij patiénten met een lichaamsgewicht < 20 kg wordt
echter aanbevolen om bij deze patiéntenpopulatie de totale dagelijkse dosis
te verdelen in twee dagelijkse toedieningen.



Als u problemen heeft met het doorslikken van de capsules kunt u de
capsule, viak voordat u deze inneemt, openen en het poeder met een kleine
hoeveelheid water of dieetvoeding mengen.

Heeft u te veel van dit middel ingenomen?

Als umeer heeft ingenomen van dit medicijn dan u mag, moet u zo spoedig
mogelijk contact opnemen met uw arts of apatheker.

Bent u vergeten dit middel in te nemen?

Neem geen dubbele dosis om een vergeten dosis in te halen. Als u een dosis
bent vergeten in te nemen, neem dan contact op met uw arts of apotheker.
Als u stopt met het innemen van dit middel

Als u de indruk heeft dat het geneesmiddel niet naar behoren werkt, neem
dan contact op met uw arts. De dosering niet wijzigen of de behandeling
stopzetten zonder eerst met uw arts gesproken te hebben.

Heeft u nog andere vragen over het gebruik van dit geneesmiddel? Neem
dan contact op met uw arts, apotheker of verpleegkundige.

4. Mogelijke bijwerkingen
Zoals elk geneesmiddel kan ook dit geneesmiddel bijwerkingen hebben,
al krijgt niet iedereen daarmee te maken.

Als u bijwerkingen constateert die verband houden met de ogen, moet u
onmiddellijk contact opnemen met uw arts voor een oogonderzoek. Een
behandeling met nitisinon leidt tot hogere tyrosineniveaus in het bloed wat
oogklachten kan veroorzaken. Vaak voorkomende bijwerkingen die verband
houden met het oog (kunnen optreden bij maximaal 1 op 10 mensen)

die veroorzaakt worden door hogere tyrosineniveaus, zijn ontsteking

van het 0og (oogbindvliesontsteking), vertroebeling en ontsteking van

het hoornvlies (keratitis), gevoeligheid voor licht (fotofobie) en oogpijn.

Ontsteking van het ooglid (blefaritis) is een soms voorkomende bijwerking

(kan optreden bij maximaal T op 100 mensen).

Andere vaak voorkomende bijwerkingen

- verminderd aantal bloedplaatjes (trombocytopenie) en witte bloedcellen
(leukopenie), tekort aan bepaalde witte bloedcellen (granulocytopenie).

Andere soms voorkomende bijwerkingen

- toegenomen aantal witte bloedcellen (leukocytose),

- jeuk (pruritus), huidontsteking (dermatitis exfoliativa), uitslag.

Het melden van bijwerkingen

Krijgt u last van bijwerkingen, neem dan contact op met uw arts, apotheker
of verpleegkundige. Dit geldt ook voor mogelijke bijwerkingen die niet in
deze bijsluiter staan. U kunt bijwerkingen ook rechtstreeks melden via het
nationale meldsysteem.

Nederland: Nederlands Bijwerkingen Centrum Lareb, Website: www.lareb.nl.
Belgié: Federaal agentschap voor geneesmiddelen en gezondheidsproducten
Afdeling Vigilantie

EUROSTATION 11 Posthus 97
Victor Hortaplein, 40/40 B-1000 Brussel
B-1060 BRUSSEL Madou

Website: www.faggbe  e-mail: patientinfo@fagg-afmps.be

Door bijwerkingen te melden, kunt u ons helpen meer informatie te
verkrijgen over de veiligheid van dit geneesmiddel.
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5. Hoe bewaart u dit middel?

Buiten het zicht en bereik van kinderen houden.

Gebruik dit geneesmiddel niet meer na de uiterste houdbaarheidsdatum.
Die is te vinden op de doos en de fles na“EXP". Daar staat een maand en een
jaar. De laatste dag van die maand is de uiterste houdbaarheidsdatum.
Bewaren in de koelkast (2 °C—8 °C).

Het product kan uit de koelkast gehaald worden voor een enkele periode van
maximaal 2 maanden (voor de capsule van 2 mg) of van 3 maanden (voor
de capsules van 5, 10 en 20 mg) en bewaard worden bij een temperatuur
niet boven 25°C, daarna moet het worden weggegooid.

Vergeet niet om de datum op de fles te vermelden, wanneer deze uit de
koelkast wordt gehaald.

Spoel geneesmiddelen niet door de gootsteen of de WC en gooi ze niet in de
vuilnisbak. Vraag uw apotheker wat u met geneesmiddelen moet doen die u
niet meer gebruikt. Ze worden dan op een verantwoorde manier vernietigd
en komen niet in het milieu terecht.

6. Inhoud van de verpakking en overige informatie

Welke stoffen zitten er in dit middel?

De werkzame stof in dit middel is nitisinon.
Orfadin 2 mg: Elke capsule bevat 2 mg nitisinon.
Orfadin 5 mg: Elke capsule bevat 5 mg nitisinon.
Orfadin 10 mg: Elke capsule bevat 10 mg nitisinon.
Orfadin 20 mg: Elke capsule bevat 20 mg nitisinon.
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De andere stoffen in dit middel zijn

Inhoud capsule: voorgegelatineerd zetmeel (van mais).

Capsuleomhulsel: gelatine, titaniumdioxide (E 171).

Drukinkt: ijzeroxide (E 172), schellak, propyleenglycol, ammoniumhydroxide.

Hoe ziet Orfadin eruit en hoeveel zit er in een verpakking?
De harde capsules zijn wit-opaak, met de opdruk “NTBC" en de sterkte
"2mg’, “5mg’, “10 mg”of “20 mq"in zwart. De capsule bevat een wit tot
gebroken wit poeder.

De capsules zijn verpakt in plastic flessen met een speciaal tegen knoeierijen

beveiligde sluiting. Elke fles bevat 60 capsules.

Houder van de vergunning voor het in de handel brengen
Swedish Orphan Biovitrum International AB

SE-11276 Stockholm

Zweden

Fabrikant

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Zweden

Deze bijsluiter is voor het laatst goedgekeurd in 03/2019

Meer informatie over dit geneesmiddel is beschikbaar op de website van

het Europees Geneesmiddelenbureau: http://www.ema.europa.eu. Hier
vindt u ook verwijzingen naar andere websites over zeldzame ziektes en hun
behandelingen.



Pakningsvedlegg: Informasjon til brukeren
Orfadin 2 mg harde kapsler
Orfadin 5 mg harde kapsler
Orfadin 10 mg harde kapsler
Orfadin 20 mg harde kapsler

nitisinon

Les noye gjennom dette pakningsvedlegget for du begynner a

bruke dette legemidlet. Det inneholder informasjon som er viktig

for deg.

- Tavare pa dette pakningsvedlegget. Du kan fa behov for & lese det igjen.

- Hvis du har ytterligere sparsmal, kontakt lege, apotek eller sykepleier.

- Dette legemidlet er skrevet ut kun til deg. Ikke gi det videre til andre. Det
kan skade dem, selv om de har symptomer pa sykdom som ligner dine.

- Kontakt lege, apotek eller sykepleier dersom du opplever
bivirkninger, inkludert mulige bivirkninger som ikke er nevnt i dette
pakningsvedlegget. Se avsnitt 4.

| dette pakningsvedlegget finner du informasjon om:
1.Hva Orfadin er og hva det brukes mot

2.Hva du ma vite far du bruker Orfadin

3. Hvordan du bruker Orfadin

4. Mulige bivirkninger

5. Hvordan du oppbevarer Orfadin

6.Innholdet i pakningen og ytterligere informasjon

1. Hva Orfadin er og hva det brukes mot

Virkestoffet i Orfadin er nitisinon. Dette legemidlet brukes ved behandling
av en sjelden sykdom som kalles herediteer tyrosinemi type 1 hos voksne,
ungdommer og barn (i alle aldre).

Denne sykdommen gjar at kroppen din ikke helt klarer & bryte ned
aminosyren tyrosin (aminosyrer er byggesteiner for proteinene vdre),

0g skadelige substanser vil dannes. Disse substansene vil samle seq i
kroppen din. Orfadin blokkerer nedbrytingen av tyrosin, slik at de skadelige
substansene ikke kan dannes.

Du mé falge en spesialdiett ndr du tar dette legemidlet, fordi tyrosin vil
forbli i kroppen din. Denne spesialdietten er basert pa lavt tyrosin- og
fenylalanininnhold (en annen aminosyre).

2. Hva du ma vite for du bruker Orfadin

Bruk ikke Orfadin:

- dersom du er allergisk overfor nitisinon eller noen av de andre
innholdsstoffene i dette legemidlet (listet opp i avsnitt 6).

Du skal ikke amme ndr du tar denne medisinen. Se avsnittet “Graviditet og

amming’”.

Advarsler og forholdsregler

Radfer deg med lege eller apotek far du bruker Orfadin.

- Qynene dine vil bli undersokt av en ayenlege far og regelmessig under
behandling med nitisinon. Dersom du blir red i ynene eller merker andre
tegn eller symptomer fra gynene, kontakt legen din s snart som mulig
for & fd en ayeundersakelse. @yeproblemer kan vaere tegn pa utilstrekkelig

diettmessig kontroll (se avsnitt 4).
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Det vil bli tatt blodpraver i lapet av behandlingen, slik at legen din kan
sjekke om behandlingen er tilstrekkelig, og for & sikre at det ikke er noen
mulige bivirkninger som kan fordrsake blodsykdommer.

Leveren din vil bli kontrollert med jevne mellomrom fordi sykdommen virker
inn pd leveren.

Oppfalging av legen din bar gjares hver sjette maned. Dersom du opplever
bivirkninger, anbefales kortere intervaller.

Andre legemidler og Orfadin

Radfar deg med lege eller apotek dersom du bruker, nylig har brukt eller
planlegger & bruke andre legemidler.

Orfadin kan forstyrre effekten av andre legemidler, for eksempel:

- Legemidler for epilepsi (for eksempel fenytoin)

- Blodfortynnende legemidler (for eksempel warfarin)

Inntak av Orfadin sammen med mat

Hvis du starter opp behandlingen sammen med mat, anbefales det &
fortsette med dette under hele behandlingen.

Graviditet og amming

Dette legemidlets sikkerhet er ikke undersgkt hos gravide og ammende
kvinner.

Ta kontakt med legen din hvis du har planer om 4 bli gravid. Hvis du blir
gravid, skal du kontakte legen din gyeblikkelig. Du skal ikke amme ndr du tar
denne medisinen. Se avsnittet “Bruk ikke Orfadin”

Kjering og bruk av maskiner:

Dette legemidlet har liten pavirkning pd evnen til & kjare bil og bruke
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maskiner. Men dersom du opplever bivirkninger som pavirker synet, skal
du unngd d kjere bil eller bruke maskiner til synet ditt er normaltigjen (se
avsnitt 4 “Mulige bivirkninger”).

3. Hvordan du bruker Orfadin

Bruk alltid dette legemidlet nayaktig slik legen din har fortalt deg. Kontakt
lege eller apotek hvis du er usikker.

Behandling med dette legemidlet bar startes og overvakes av lege med
erfaring i behandling av sykdommen (herediteer tyrosinemi type 1).

Den anbefalte dosen er 1 mg/kg kroppsvekt og skal tas gjennom munnen.
Legen din vil justere dosen individuelt.

Det anbefales 4 ta denne dosen én gang daglig. For pasienter med
kroppsvekt <20 kg er det imidlertid anbefalt 4 dele den totale daglige
dosen i to administreringer pd grunn av begrensede data fra denne
pasientgruppen.

Hvis du har vanskelig for d svelge kapslene, kan du dpne dem og blande
pulveret med litt vann eller annet flytende diettprodukt like for inntak.

Dersom du tar for mye av Orfadin

Hvis du har tatt for mye av denne medisinen enn hva som er anbefalt, md du
kontakte legen din eller apotek sd raskt som mulig.

Dersom du har glemt & ta Orfadin

Du mé ikke ta en dobbelt dose som erstatning for en glemt dose. Kontakt
lege eller apotek hvis du glemmer & ta en dose.

Dersom du avbryter behandling med Orfadin

Dersom du har den oppfatningen at legemidlet ikke virker som den skal, ta



kontakt med legen. Du md ikke endre dose eller avslutte behandlingen uten
radgivning fra legen din.

Spar lege, apotek eller sykepleier dersom du har noen sparsmal om bruken
av dette legemidlet.

4, Mulige bivirkninger
Som alle legemidler kan dette legemidlet fordrsake bivirkninger, men ikke
alle far det.

Hvis du merker bivirkninger som har med eynene 4 gjare, skal du

kontakte legen din sa snart som mulig for & fa en ayeundersakelse.
Nitisinonbehandling farer til forhayede tyrosinverdier i blodet, noe som kan
fordrsake gyerelaterte symptomer. Vanlige ayerelaterte bivirkninger (kan
ramme mer enn 1av 10 personer) fordrsaket av forhayede tyrosinverdier,
er betennelse i ayet (konjunktivitt), uklarhet og betennelse i hornhinnen
(keratitt), lysfalsomhet (fotofobi) og smerter i yet. Betennelse i gyelokket
(blefaritt) er en mindre vanlig bivirkning (kan ramme opptil 1av 100
personer).

Andre vanlige bivirkninger

- Redusert antall blodplater (trombocytopeni) og hvite blodceller
(leukopeni), mangel pd visse hvite blodceller (granulocytopeni).

Andre mindre vanlige bivirkninger

- @kt antall hvite blodceller (leukocytose).

- Klge (pruritus), betennelse i huden (eksfoliativ dermatitt), utslett.

Melding av bivirkninger
Kontakt lege, apotek eller sykepleier dersom du opplever bivirkninger,
inkludert mulige bivirkninger som ikke er nevnt i dette pakningsvedlegget.

Du kan ogsd melde fra om bivirkninger direkte via Statens legemiddelverk;
www.legemiddelverket.no/pasientmelding.

Ved 4 melde fra om bivirkninger bidrar du med informasjon om sikkerheten
ved bruk av dette legemidlet.

5. Hvordan du oppbevarer Orfadin

Oppbevares utilgjengelig for bar.

Bruk ikke dette legemidlet etter utlgpsdatoen som er angitt pa flasken og
esken etter "EXP". Utlapsdatoen henviser til den siste dagen i den mdneden.
Oppbevares i kjoleskap (2 °C—8°C).

Legemidlet kan oppbevares i en enkeltperiode pd 2 maneder (for 2 mg
kapsler) eller 3 mdneder (for 5 mg, 10 mg og 20 mgq kapsler) ved hayst

25 °C. Etter denne perioden skal legemidlet kastes.

Glem ikke & merke datoen pd flasken ndr du tar den ut av kjgleskapet.

Legemidler skal ikke kastes i avigpsvann eller sammen med
husholdningsavfall. Spar pa apoteket hvordan du skal kaste legemidler som
du ikke lenger bruker. Disse tiltakene bidrar til 4 beskytte miljget.

6. Innholdet i pakningen og ytterligere informasjon
Sammensetning av Orfadin

Virkestoff(er) er nitisinon.

Orfadin 2 mg: Hver kapsel inneholder 2 mg nitisinon.
Orfadin 5 mg: Hver kapsel inneholder 5 mg nitisinon.
Orfadin 10 mg: Hver kapsel inneholder 10 mg nitisinon.

Orfadin 20 mg: Hver kapsel inneholder 20 mg nitisinon.
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Andre hjelpestoffer er: nettsteder med informasjon om sjeldne sykdommer og behandlingsregimer.
Kapselinnhold: Stivelse, pregelatinisert (fra mais).

Kapselskall: gelatin, titandioksid (E 171).

Trykk: jernoksid (E 172), skjellakk, propylenglykol, ammoniumhydroksyd.

Hvordan Orfadin ser ut og innholdet i pakningen
De harde kapslene er hvite, ugjennomskinnelige, merket med “NTBC" og

g "o

styrken "2 mg’, "5 mg’, “10 mg”eller 20 mq’, i svart. Kapselen inneholder et
hvitt eller nesten hvitt pulver.

Kapslene er pakket i plastflasker med anbruddssikret lukkeanordning. Hver
flaske inneholder 60 kapsler.

Innehaver av markedsferingstillatelsen

Swedish Orphan Biovitrum International AB

SE-11276 Stockholm

Sverige

Tilvirker

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Sverige

Dette pakningsvedlegget ble sist oppdatert 03/2019

Detaljert informasjon om dette legemidlet er tilgjengelig pd nettstedet
il Det europeiske legemiddelkontoret (The European Medicines Agency):
http://www.ema.europa.eu. Der kan du ogsd finne lenker til andre
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Ulotka dotaczona do opakowania:
informacja dla uzytkownika

Orfadin 2 mg kapsutki twarde
Orfadin 5 mg kapsutki twarde
Orfadin 10 mg kapsutki twarde
Orfadin 20 mg kapsutki twarde
nityzynon

Nalezy uwaznie zapoznac sie z trescig ulotki przed zazyciem leku,
poniewaz zawiera ona informacje wazne dla pacjenta.

- Nalezy zachowac te ulotke, aby w razie potrzeby mdc ja ponownie
przeczytac.

- W razie jakichkolwiek watpliwosc nalezy zwrdcic sie do lekarza,
farmaceuty lub pielegniarki.

- Lek ten przepisano $cisle okreslonej osobie. Nie nalezy go przekazywa¢
innym. Lek moze zaszkodzi¢ innej osobie, nawet jesli objawy jej choroby
53 takie same.

- Jesliu pacjenta wystapia jakiekolwiek objawy niepozadane, w tym
wszelkie objawy niepozadane niewymienione w tej ulotce, nalezy
powiedzie¢ o tym lekarzowi, farmaceucie lub pielegniarce. Patrz punkt 4.

Spis tresci ulotki

1.Co to jest lek Orfadin i w jakim celu sie go stosuje
2.Informacje wazne przed przyjeciem leku Orfadin
3. Jak przyjmowac lek Orfadin

4. Mozliwe dziatania niepozadane

5.Jak przechowywac lek Orfadin
6. Zawartos¢ opakowania i inne informacje

1. Co to jest lek Orfadin i w jakim celu sig go stosuje

Substancjg czynn leku Orfadin jest nityzynon. Lek ten stosowany jest

w leczeniu rzadkiej choroby zwanej dziedziczng tyrozynemia typu 1 u
dorostych, mtodziezy i dzieci (we wszystkich grupach wiekowych).

W tej chorobie organizm chorego nie jest w stanie w petni rozkfada¢
aminokwasu tyrozyny (aminokwasy tworza czasteczki biatek w naszym
organizmie), czego wynikiem jest tworzenie sie szkodliwych substandji.
Substandje te odkfadane s3 w organizmie. Orfadin powstrzymuje rozkfad
tyrozyny i szkodliwe substancje nie powstaja.

Przyjmujac ten lek nalezy przestrzegac specjalnej diety, poniewa? tyrozyna
pozostaje w organizmie. Taka dieta powinna opierac sie na spozyciu matej
ilosci tyrozyny i fenyloalaniny (inny aminokwas).

2. Informacje wazne przed przyjeciem leku Orfadin

Kiedy nie przyjmowac leku Orfadin

- jedli pacjent ma uczulenie na nityzynon lub ktérykolwiek z pozostatych
sktadnikéw tego leku (wymienionych w punkcie 6).

Podczas stosowania tego leku nie nalezy karmic piersia, patrz punkt,Ciaza i

karmienie piersia”.

Ostrzezenia i $rodki ostroznosci

Przed rozpoczeciem przyjmowania leku Orfadin nalezy oméwic to z
lekarzem lub farmaceuta.

- Okulista dokona badania oczu pacjenta przed rozpoczeciem leczenia



nityzynonem, a nastepnie regulamie podczas leczenia nityzynonem.
Jedli u pacjenta wystapi zaczerwienienie oczu lub inne objawy zwigzane
z oczami, nalezy natychmiast skontaktowac sie z lekarzem w celu
przeprowadzenia badania oczu. Problemy z oczami (patrz punkt 4) moga
wskazywac na niedostateczne ograniczenia dietetyczne.
W trakcie leczenia od pacjenta pobierane beda prébki krwi w celu zbadania,
«zy leczenie jest odpowiednie oraz upewnienia sig, Ze nie wystepuja
dziatania niepozadane, mogace powodowac zaburzenia krwi.
U pacjenta beda okresowo przeprowadzane testy watrobowe, poniewaz
choroba atakuje watrobe.

Kontrola lekarska powinna odbywac sie co 6 miesiecy. W razie wystapienia
jakichkolwiek objawow niepozadanych zaleca sie czestsze kontrole.

Lek Orfadin a inne leki

Nalezy powiedziec lekarzowi o wszystkich lekach przyjmowanych przez
pacjenta obecnie lub ostatnio, a takze o lekach, ktdre pagjent planuje
przyjmowac.

Lek Orfadin moze wptywac na dziatanie innych lekéw, takich jak:

- leki przeciwpadaczkowe (takie jak fenytoina),

- leki przeciwzakrzepowe (takie jak warfaryna).

Stosowanie leku Orfadin z jedzeniem

W przypadku rozpoczecia przyjmowania leku z jedzeniem zaleca sie
kontynuowanie takiego sposobu jego stosowania.
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Cigza i karmienie piersia

Nie przeprowadzono badan bezpieczeristwa tego leku u kobiet w ciazy i
karmiacych piersia.

Pacjentki planujace ciaze powinny skontaktowac sie z lekarzem. Pacjentka,
ktdra zajdzie w cigze musi natychmiast skontaktowac sie z lekarzem.
Pacjentki przyjmujace ten lek nie moga karmic piersia, patrz punkt,Kiedy nie
przyjmowac leku Orfadin”.

Prowadzenie pojazdow i obstugiwanie maszyn

Lek ten wywiera niewielki wptyw na zdolnos¢ prowadzenia pojazdéw

i obstugiwania maszyn. Jednak jesli u pagjenta wystepujq reakcje
niepozadane wptywajace na wzrok, powinien on przerwac prowadzenie
pojazdéw lub obstugiwanie maszyn do momentu powrotu wzroku do
prawidtowego stanu (patrz punkt 4, Mozliwe dziafania niepozadane”).

3. Jak przyjmowac lek Orfadin

Ten lek nalezy zawsze przyjmowac zgodnie z zaleceniami lekarza. W razie
watpliwosci nalezy zwrdcic sie do lekarza lub farmaceuty.

Leczenie tym lekiem nalezy rozpocza¢ i prowadzi¢ pod kontrol lekarza z
doswiadczeniem w leczeniu pacjentéw z dziedziczng tyrozynemig typu 1.

Zalecana catkowita dawka dobowa leku to T mg/kg masy ciafa w podaniu
doustnym. Lekarz dostosuje dawke indywidualnie do potrzeb pacjenta.
Zalecane jest podawanie dawki raz na dobe. Niemniej ze wzgledu na
ograniczone dane dotyczace pagjentéw o masie ciata <20 kg, w tej
populacji pacjentéw zaleca sie podzielenie catkowitej dawki dobowej na
dwie porde.



W razie trudnosci z potknieciem kapsutki, kapsutke mozna otworzy¢
i wymieszac proszek bezposrednio przed podaniem z niewielkg iloscig wody
lub mieszanki dietetycznej.

Przyjecie wigkszej niz zalecana dawki leku Orfadin
W przypadku zazycia wiekszej niz zalecana dawki tego leku nalezy jak
najszybciej skontaktowac sie z lekarzem lub farmaceuta.

Pominigcie przyjecia leku Orfadin

Nie nalezy stosowac dawki podwojnej w celu uzupetnienia pominietej
dawki. Jesli dawka zostanie pominieta, nalezy skontaktowac sie z lekarzem
lub farmaceuta.

Przerwanie przyjmowania leku Orfadin

W przypadku wrazenia, Ze dziatanie leku jest nieodpowiednie (zbyt mocne
lub za stabe), nalezy zwrécic sie do lekarza. Nie nalezy zmienia¢ dawki ani
przerywac leczenia przed skontaktowaniem sie z lekarzem.

W razie jakichkolwiek dalszych watpliwosci zwigzanych ze stosowaniem
tego leku, nalezy zwrdcic sie do lekarza, farmaceuty lub pielegniarki.

4. Mozliwe dziatania niepozadane

Jak kazdy lek, lek ten moze powodowac dziatania niepozadane, chociaz nie
u kazdego one wystapia.

Jedli u pacjenta wystapia objawy dotyczace oczu, nalezy natychmiast
skontaktowac sie z lekarzem w celu przeprowadzenia badania oczu.
Leczenie nityzynonem prowadzi do zwigkszenia stezenia tyrozyny we krwi,
o moze powodowac objawy dotyczace oczu. (zgste objawy niepozadane
dotyczace oczu (mogq dotyczy¢ wiecej niz 1 pacjenta na 10) spowodowane

przez zwiekszone stezenie tyrozyny to zapalenie oka (zapalenie spojéwek),
zmetnienie i zapalenie rogdwki, wrazliwos¢ na Swiatto (Swiattowstret) oraz
bol oka. Zapalenie powiek to niezbyt czeste dziatanie niepozadane (moze
dotyczy¢ nie wiecej niz 1 pacjenta na 100).
Inne czeste dziafania niepozadane
- Zmnigjszenie liczby ptytek krwi (trombocytopenia) i biatych
krwinek (leukocytopenia), niedobdr pewnego typu biatych krwinek
(granulocytopenia).
Inne niezbyt czeste objawy niepozadane
- zwiekszenie liczby biatych krwinek (leukocytoza),
- Swiad, zapalenie skory (ztuszczajace), wysypka.

Zgtaszanie dziatan niepozadanych

Jedli wystapia jakiekolwiek objawy niepozadane, w tym wszelkie objawy
niepozadane niewymienione w ulotce, nalezy powiedzie¢ o tym lekarzowi,
farmaceucie lub pielegniarce. Dziatania niepozadane mozna zgfaszac
bezposrednio do Departamentu Monitorowania Niepozadanych Dziatan
Produktéw Leczniczych Urzedu Rejestracji Produktow Leczniczych, Wyrobéw
Medycznych i Produktéw Biobdjczych, Al. Jerozolimskie 181C, PL-02-222
Warszawa.

Tel.: + 48 22 49 21 301, Faks: + 48 22 49 21 309, e-mail: ndi@urpl.gov.pl
Dzieki zgtaszaniu dziatar niepozadanych mozna bedzie zgromadzi¢ wiecej
informacji na temat bezpieczeristwa stosowania leku.

5. Jak przechowywaé lek Orfadin

Lek nalezy przechowywa¢ w miejscu niewidocznym i niedostepnym dla

dziedi.
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Nie stosowac tego leku po uptywie terminu waznosci zamieszczonego na
butelce i pudetku po,,EXP"i,Termin waznosci”. Termin waznosci oznacza
ostatni dzieri podanego miesiaca.

Przechowywac w lodowece (2 °C—8°C).

Lek ten moze by przechowywany przez pojedynczy okres 2 miesiecy
(dotyczy kapsutek 2 mg) lub 3 miesiecy (dotyczy kapsutek 5 mg, 10 mg,
20 mg) w temperaturze nieprzekraczajacej 25°C. Po uptywie tego okresu lek
nalezy usunac.

Nalezy pamigtac o zapisaniu na butelce daty wyjecia leku z loddwki.
Lekéw nie nalezy wyrzucac do kanalizacji ani domowych pojemnikéw na
odpadki. Nalezy zapytac farmaceute, jak usunac leki, ktorych sie juz nie
uzywa. Takie postepowanie pomoze chroni¢ srodowisko.

6. Zawartos¢ opakowania i inne informacje

Co zawiera lek Orfadin

Substancjg czynng leku jest nityzynon.

Orfadin 2 mg: Jedna kapsutka zawiera 2 mg nityzynonu.

Orfadin 5 mg: Jedna kapsutka zawiera 5 mg nityzynonu.

Orfadin 10 mg: Jedna kapsutka zawiera 10 mg nityzynonu.
Orfadin 20 mg: Jedna kapsutka zawiera 20 mq nityzynonu.
Pozostate skfadniki to:

Zawartos¢ kapsutki: skrobia (kukurydziana) wstepnie zelowana.
Otoczka kapsutki: Zelatyna, dwutlenek tytanu (E 171).

Nadruk: tlenek zelaza czamny (E 172), szelak, glikol propylenowy,

wodorotlenek amonu.
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Jak wyglada lek Orfadin i co zawiera opakowanie
Kapsutki sq biate, nieprzezroczyste, twarde i wykonane z Zelatyny z czarnym

"

nadrukiem ,NTBC"oraz wielkoscia dawki,2 mg’,,.5 mg’, 10 mg”lub,20 mg".
Kapsutki zawieraja proszek o barwie biatej lub zblizonej do biate].

Kapsutki leku znajduja sie w plastikowych butelkach z zamknieciem z
membrang gwarancyjna. Kazda butelka zawiera 60 kapsutek.
Podmiot odpowiedzialny

Swedish Orphan Biovitrum International AB

SE-112 76 Stockholm

Szwedja

Wytworca

Apotek Produktion & Laboratorier AB

Prismavdgen 2

SE-14175 Kungens Kurva

Szwedja

Data ostatniej aktualizaji ulotki: 03/2019

Szczegétowe informacje o tym leku znajdujq sie na stronie internetowej
Europejskiej Agencji Lekdw http://www.ema.europa.eu.



Folheto informativo: Informacéo para o utilizador
Orfadin 2 mg capsulas
Orfadin 5 mg capsulas
Orfadin 10 mg capsulas
Orfadin 20 mg capsulas
nitisinona
Leia atentamente este folheto antes de comecar a tomar este
medicamento, pois contém informagao importante para si.
- Conserve este folheto. Pode ter necessidade de o reler.

- (as0 ainda tenha duvidas, fale com o seu médico, farmacéutico ou
enfermeiro.

- Este medicamento foi receitado para si. Néo deve dé-lo a outros; 0
medicamento pode ser-Ihes prejudicial mesmo que apresentem 0s
mesmos sinais de doenca.

- Se tiver quaisquer efeitos secundarios, incluindo possiveis efeitos
secunddrios ndo indicados neste folheto, fale com o seu médico,
farmacéutico ou enfermeiro. Ver seccdo 4.

0 que contém este folheto:

1.0 que é Orfadin e para que é utilizado

2.0 que precisa de saber antes de tomar Orfadin
3.Como tomar Orfadin

4. Feitos secunddrios possiveis

5.Como conservar Orfadin

6. Contetido da embalagem e outras informacdes

1. 0 que é Orfadin e para que é utilizado

Oingrediente ativo do Orfadin é a nitisinona. Este medicamento é utilizado
para o tratamento de uma doenca rara chamada tirosinemia do tipo 1em
adultos, adolescentes e criancas (em qualquer grupo de idades).

Nesta doenca, 0 seu organismo nao é capaz de decompor completamente o
aminodcido tirosina (os aminodcidos sdo blocos de formagdo das proteinas),
formando substancias nocivas. Estas substancias sdo acumuladas no seu
organismo. Orfadin bloqueia a decomposicdo de tirosina e as substancias
nocivas ndo sao formadas.

Deverd sequir uma dieta especial enquanto estiver a tomar este
medicamento, porque a tirosina permanecerd no seu organismo. Esta

dieta especial baseia-se num teor baixo em tirosina e fenilalanina (outro
aminodcido).

2.0 que precisa de saber antes de tomar Orfadin

Nao tome Orfadin

- setem alergia a nitisinona ou a qualquer outro componente deste
medicamento (indicados na seccao 6).

Ndo amamente enquanto estiver a tomar este medicamento, ver sec¢do
“Gravidez e amamentacdo”

Adverténcias e precaucdes

Fale com o seu médico ou farmacéutico antes de tomar Orfadin.

- 0s seus olhos serdo examinados por um oftalmologista antes do
tratamento com nitisinona e reqularmente durante o mesmo. Se tiver
0s 0lhos vermelhos ou qualquer outro sinal de efeitos a nivel dos olhos,
contacte imediatamente o seu médico para que seja efetuado um examg1



a0s olhos. Os problemas oculares (ver seccdo 4) podem ser um sinal de
um controlo dietético insuficiente.

Durante o tratamento, serdo colhidas amostras de sanque para que o seu
médico possa verificar se o tratamento é adequado e certificar-se de que
ndo existem outros efeitos secunddrios possiveis que causem perturbacdes
sanguineas.

0 seu figado serd controlado em intervalos requlares porque a doenca afeta
o figado.

0 médico deve efetuar o acompanhamento a cada 6 meses. Se experimentar
quaisquer efeitos secunddrios, recomendam-se intervalos mais curtos.
Outros medicamentos e Orfadin

Informe o seu médico ou farmacéutico se estiver a tomar, tiver tomado
recentemente, ou se vier a tomar outros medicamentos.

Orfadin pode interferir com o efeito de outros medicamentos, tais como:

- medicamentos para a epilepsia (como a fenitoina)

- medicamentos contra a coagulagdo sanguinea (como a varfarina)

Orfadin com alimentos

Se iniciar o tratamento com alimentos, recomenda-se que continue a tomd-
lo com alimentos durante o decorrer do tratamento.

Gravidez e amamentagao

A sequranca deste medicamento ndo foi estudada em mulheres gravidas e a
amamentar. Informe o seu médico se planeia engravidar. Se engravidar deve
contactar imediatamente o seu médico. Ndo amamente enquanto estiver a
tomar este medicamento, ver seccdo“Ndo tome Orfadin”.
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Conducdo de veiculos e utilizacdo de maquinas

Os efeitos deste medicamento sobre a capacidade de conduzir e utilizar
maquinas sdo reduzidos. Contudo, se experimentar reacdes adversas que
afetem a visdo, ndo deve conduzir nem utilizar mdquinas até a sua visdo
voltar ao normal (ver seccdo 4 “Efeitos secunddrios possiveis”).

3. Como tomar Orfadin

Tome este medicamento exatamente como indicado pelo seu médico. Fale
com o seu médico ou farmacéutico se tiver davidas.

0 tratamento com este medicamento deve ser iniciado e orientado por um
médico com experiéncia no tratamento da doenca (tirosinemia hereditdria
dotipo 1).

A dose didria total recomendada é de 1 mg/kg de peso corporal,
administrada por via oral. 0 seu médico ajustard a dose individualmente.
Recomenda-se administrar a dose uma vez por dia. Contudo, devido aos
dados limitados em doentes com peso corporal < 20 kg, recomenda-se
dividir a dose didria total em duas administracdes didrias nesta populagdo
de doentes.

Se tiver problemas em engolir as cpsulas, pode abrir a cdpsula e misturar
0 pé numa pequena quantidade de dqua ou na férmula dietética,
imediatamente antes da ingestdo.

Se tomar mais Orfadin do que deveria
Se tiver tomado mais deste medicamento do que devia, contacte o seu
médico ou farmacéutico o mais rdpido possivel.



Caso se tenha esquecido de tomar Orfadin

Nao tome uma dose a dobrar para compensar uma dose que se esqueceu
de tomar. Se se esqueceu de tomar uma dose, contacte o seu médico ou
farmacéutico.

Se parar de tomar Orfadin

Se tiver a impressdo de que o medicamento ndo estd a atuar de forma
adequada, informe o seu médico. Ndo mude a dose nem pare o tratamento
sem informar o seu médico.

(as0 ainda tenha duvidas sobre a utilizacdo deste medicamento, fale com o
seu médico, farmacéutico ou enfermeiro.

4, Efeitos secundarios possiveis
Como todos os medicamentos, este medicamento pode causar efeitos
secunddrios, embora estes ndo se manifestam em todas as pessoas.

Se detetar quaisquer efeitos secundarios relacionados com os olhos, fale
com o seu médico imediatamente para fazer um exame aos olhos. 0
fratamento com nitisinona origina niveis mais elevados de tirosina no
sangue que podem causar sintomas relacionados com os olhos. Os efeitos
secunddrios frequentes relacionados com os olhos (podem afetar mais

de 1em 10 pessoas) causados por niveis mais elevados de tirosina sdo
inflamacdo nos olhos (conjuntivite), opacidade e inflamacdo da cérnea
(ceratite), sensibilidade a luz (fotofobia) e dor ocular. A inflamacdo da
palpebra (blefarite) é um efeito secunddrio pouco frequente (pode afetar 1
em 100 pessoas).

Qutros efeitos secunddrios frequentes
- Diminui¢do do nimero de plaquetas (trombocitopenia) e de

leucdcitos (leucopenia), défice de determinados tipos de leucdcitos
(granulocitopenia).
Qutros efeitos secunddrios pouco frequentes
- aumento do ndmero de leucdcitos (leucocitose)
- comichdo (prurido), inflamacdo da pele (dermatite esfoliativa), erupcdo
na pele.
Comunicagao de efeitos secundarios
Se tiver quaisquer efeitos secunddrios, incluindo possiveis efeitos
secunddrios ndo indicados neste folheto, fale com o seu médico,
farmacéutico ou enfermeiro. Também poderd comunicar efeitos secunddrios
diretamente através do sistema nacional de notificagdo mencionado abaixo:

INFARMED, I.P.

Direcdo de Gestdo do Risco de Medicamentos

Parque da Satde de Lisboa, Av. Brasil 53

1749-004 Lishoa

Tel: 4351217987373

Linha do Medicamento: 800222444 (gratuita)

Sitio da internet:
http://extranet.infarmed.pt/page.seram.frontoffice.seramhomepage
E-mail: farmacovigilancia@infarmed.pt

Ao comunicar efeitos secunddrios, estard a ajudar a fornecer mais
informagdes sobre a sequranca deste medicamento.

83



5. Como conservar Orfadin

Manter este medicamento fora da vista e do alcance das criangas.

Ndo utilize este medicamento ap6s o prazo de validade impresso no frasco
e embalagem exterior a sequir a“EXP”. O prazo de validade corresponde ao
(ltimo dia do més indicado.

Conservar no frigorifico (2 °C— 8 °C).

Este produto pode ser conservado durante um periodo dnico de 2 meses
(para 2 mg cdpsulas) ou 3 meses (para 5 mg, 10 mg e 20 mq capsulas)

a uma temperatura ndo superior a 25°C, apds o qual o produto deve ser
eliminado.

Nao se esqueca de marcar a data no frasco, quando retirar o medicamento
do frigorffico.

Ndo deite fora quaisquer medicamentos na canalizacdo ou no lixo
doméstico. Pergunte ao seu farmacéutico como deitar fora os medicamentos
que ja ndo utiliza. Estas medidas ajudardo a proteger o ambiente.

6. Contetido da embalagem e outras informagdes
Qual a composicéo de Orfadin

A substancia ativa € nitisinona.

Orfadin 2 mg: cada cdpsula contém 2 mg de nitisinona.
Orfadin 5 mg: cada cdpsula contém 5 mg de nitisinona.
Orfadin 10 mg: cada capsula contém 10 mgq de nitisinona.
Orfadin 20 mg: cada capsula contém 20 mgq de nitisinona.
Os outros componentes sao:

Contelido das cdpsulas: amido pré-gelatinizado (de milho).
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Invélucro das cépsulas: gelatina, diéxido de titnio (E 171).

Tinta de impressdo: 6xido de ferro (E172), goma laca, propilenoglicol,
hidréxido de aménio.

Qual o aspeto de Orfadin e contetido da embalagem

As cdpsulas sdo de gelatina, brancas, opacas, gravadas com “NTBC"e a
dosagem de”2 mg’,"5 mg",“10 mg"ou"“20 mg’, em preto. A cdpsula contém

2'5mg’
um pé branco a esbranquicado.

As cdpsulas estdo acondicionadas em frascos de pldstico a prova de violacdo.
(ada frasco contém 60 cdpsulas.

Titular da Autorizacéo de Introducéo no Mercado

Swedish Orphan Biovitrum International AB

SE-11276 Stockholm

Suécia

Fabricante

Apotek Produktion & Laboratorier AB

Prismavdgen 2

SE-14175 Kungens Kurva

Suécia

Este folheto foi revisto pela ltima vez em 03/2019

Estd disponivel informacdo pormenorizada sobre este medicamento no sftio
da internet da Agéncia Europeia de Medicamentos:
http://www.ema.europa.eu. Também existem links para outros sftios da
internet sobre doengas raras e tratamentos.



Prospect: Informatii pentru utilizator
Orfadin 2 mg capsule
Orfadin 5 mg capsule
Orfadin 10 mg capsule
Orfadin 20 mg capsule

Nitizinond

Cititi cu atentie si in intregime acest prospect inainte de a
incepe s luati acest medicament deoarece contine informatii
importante pentru dumneavoastra.

- Pdstrati acest prospect. S-ar putea sd fie necesar sa- recititi.

- Dacd avei orice intrebdri suplimentare, adresati-vd medicului
dumneavoastrd, farmacistului sau asistentei medicale.

- Acest medicament a fost prescris pentru dumneavoastrd. Nu trebuie sd-I
dati altor persoane. Le poate face rdu, chiar dacd au aceleasi semne de
boald ca dumneavoastrd.

- Dacd manifestati orice reactii adverse, adresati-va medicului
dumneavoastrd, farmacistului sau asistentei medicale. Acestea includ
orice posibile reactii adverse nementionate in acest prospect. Vezi pct. 4.

Ce gasiti in acest prospect

1. Ce este Orfadin i pentru ce se utilizeazd
2. Ce trebuie sd stiti inainte s luati Orfadin
3. Cum sd luati Orfadin

4. Reactii adverse posibile

5. Cum se pdstreazd Orfadin

6. Continutul ambalajului si alte informaii

1. Ce este Orfadin si pentru ce se utilizeaza

Substanta activa din Orfadin este nitizinona. Acest medicament este utilizat
pentru tratamentul unei boli rare numitd tirozinemie ereditard de tip 11a
adulti, adolescenti si copii (din orice grupd de varstd).

Tn aceastd boal, organismul dumneavoastra nu este capabil s& descompund
complet aminoacidul tirozind (aminoacizii sunt componentele de bazd

ale proteinelor noastre), formand substante ddundtoare. Aceste substante

se acumuleazd in organismul dumneavoastrd. Orfadin blocheazd
descompunerea tirozinei si substantele daundtoare nu se mai formeaza.

Trebuie sd urmati un regim alimentar special in timpul tratamentului

cu acest medicament, deoarece tirozina va ramane in organismul
dumneavoastrd. Acest regim alimentar special se bazeazd pe un coninut
redus de tirozind si fenilalanind (un alt aminoacid).

2. Ce trebuie sa stiti inainte sa luati Orfadin

Nu luati Orfadin

- dacd suntefi alergic la nitizinond sau la oricare dintre celelalte componente
ale acestui medicament (enumerate la pct. 6).

Nu aldptati in timp ce luati acest medicament, vezi pct., Sarcina si aldptarea”

Atentionari si precautii

Inainte s luati Orfadin, adresati-va medicului dumneavoastrd sau

farmadistului.

- Viise va efectua un control la ochi de catre un medic oftalmolog inaintea
tratamentului cu nitizinond, precum si periodic. Dacd vi s-au inrosit ochii
sau la orice alte semne de afectare a ochilor, contactati imediat medicul in
vederea unui examen oftalmologic. Tulburdrile oculare pot fi un semn cd
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regimul alimentar este controlat inadecvat (vezi pct. 4).
Tn timpul tratamentului, v vor fi recoltate probe de sange pentru ca medicul
sd poatd controla dacd tratamentul este adecvat si sd se asigure cd nu apar
eventuale reactii adverse care s determine tulburdri ale sangelui.
Ficatul dumneavoastrd va fi controlat la intervale regulate, deoarece boala
afecteazd ficatul.
Examinarea de cdtre medicul dumneavoastrd trebuie efectuatd la interval
de 6 luni. Dacd aveti orice reactii adverse, sunt recomandate intervale mai
scurte.

Orfadin impreuna cu alte medicamente

Spuneti medicului dumneavoastrd sau farmacistului dacd luatj, ati luat
recent sau s-ar putea sa luati orice alte medicamente.

Orfadin poate influenta efectul altor medicamente, cum sunt:

- Medicamente pentru epilepsie (cum este fenitoina)

- Medicamente impotriva coaquldrii sangelui (cum este warfarina)

Orfadin impreuna cu alimente
Dacd tratamentul a fost initial administrat cu alimente, se recomandd sd se
mentind acelasi mod de administrare tot timpul tratamentului.

Sarcina si alaptarea

Siquranta administrarii acestui medicament nu a fost studiatd la femei
gravide si care aldpteazd.

Dacd planificati sd ramaneti gravidd, vd rugdm sd vd adresati medicului
dumneavoastrd. Dacd rdmaneti gravidd, trebuie sd v adresati imediat

medicului dumneavoastrd.
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Nu aldptati fn timpul administrdrii acestui medicament, vezi pct.,,Nu luati
Orfadin”

Conducerea vehiculelor si folosirea utilajelor

Acest medicament are influentd micd asupra capacitdtii de a conduce
vehicule sau de afolosi utilaje. Cu toate acestea, dacd manifestati reactii
adverse care afecteazd vederea, nu trebuie sd conducefi vehicule sau sd
folositi utilaje pand cand vederea dumneavoastrd nu revine la normal (vezi
pct. 4, Reactii adverse posibile”).

3. Cum sd luati Orfadin

Luati intotdeauna acest medicament exact asa cum v-a spus medicul.
Discutati cu medicul dumneavoastrd sau cu farmacistul dacd nu sunteti sigur.

Tratamentul cu acest medicament trebuie initiat si supravegheat de cdtre un
medic cu experientd in tratamentul bolii (tirozinemie ereditard de tip 1).
Doza zilnicd uzuald totald recomandatd este de T mg/kg greutate corporald,
administratd pe cale orald. Medicul dumneavoastrd va ajusta doza
individual.

Se recomandd administrarea dozei o datd pe zi. Cu toate acestea, din cauza
datelor limitate provenite de la pacienti cu greutate corporald <20 kg, se
recomanda divizarea dozei zilnice fn doud administrdri zilnice a aceastd
grupd de pacienti.

Dacd aveti probleme cu inghitirea capsulelor, puteti sd le deschidet si sa
amestecati pulberea cu o cantitate micd de apd sau aliment dietetic, imediat
fnainte de administrare.



Daca luati mai mult Orfadin decat trebuie
Dacd ati luat mai mult decét ar i trebuit din acest medicament, adresati-vd
medicului dumneavoastrd sau farmacistului cat mai curdnd posibil.

Daca uitati sa luati Orfadin
Nu luati o dozd dubld pentru a compensa doza uitatd. Dacd atj uitat sd luati o
dozd, adresati-va medicului dumneavoastra sau farmacistului.

Dacd incetati sa luati Orfadin

Dacd aveti impresia cd medicamentul nu actioneazd adecvat, adresati-vd
medicului dumneavoastrd. Nu schimbati doza sau nu intrerupefi tratamentul
fdrd sd discutati cu medicul dumneavoastrd.

Dacd aveti orice intrebdri suplimentare cu privire la acest medicament,
adresati-vd medicului dumneavoastrd, farmacistului sau asistentei medicale.

4. Reactii adverse posibile

(a toate medicamentele, acest medicament poate provoca reactii adverse, cu
toate cd nu apar la toate persoanele.

Dacd observati orice reactii adverse la nivelul ochilor, trebuie sd contactafi
imediat medicul in vederea efectudrii unui examen oftalmologic.
Tratamentul cu nitizinond determind cresterea valorilor de tirozind in sange,
Ceea Ce poate provoca simptome la nivelul ochilor. Reactiile adverse
frecvente la nivelul ochilor (ot afecta mai mult de 1din 10 persoane)
provocate de valorile crescute de tirozind sunt inflamatie la nivelul ochilor
(conjunctivitd), opacifiere siinflamatie a corneei (cheratitd), sensibilitate la
lumind (fotofobie) si durere oculard. Inflamatia pleoapei (blefaritd) este o
reactie adversa mai putin frecventd (poate afecta pand la 1 din 100 persoane).

Alte reactii adverse frecvente

- reducere a numarului de plachete (trombocitopenie) si globule albe din
sange (leucopenie), diminuare a numdrului anumitor tipuri de globule
albe din sange (granulocitopenie).

Alte reactii adverse mai putin frecvente

- cregtere a numarului de globule albe din sange (leucocitozd),

- méncdrime (prurit), inflamatie a pielii (dermatitd exfoliativd), eruptie
trecdtoare pe piele.

Raportarea reactiilor adverse

Dacd manifestati orice reactii adverse, adresati-va medicului dumneavoastrd,
farmacistului sau asistentei medicale. Acestea includ orice reactii adverse
nementionate in acest prospect. De asemenea, puteti raporta reactiile
adverse direct prin intermediul sistemului national de raportare:

Agentia Nationald a Medicamentului si a Dispozitivelor Medicale,

Str. Aviator Sandtescu nr. 48, sector 1, Bucuresti 011478-R0

Tel: +4.0757 117 259 Fax: +40213 163497  e-mail: adr@anm.ro
Raportand reactjile adverse, puteti contribui la furnizarea de informatii
suplimentare privind siguranta acestui medicament.

5. Cum se pastreaza Orfadin

Nu ldsati acest medicament Ia vederea si indemana copiilor.

Nu utilizati acest medicament dupd data de expirare inscrisd pe flacon si pe

cutie, dupd,,EXP" Data de expirare se referd la ultima i a lunii respective.

A se pdstra la frigider (2°C- 8°C).

Medicamentul poate fi pdstrat pentru o singurd perioadd de 2 luni (capsule a
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2mg) sau 3 luni (capsule a5 mg, 10 mq si 20 mg), la o temperaturd care sd
nu depdseascd 25°C, dupd care medicamentul trebuie eliminat.

Nu uitati sd notati pe flacon data cand ati scos medicamentul din frigider.
Nu aruncati niciun medicament pe calea apei sau reziduurilor menajere.

Tntrebati farmacistul cum s aruncati medicamentele pe care nu le mai
folositi. Aceste mdsuri vor ajuta la protejarea mediului.

6. Continutul ambalajului si alte informatii

Ce contine Orfadin

- Substanta activa este nitizinond.

Orfadin 2 mg: Fiecare capsuld contine nitizinond 2 mg.
Orfadin 5 mg: Fiecare capsuld contine nitizinond 5 mg.
Orfadin 10 mg: Fiecare capsuld contine nitizinond 10 mg.
Orfadin 20 mg: Fiecare capsuld contine nitizinond 20 mg.

- Celelalte componente sunt

Continutul capsulei: amidon pregelatinizat (de porumb).

Tnvelisul capsulei: gelating, dioxid de titan (E 171).

Cerneald de inscriptionare: oxid negru de fer (E 172), shellac, propilenglicol,
hidroxid de amoniu.

Cum arata Orfadin si continutul ambalajului

Capsulele sunt albe, opace, inscriptionate cu cerneald neagrd cu,NTBC"si
,2mg",5mg",10 mg”sau,20 mg". Capsula contine o pulbere albd sau
aproape albd.

(apsulele sunt ambalate in flacoane din plastic, cu sistem de inchidere
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securizat. Fiecare flacon contine 60 de capsule.
Detinatorul autorizatiei de punere pe piata
Swedish Orphan Biovitrum International AB
SE-11276 Stockholm

Suedia

Fabricantul

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Suedia

Acest prospect a fost revizuit in 03/2019

Informatii detaliate privind acest medicament sunt disponibile pe site-ul
Agentiei Europene pentru Medicamente: http://www.ema.europa.eu/.
Existd, de asemenea, linkuri cdtre alte site-uri despre boli rare si tratamente.



Pisomna informdcia pre pouzivatela
Orfadin 2 mg tvrdé kapsuly
Orfadin 5 mg tvrdé kapsuly

Orfadin 10 mg tvrdé kapsuly
Orfadin 20 mg tvrdé kapsuly
nitizinn

Pozorne si precitajte celt pisomnu informéciu predtym, ako

zalnete uzivat tento liek, pretoze obsahuje pre vés dolezité

informécie.

- Ttito pisomnd informdciu si uschovajte. Mozno bude potrebné, aby ste si ju
znovu precitali.

- Ak mdte akékolvek dalsie otdzky, obrdtte sa na svojho lekra, lekdrnika
alebo zdravotnu sestru.

- Tento liek bol predpisany iba vm. Neddvajte ho nikomu inému. Méze mu
uskodit, dokonca aj vtedy, ak md rovnaké prejavy ochorenia ako vy.

- Ak sa u vas vyskytne akykolvek vedlajsf tcinok, obratte sa na svojho lekdra,
lekdrnika alebo zdravotn( sestru. To sa tyka aj akychkolvek vedlajsich
(cinkov, ktoré nie st uvedené v tejto pisomnej informécii. Pozri cast 4.

V tejto pisomnej informdcii sa dozviete:

1.Coje Orfadin a na ¢o sa pouZiva

2.Co potrebujete vediet predtym, ako uZijete Orfadin

3. Ako uZivat Orfadin

4. Mozné vedlajsie Ucinky

5. Ako uchovavat Orfadin

6.0bsah halenia a dalsie informdcie

1. Co je Orfadin a na ¢o sa pouziva

Aktivnou zloZkou lieku Orfadin je nitizindn. Tento liek sa pouziva na
liecbu zriedkavého ochorenia s ndzvom hereditdrna tyrozinémia typu 1u
dospelych, dospievajlicich a detf (v kazdom veku).

Pri tomto ochoreni vaSe telo nie je schopné dplne odburat aminokyselinu
tyrozin (aminokyseliny st stavebnymi jednotkami nasich bielkovin), ¢im
dochddza k tvorbe Skodlivych Itok. Tieto ltky sa ukladaju v tele. Orfadin
blokuje odbravanie tyrozinu a Skodlivé latky sa netvoria.

Pocas uZivania tohto lieku musite dodrZiavat Specidinu diétu, pretoZe tyrozin

Z0stdva vo vasom tele. Tato Specidlna diéta je zaloZend na nizkom obsahu
tyrozinu a fenylalaninu (dalSia aminokyselina).

2. Co potrebujete vediet predtym, ako uZijete Orfadin

NeuZivajte Orfadin

- ak ste alergicky na nitizindn alebo na ktordkolvek z dalsich zloziek tohto
lieku (pozri cast 6).

Pocas uZivania tohto lieku nedojCite, pozri cast, Tehotenstvo a dojcenie”.

Upozornenia a opatrenia

Predtym, ako zacnete uZivat Orfadin, obrétte sa na svojho lekdra alebo

lekdrnika.

- Pred a pravidelne pocas liecby nitizinnom bude ocny lekdr kontrolovat
vase odi. Ak sa vdm zaCervenajli oci alebo sa prejavia iné Ucinky na ociach,
okamdzite kontaktujte svojho lekdra na vySetrenie oci. O¢né poruchy (pozri

Cast 4) mdzu byt priznakom nedostatocného dodrZiavania diétnych
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obmedzent.

Pocas liecby vam bude vds lekdr pravidelne odoberat vzorky krvi z dovodu
kontroly dostatocnosti liechy a aby sledoval, ¢i sa neprejavili neziaduce
(cinky lieku spdsobujtice poruchy krvi.

Pravidelne sa vdm bude vy3etrovat pecen, pretoze toto ochorenie ovplyviiuje
pecen.

Podla pokynov lekdra sa md vySetrenie opakovat kazdych 6 mesiacov. Ak si
véimnete akékolvek neziaduce (cinky, odporica sa tento interval skrdtit.

Iné lieky a Orfadin

Ak teraz uZivate alebo ste v poslednom ¢ase uZivali, ¢i prave budete uzivat
dalie lieky, povedzte to svojmu lekdrovi alebo lekdrnikovi.

Orfadin moZe ovplyviiovat dcinok inych liekov, ako su:

- lieky na epilepsiu (ako napriklad fenytoin),

- lieky proti zrdzanlivosti krvi (ako napriklad warfarin).

Uzivanie Orfadinu s jedlom

Ak ste ho zacali uZivat s jedlom, odporti¢ame, aby ste ho nadalej uZivali
s jedlom pocas celej liechy.

Tehotenstvo a dojcenie

Bezpecnost uZfvania tohto lieku v tehotenstve a pocas dojcenia nebola
overend. Ak planujete otehotniet, kontaktujte, prosim, svojho lekdra. Ak
ste otehotneli, okamZite kontaktujte svojho lekdra. Ak uZivate tento liek,
nedojcite, pozri Cast, NeuZfvajte Orfadin”.
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Vedenie vozidiel a obsluha strojov

Tento liek md maly vplyv na schopnost viest vozidld a obsluhovat stroje. Ak
viak spozorujete neziaduce (cinky ovplyvnenia vdsho zraku, nevedte vozidld
a neobsluhujte stroje, kym vase videnie nebude znova normdine (pozri
Cast 4, Mozné vedlajsie Gcinky").

3. Ako uzivat Orfadin

Vizdy uZivajte tento liek presne tak, ako vam povedal vas lekdr. Ak si nie ste
niecim isty, overte si to u svojho lekdra alebo lekdmika.

Liecbu tymto liekom md zacat a sledovat lekdr so skusenostami s lietbou
pacientov s tymto ochorenim (hereditdrna tyrozinémia typu 1).

Odporti¢and celkové dennd ddvka je 1 mg/kg telesnej hmotnosti poddvand
peroralne (Ustami). Vas lekdr vdm ddvku individudIne prisposobi.

Odportica sa poddvat davku jedenkrét denne. Z dovodu obmedzenych
(dajov pre pacientov s telesnou hmotnostou < 20 kg sa vsak v tejto
populdcii pacientov odportica rozdelit celkovti dennd dévku do dvoch
dennych davok.

Ak méte problém s prehltnutim kapsuly, mdZete ju otvorit a prasok zmiesat
s malym mnoZstvom vody alebo tekutej vyZivy tesne pred tym, ako liek
UZijete.

Ak uZijete viac Orfadinu ako méte

Ak ste tohto lieku uzili viac, ako ste mali, co najskor kontaktujte svojho lekdra
alebo lekdmika.

Ak zabudnete uZit Orfadin

NeuZivajte dvojndsobnt dévku, aby ste nahradili vynechant dévku. Ak
zabudnete uZit davku, kontaktujte svojho lekdra alebo lekdrnika.



Ak prestanete uZivat Orfadin

Ak méte dojem, Ze liek neticinkuje spravne, poradte sa so svojim lekdrom.

Bez konzultdcie s lekdrom nemefite davku ani neprestévajte s liechou.

Ak méte dalsie otdzky tykajice sa pouZitia tohto lieku, opytajte sa svojho

lekdra alebo lekdrnika.

4, Mozné vedlajsie tcinky

Tak ako vSetky lieky, aj tento liek mdze sposobovat vedlajsie icinky, hoci sa

neprejavia u kazdého.

Ak si vsimnete akékolvek neziaduce Gcinky v stvislosti s ocami, okamZite

sa dohodnite so svojim lekdrom na vy3etrenf ocf. Liecba nitizinGnom vedie

k zvySenym hladindm tyrozinu v krvi, o mdze spdsobit priznaky tykajlice sa

oi. Casté neziaduce Cinky (tykajd sa viac ako 1 pouzivatelaz 10) sposobené

vyssimi hladinami tyrozinu st zdpal o¢f (konjunktivitida), zakal a zapal

rohovky (keratitida), citlivost na svetlo (fotofébia) a bolest oci. Zdpal ocného

viecka (blefaritida) je menej castym vedlajsim tcinkom (mdzZe sa tykat 1

pouZivatela zo 100).

DalSie casté neZiaduce dcinky

- Znizené mnozstvo krvnych dosticiek (trombocytopénia) a bielych
krviniek (leukopénia), zniZené mnoZstvo urcitého typu bielych krviniek
(granulocytopénia).

Dalsie menej Casté neziaduce dcinky

- zvySenie poctu bielych krviniek (leukocytéza),

- svrbenie (pruritus), zapal koze (exfoliativna dermatitida), vyrazka.

Hlasenie vedlajsich ucinkov

Ak sa u vds vyskytne akykolvek vedlajsi tcinok, obratte sa na svojho lekdra,
lekdrnika alebo zdravotn( sestru. To sa tyka aj akychkolvek vedlajsich
Ucinkov, ktoré nie st uvedené v tejto pisomnej informdcii. Vedlajsie dcinky
mozete hldsit aj priamo na Stétny Gstav pre kontrolu lieciv, Sekcia klinického
skusania liekov a farmakovigilancie, Kvetnd ul. 11, SK-825 08 Bratislava 26,
Tel: + 4212507 01 206, Fax: + 4212 507 01237,

e-mail: neziaduce.ucinky@sukl.sk. Tlacivo na hldsenie neziaduceho

(cinku je na webovej strénke www.sukl.sk v Casti Lieky/Bezpecnost lieciv.
Formuldr na elektronické poddvanie hidsent: https://portal.sukl.sk/eskadra/.
Hidsenim vedlajsich tcinkov moZete prispiet k ziskaniu dalsich informacif
0 bezpecnosti tohto lieku.

5. Ako uchovavat Orfadin

Tento liek uchovdvajte mimo dohladu a dosahu deti.

NepouZivajte tento liek po ddtume exspirdcie, ktory je uvedeny na flasi a
Skatuli po,EXP". Détum exspirdcie sa vztahuje na posledny def v mesiaci.
Uchovévajte v chladnicke (2 °C—8°C).

Tento liek sa moZe uchovdvat 2 mesiace (2 mg kapsuly) alebo 3 mesiace
(5mg, 10 mg a 20 mg kapsuly) pri teplote neprevy3ujdcej 25 °C, potom sa
viak liek musf zlikvidovat.

Nezabudnite oznacit na flaske ddtum premiestnenia mimo chladnicky.
Nelikvidujte lieky odpadovou vodou alebo domovym odpadom. Nepouzity
liek vrdtte do lekédme. Tieto opatrenia pomdZu chranit Zivotné prostredie.
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6. Obsah balenia a dalSie informacie

(o Orfadin obsahuje

Liecivo je nitizindn.

Orfadin 2 mg: Kazdé kapsula obsahuje 2 mg nitizinénu.
Orfadin 5 mg: Kazdé kapsula obsahuje 5 mg nitizinénu.
Orfadin 10 mg: Kazdd kapsula obsahuje 10 mg nitizinonu.
Orfadin 20 mg: Kazdd kapsula obsahuje 20 mg nitizinénu.
Dalsie zlozky:

Obsah kapsuly: predzelatinovany kukuricny Skrob

Obal kapsuly: Zelatina a oxid titanicity (E 171)

Potlac: Cierny oxid Zelezity (E 172), Selak, propylénglykol, hydroxid aménny.

Ako vyzera Orfadin a obsah balenia

Kapsuly st biele, matné, tvrdé kapsuly vyrobené zo Zelatiny s népisom
,NTBC"asilou,2mg",5mg", 10 mg" alebo, 20 mg” ciernej farby. Kapsula
obsahuje biely aZ edobiely prdSok.

Kapsuly st zabalené v plastovych flasiach s poistnymi uzavermi. Kazdd flasa
obsahuje 60 kapsul.

Driitel' rozhodnutia o registrécii

Swedish Orphan Biovitrum International AB

SE-112 76 Stockholm

Svédsko
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Vyrobca

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Svédsko

Tato pisomna informacia bola naposledy aktualizovand 03/2019.

Podrobné informdcie o tomto lieku st dostupné na internetove; stranke
Eur6pskej agentdry pre lieky http://www.ema.europa.eu/. Ndjdete tam aj
odkazy na dalSie webové stranky o zriedkavych ochoreniach a ich liecbe.



Navodilo za uporabo
Orfadin 2 mg trde kapsule
Orfadin 5 mg trde kapsule
Orfadin 10 mg trde kapsule
Orfadin 20 mg trde kapsule

nitizinon

Pred zacetkom jemanja natan¢no preberite navodilo, ker vsebuje
za vas pomembne podatke!
- Navodilo shranite. Morda ga boste Zeleli ponovno prebrati.

- Ceimate dodatna vprasanja, se posvetujte z zdravnikom, farmacevtom ali
medicinsko sestro.

- Zdravilo je bilo predpisano vam osebno in ga ne smete dajati drugim. Njim
bilahko celo Skodovalo, ceprav imajo znake bolezni, podobne vasim.

- (e opazite kateri koli neZeleni ucinek, se posvetujte z zdravnikom,
farmacevtom ali medicinsko sestro. Posvetuijte se tudi, ce opazite katere
koli neZelene ucinke, ki niso navedeni v tem navodilu. Glejte poglavje 4.

Kaj vsebuje navodilo

1.Kaj je zdravilo Orfadin in za kaj ga uporabljamo
2.Kaj morate vedeti, preden boste vzeli zdravilo Orfadin
3. Kako jemati zdravilo Orfadin

4. MoZni neZeleni ucinki

5. Shranjevanje zdravila Orfadin

6. Visebina pakiranja in dodatne informacije

1. Kaj je zdravilo Orfadin in za kaj ga uporabljamo

Zdravilna ucinkovina v zdravilu Orfadin je nitizinon. To zdravilo se uporablja
za zdravljenje redke bolezni, imenovane dedna tirozinemija tipa 1 pri
odraslih, mladostnikih in otrocih (vseh starosti).

Pri tej bolezni vase telo ni sposobno popolnoma razgraditi aminokisline
tirozin (aminokisline so gradniki beljakovin) in tvori Skodljive snovi. Te snovi
se kopicijo v vasem telesu. Zdravilo Orfadin zaustavi razgraditev tirozina in

prepreci nastanek Skodljivih snovi.

Med uporabo tega zdravila morate upostevati posebno dieto, ker bo tirozin
ostal v vasem telesu. Ta posebna dieta temelji na nizki vsebnosti tirozina in
fenilalanina (druga aminokislina).

2. Kaj morate vedeti, preden boste vzeli zdravilo Orfadin

Ne jemljite zdravila Orfadin

- (e ste alergi¢ni na nitizinon ali katero koli sestavino tega zdravila
(navedeno v poglavju 6).

Med jemanjem tega zdravila ne dojite, glejte poglavje »Nosecnost in

dojenje«.

Opozorila in previdnostni ukrepi

Pred zacetkom jemanja zdravila Orfadin se posvetujte z zdravnikom ali

farmacevtom.

—Oftalmolog bo vase oci pregledal pred zdravljenjem z nitizinonom in nato
v rednih intervalih. Ce ste opazili, da imate rdece oi ali katere koli druge
znake ucinka na oci, nemudoma obiscite zdravnika, da vam pregleda o¢i.
TeZave z ofmi, glejte poglavje 4, so lahko znak neustrezne diete.
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Med zdravljenjem vam bodo pregledali kri, da lahko zdravnik ugotovi, ali
je zdravljenje ustrezno, in zagotovi, da ne pride do nezelenih ucinkov, ki bi
povzrocili bolezni krvi.

Ker bolezen prizadene jetra, vam bodo v intervalih opravili redne preglede
jeter.

Visakih 6 mesecev mora zdravnik opraviti kontrolni pregled. Ce se pojavijo
kakrsni koli neZeleni ucinki, so priporocljivi pogostejsi kontrolni pregledi.
Druga zdravila in zdravilo Orfadin

Obvestite zdravnika ali farmacevta, ce jemljete, ste pred kratkim jemaliali pa
boste morda zaceli jemati katero koli drugo zdravilo.

Zdravilo Orfadin lahko vpliva na delovanje drugih zdravil, kot so:

- zdravila za epilepsijo (kot je fenitoin)

- zdravila proti strjevanju krvi (kot je varfarin)

Zdravilo Orfadin skupaj s hrano

(e boste zdravljenje zaceli z jemanjem tega zdravila s hrano je priporodijivo,
da tako nadaljujete ves cas zdravljenja.

Nosecnost in dojenje

Studije o varnosti tega zdravila pri nose¢nicah in dojecih materah niso bile
izvedene. }

(e nameravate zanosit, se posvetujte z zdravnikom. Ce zanosite, morate o
tem takoj obvestiti zdravnika.

Med jemanjem tega zdravila ne smete dojiti, glejte poglavje »Ne jemljite
zdravila Orfadine.
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Vpliv na sposobnost upravljanja vozil in strojev:

To zdravilo ima blag vpliv na sposobnost voznje in upravljanja strojev. Ce pa
se pri jemanju pojavijo nezeleni ucinki, ki vplivajo na vid, ne smete voziti ali
upravljati strojev, dokler se vas vid ne normalizira (glejte poglavje 4 »Mozni
nezeleni ucinki«).

3. Kako jemati zdravilo Orfadin

Pri jemanju zdravila natancno upostevajte navodila zdravnika. Ce ste
negotovi, se posvetujte z zdravnikom ali farmacevtom.

Zdravljenje s tem zdravilom lahko zacne in nadzira le zdravnik, kiima
izkusnje z zdravljenjem bolezni (dedna tirozinemija tipa 1).

Priporoceni celotni dnevni odmerek je T mg/kg telesne mase, ki se daje
peroralno. Va$ zdravnik bo prilagodil odmerek vasemu stanju.

Priporocljivo je dajanje odmerka enkrat dnevno. Vendar se zaradi omejenih
podatkov pri bolnikih s telesno maso < 20 kg pri tej populadiji bolnikov
priporoca razdelitev skupnega dnevnega odmerka na dva odmerka na dan.

Ceimate tezave s poziranjem kapsul, jih lahko odprete, prasek pa zame3ate v
malo vode ali v predpisano dieto, tik preden jo zauZijete.

Ce ste vzeli vedji odmerek zdravila Orfadin, kot bi smeli

Ce ste vzeli prevelik odmerek tega zdravila, se ¢im prej posvetujte z
zdravnikom ali farmacevtom.

(e ste pozabili vzeti zdravilo Orfadin

Ne vzemite dvojnega odmerka, Ce ste pozabili vzeti prejsnji odmerek. Ce ste
pozabili vzeti odmerek zdravila, se posvetujte z zdravnikom ali farmacevtom.



Ce ste prenehali jemati zdravilo Orfadin

(e menite, da je ucinek zdravila premocan ali presibak, se posvetujte z
zdravnikom. Ne spreminjajte odmerka in ne prekinjajte zdravljenja, ne da bi
se prej posvetovali z zdravnikom.

(e imate dodatna vprasanja o uporabi zdravila, se posvetujte z zdravnikom,
farmacevtom ali medicinsko sestro.

4. Mozni nezeleni ucinki

Kot vsa zdravila ima lahko tudi to zdravilo nezelene ucinke, ki pa se ne
pojavijo pri vseh bolnikih.

(e opazite nezelene ucinke, povezane z ocmi, se takoj dogovorite z
zdravnikom za ocesni pregled. Zdravljenje z nitizinonom vodi v zvisane
ravni tirozina v krvi, kar lahko povzroci simptome, povezane z o¢mi.
Pogosti nezeleni ucinki, povezani z o¢mi, (pojavijo se lahko pri ve¢ kot
10d 10 bolnikov), ki jih povzrodijo visje ravni tirozina, so vnetje v ocesu
(konjunkivitis), motnjava in vnetje rozenice (keratitis), obCutljivost za
svetlobo (fotofobija) in bolecine v oceh. Vnetje vek (blefaritis) je obcasen
neZelen ucinek (pojavi se lahko pri najve¢ 1od 100 bolnikov).

Drugi pogosti nezeleni ucinki

- zmanjsano Stevilo trombocitov (trombocitopenija) in belih krvnih
celic (levkopenija), pomanjkanje nekaterih belih krvnih celic
(granulocitopenija).

Drugi obcasni nezeleni ucinki

- povecano Stevilo belih krvnih celic (levkocitoza),

- stbecica (pruritus), vnetje koZe (eksfoliativni dermatitis), izpuscaj.

Porocanje o nezelenih ucinkih

Ce opazite kateri koli neZeleni ucinek, se posvetujte z zdravnikom,
farmacevtom ali medicinsko sestro. Posvetujte se tudi, ce opazite katere koli
nezelene ucinke, ki niso navedeni v tem navodilu. O nezelenih u¢inkih lahko
porocate tudi neposredno na Javna agencija Republike Slovenije za zdravila
in medicinske pripomocke, Sektor za farmakovigilanco

Nacionalni center za farmakovigilanco
Slovenceva ulica 22

SI-1000 Ljubljana

Tel: +386 (0)8 2000 500

e-posta: h-farmakovigilanca@jazmp.si
spletna stran: www.jazmp.si

S tem, ko porocate o nezelenih ucinkih, lahko prispevate k zagotovitvi vec
informacij o varnosti tega zdravila.

Faks: +386 (0)8 2000 510

5. Shranjevanje zdravila Orfadin

Zdravilo shranjujte nedosegljivo otrokom!

Tega zdravila ne smete uporabljati po datumu izteka roka uporabnosti, ki
je naveden na plastenki in Skatli poleg oznake »EXP«. Datum izteka roka
uporabnosti se nanasa na zadnji dan navedenega meseca.

Shranjujte v hladilniku (2 °C— 8 °C).

Zdravilo lahko shranjujete zunaj hladilnika najve¢ 2 meseca (2 mq kapsule)
ali 3 mesece (5 mg, 10 mg in 20 mq kapsule) pri temperaturi do 25 °C,
potem qa je treba zavredi.

Ne pozabite na vsebniku oznaciti datuma, ko ste zdravilo vzeli iz hladilnika.
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Zdravila ne smete odvreci v odpadne vode ali md gospodinjske odpadke.
0 nacinu odstranjevanja zdravila, ki ga ne potrebujete vec, se posvetujte s
farmacevtom. Tak3ni ukrepi pomagajo varovati okolje.

6. Vsebina pakiranja in dodatne informacije

Kaj vsebuje zdravilo Orfadin

Uinkovina je nitizinon.

Orfadin 2 mg: Ena kapsula vsebuje 2 mg nitizinona.

Orfadin 5 mg: Ena kapsula vsebuje 5 mg nitizinona.

Orfadin 10 mg: Ena kapsula vsebuje 10 mg nitizinona.

Orfadin 20 mg: Ena kapsula vsebuje 20 mg nitizinona.

Druge sestavine zdravila so:

Vsebina kapsule: predgeliran (koruzni) Skrob

Ovojnica kapsule: Zelatina, titanov dioksid (E 171)

Tiskarsko crnilo: Zelezov oksid (E 172), elak, propilenglikol, amonijev
hidroksid.

Izgled zdravila Orfadin in vsebina pakiranja

Kapsule so trde Zelatinske kapsule motno bele barve, vtisnjen imajo napis
»NTBC« in jakost »2 mg«, »5 mge, » 10 mg« ali »20 mg« v émi barvi.
Kapsula vsebuje bel do belkast praek.

Kapsule so pakirane v plastenkah z zas¢itno zaporko. Ena plastenka vsebuje
60 kapsul.
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Imetnik dovoljenja za promet z zdravilom
Swedish Orphan Biovitrum International AB
SE-112 76 Stockholm

Svedska

lzdelovalec

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Svedska

Navodilo je bilo nazadnje revidirano dne 03/2019

Podrobne informacije o zdravilu s objavljene na spletni strani Evropske
agendije za zdravila http://www.ema.europa.eu, kjer so na voljo tudi
povezave do drugih spletnih strani o redkih boleznih in zdravljenju.



Bipacksedel: Information till anvandaren
Orfadin 2 mg hérda kapslar
Orfadin 5 mg hérda kapslar
Orfadin 10 mg harda kapslar
Orfadin 20 mg hérda kapslar

nitisinon

Las noga igenom denna bipacksedel innan du borjar ta detta

lakemedel. Den innehéller information som &r viktig for dig.

- Spara denna information, du kan behdva ldsa den igen.

- Om du har ytterligare fragor vand dig till Iakare, apotekspersonal eller
sjukskoterska.

- Detta Idkemedel har ordinerats enbart 4t dig. Ge det inte till andra. Det
kan skada dem, dven om de uppvisar sjukdomstecken som liknar dina.

- Om du far biverkningar, tala med lakare, apotekspersonal eller
sjukskoterska. Detta galler dven eventuella biverkningar som inte ndmns i
denna information. Se avsnitt 4.

I denna bipacksedel finns information om foljande:
1.Vad Orfadin dr och vad det anvénds for

2.Vad du behdver veta innan du tar Orfadin

3. Hur du tar Orfadin

4. Eventuella biverkningar

5. Hur Orfadin ska forvaras

6.Forpackningens innehdll och Gvriga upplysningar

1. Vad Orfadin &r och vad det anvénds for

Den aktiva substansen i Orfadin dr nitisinon. Detta ldkemedel anvénds vid
behandling av en sdllsynt sjukdom som kallas hereditar tyrosinemi typ 1hos
vuxna, ungdomar och barn (i alla dldersspann).

Viid denna sjukdom kan inte din kropp bryta ned aminosyran tyrosin helt
(aminosyror dr vdra proteiners byggstenar), vilket gor att skadliga dmnen
bildas. Dessa dmnen ansamlas i din kropp.

Orfadin blockerar nedbrytningen av tyrosin och darfor bildas inte de skadliga
dmnena.

Du maste halla en speciell diet ndr du tar detta Idkemedel eftersom tyrosin
kommer att finnas kvar i din kropp. Denna speciella diet har ldg halt av
tyrosin och fenylalanin (en annan aminosyra).

2.Vad du behover veta innan du tar Orfadin

Tainte Orfadin

- om du dr allergisk mot nitisinon eller ndgot annat innehdllsamne i detta
ldkemedel (anges i avsnitt 6).

Amma inte medan du tar detta Idkemedel, se avsnittet “Graviditet och

amning”.

Varningar och forsiktighet

Tala med lakare eller apotekspersonal innan du tar Orfadin.

- Dina 6gon kontrolleras av en dgonldkare fore och regelbundet under
behandling med nitisinon. Om dina 6gon blir roda eller uppvisar andra
tecken pd paverkan, kontakta din ldkare omedelbart for att fd dgonen
undersgkta. Ogonproblem kan vara et tecken pd otillracklig dietkontroll,

se avsnitt 4.
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Under behandlingen kommer blodprov att tas for att din lakare ska kunna
kontrollera att behandlingen &r tillracklig och for att sakerstalla att den inte
har biverkningar som orsakar blodrubbningar.

Din lever kontrolleras regelbundet eftersom sjukdomen paverkar levern.

En uppfdljande undersokning bor ske var 6:e manad av din ldkare. Om
du upptdcker biverkningar rekommenderas kortare intervall mellan
undersdkningarmna.

Andra lakemedel och Orfadin

Tala om for Iakare eller apotekspersonal om du tar, nyligen har tagit eller kan
tdnkas ta andra ldkemedel.

Orfadin kan pverka effekten av andra lakemedel, t.ex.:
- Iakemedel mot epilepsi (t.ex. fenytoin)
- |dkemedel mot blodproppar (t.ex. warfarin).

Orfadin med mat

Om du pabdrjar behandling med att ta Orfadin tillsammans med mat, bor
du fortsatta med det under hela behandlingen.

Graviditet och amning

Sakerheten for detta |akemedel har inte studerats hos gravida och ammande

kvinnor. Kontakta din lakare om du planerar att bli gravid. Om du blir gravid
bor du omedelbart kontakta din Idkare.

Amma inte medan du tar detta likemedel, se avsnittet "Ta inte Orfadin”

Korforméaga och anvandning av maskiner

Detta lakemedel har mindre effekt pa formdgan att framfora fordon och
anvanda maskiner. Om du upplever biverkningar som paverkar synen ska
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du dock inte framftra fordon eller anvanda maskiner forrén synen dr normal
igen (se avsnitt 4 “Eventuella biverkningar”).

3. Hur du tar Orfadin

Ta alltid detta ldkemedel enligt ldkarens anvisningar. Radfraga ldkare eller
apotekspersonal om du dr osaker.

Behandling med detta ldkemedel ska inledas och Gvervakas av lakare med
erfarenhet av behandling av sjukdomen (hereditdr tyrosinemi typ 1).

Rekommenderad total dygnsdos &r T mq/kg kroppsvikt. Din Idkare kommer
att anpassa dosen individuellt.

Dosering en gdng dagligen rekommenderas. P grund av begransade data
for patienter med kroppsvikt <20 kg, rekommenderas emellertid att den
totala dygnsdosen delas upp pd tva dagliga dostillfallen for dessa patienter.
0Om du har problem med att svdlja kapslar kan du dppna dem och blanda
pulvret i en liten mangd vatten eller dietprodukt i flytande form precis innan
du tar medicinen.

Om du har tagit for stor mangd av Orfadin

Om du har tagit mer av medicinen dn du borde ska du kontakta din ldkare
eller apotekspersonal sd snart som méjligt.

Om du har glomt att ta Orfadin

Ta inte dubbel dos for att kompensera for glomd dos. Om du glémmer att ta
en dos, kontakta din ldkare eller apotekspersonal.

Om du slutar att ta Orfadin

Kontakta din lakare, om du upplever att effekten av lakemedlet r for stark
eller svag. Andra inte dosen eller avsluta behandlingen utan att tala med



din l&kare.

0Om du har ytterligare fragor om detta lakemedel, kontakta lakare,
apotekspersonal eller sjukskdterska.

4. Eventuella biverkningar

Liksom alla Idkemedel kan detta ldkemedel orsaka biverkningar, men alla
anvandare behdver inte fa dem.

Om du lagger marke till biverkningar som pdverkar 6gonen bér du rddgéra
med din ldkare omedelbart for att fa Ggonen undersokta. Behandling

med nitisinon leder till hagre tyrosinnivéer i blodet vilket kan orsaka
dgonrelaterade symtom. Vanliga 6gonrelaterade biverkningar (kan

pdverka fler dn Tav 10 patienter) som orsakas av hdgre tyrosinnivder dr
inflammation i dgat (konjunktivit), grumling och inflammation i hornhinnan
(keratit), ljuskanslighet (fotofobi) och 6gonsmarta. Inflammation i
dgonlocket (blefarit) dr en mindre vanlig biverkning (kan paverka upp till
1av 100 patienter).

Andra vanliga biverkningar

- Minskat antal blodpldttar (trombocytopeni) och vita blodkroppar
(leukocytopeni), brist pd vissa vita blodkroppar (granulocytopeni).

Andra mindre vanliga biverkningar

- Okat antal vita blodkroppar (leukocytos),

- kldda (pruritus), hudinflammation (exfoliativ dermatit), hudutslag.

Rapportering av biverkningar
Om du far biverkningar, tala med lakare, apotekspersonal eller sjukskdterska.
Detta gdller dven eventuella biverkningar som inte namns i denna

information. Du kan ocksd rapportera biverkningar direkt via det nationella
rapporteringssystemet.

Sverige

Lakemedelsverket

Box 26,751 03 Uppsala

Webbplats: www.lakemedelsverket.se

Finland

webbplats: www.fimea.f

Sakerhets- och utvecklingscentret for lakemedelsomradet Fimea
Biverkningsregistret

PB5S

00034 FIMEA

Genom att rapportera biverkningar kan du bidra till att 6ka informationen
om lakemedels sakerhet.

5. Hur Orfadin ska forvaras
Forvara detta Iakemedel utom syn- och rdckhdll for bam.

Anvdnds fore utgdngsdatum som anges pd burken och kartongen efter
"EXP" Utgdngsdatumet r den sista dagen i angiven mdnad.

Forvaras i kylskdp (2 °C—8 °(C).

Produkten kan forvaras vid temperatur upp till 25 °Cunder en enda period

pd 2 mdnader (for 2 mgq kapslar) eller 3 manader (for 5 mg, 10 mg och
20 mg kapslar), efter vilken produkten mdste kasseras.

Gl6m inte att skriva upp datumet pd burken dd du tar ut den ur kylskdpet.
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Ldkemedel ska inte kastas i avloppet eller bland hushallsavfall. Fraga
apotekspersonalen hur man kastar lakemedel som inte ldngre anvands.
Dessa dtgdrder dr till for att skydda miljon.

6. Forpackningens innehall och dvriga upplysningar
Innehallsdeklaration

Den aktiva substansen dr nitisinon.

Orfadin 2 mg: Varje kapsel innehdller 2 mg nitisinon.

Orfadin 5 mg: Varje kapsel innehdller 5 mg nitisinon.

Orfadin 10 mg: Varje kapsel innehdller 10 mg nitisinon.
Orfadin 20 mg: Varje kapsel innehdller 20 mg nitisinon.
Ovriga innehdllsamnen ar

Kapselns innehall: pregelatiniserad starkelse (frdn majs)
Kapselskal: gelatin, titandioxid (E 171).

Tryckblacket: jamoxid (E 172), shellack, propylenglykol,
ammoniumhydroxid.

Lakemedlets utseende och forpackningsstorlekar
Kapslarna dr vita, ogenomskinliga, harda och tillverkade av gelatin markta

o "o

med "NTBC"och styrkan "2 mg’, "5 mg’, 10 mq”eller 20 mq"i svart.
Kapslarna innehdller ett vitt till benvitt pulver.

Kapslara dr forpackade i plastburkar med garantiforseglad forslutning. Varje
burk innehaller 60 kapslar.

Innehavare av godkédnnande for forsaljning
Swedish Orphan Biovitrum International AB
SE-112 76 Stockholm

Sverige

Tillverkare

Apotek Produktion & Laboratorier AB
Prismavdgen 2

SE-14175 Kungens Kurva

Sverige

Denna bipacksedel @ndrades senast 03/2019

Ytterligare information om detta ldkemedel finns pd Europeiska
lakemedelsmyndighetens webbplats http://www.ema.europa.eu. Dar
finns ocksd ldnkar till andra webbplatser rérande sdllsynta sjukdomar och
behandlingar.
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